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USING THE ILLUSTRATED PARTS LIST

A WARNING

¢ THIS MANUAL IS TO BE USED ONLY FOR IDENTIFICATION AND ORDERING OF SERVICE PARTS. BE
SURE TO READ AND USE THE MAINTENANCE AND SERVICE MANUAL BEFORE ATTEMPTING ANY VEHICLE
REPAIRS.

This manual covers all 1995 and 1996 Club Car Transportation vehicles. This includes Tourall,
Resort Villager, Trans-porter and Trans-sender models. There were numerous product changes
affecting many 1995 and 1996 Transportation vehicles, and these changes are also covered in this
manual.

The manual is divided into 17 sections. Sections 1 through 4 pertain to both gasoline and electric vehi-
cles, sections 5 through 11 pertain to gasoline vehicles only, sections 12 through 15 pertain to
electric vehicles only, and sections 16 and 17 pertain to both gasoline and electric vehicles. Note that
there are two or three flags on the outside edge of each page. The first flag will contain the section
number of which that page is a part. The other flag (or flags) will contain either the letter G or E, sig-
nifying that the page pertains to either the gasoline or electric vehicle only, or to both the gasoline and
electric vehicles.

Use the Table of Contents to find the sections and pages that contain the parts and assemblies you
seek. The Table of Contents lists section titles and numbers, and under them, the individual page titles
and numbers to be found in that section.

You will also find vehicle models and serial numbers specified within the listings for individual page
titles. These model and serial number specifications identify the vehicles on which parts usage as
described on a particular page either began or ended. Have the serial number(s) of your vehicle(s) at
hand and read the listings carefully when using the table of contents.

Typically, there is a two-page spread for each individual page title in the Table of Contents (however,
some titles required several spreads). On the left-hand page is an illustration showing the parts in their
relative positions; the parts are each tagged with an item number in a balloon. The right-hand page
is the parts list page, and gives the page title at the top, then the item numbers (corresponding to the
numbers on the illustration), part descriptions, and quantity of parts used. Some item numbers
have more than one part number because several models and/or configurations of a component are
represented together on one spread.

Note that a part description may be indented. This indention corresponds to a parts assembly level indi-
cated by the numbers 1, 2, 3, and 4 at the top left corner of the parts description area of the parts list
page. A part that is indented to level 2 is a component of the level 1 part (assembly) that it is listed
under. A level 3 part is a component of the level 2 part that it is listed under, and a level 4 part is a com-
ponent of the /evel 3 part preceding it. In each case, the part quantity given for a level 2, 3, or 4 part
is the quantity used per next higher level assembly of which it is a component. A part that is not indent-
ed is a level one part. This means that the quantity given is the quantity used per the portion of the
vehicle illustrated on that particular spread.
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FRONT BODY

QTY [ QTY
ITEM | PARTNO. | DESCRIPTION GAS |ELEC
1 2 3 4
1 | [OTZUsg KIT, FRONT BUMPER (INCLUDES ITEMS 2 - 5) ......ovuvmiieeeeeeeeeeeeeeeeeeene 1 1
2 | [UTEB53 BUMPER, FRONT .....ooiimimiieieeeeeeeeeeeeeeeeeee e 1 1
3 | 0007251 SCREW, PHILLIPS TRUSS HEAD, 5/16 = 18 X 1 w...oooveeeeeeeeeeeeeeeeeeeeeen. 2 2
4 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...coovooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
5 | [UTEYEA RIVET, BLIND PUSH TYPE .....oooiirioeceeeeeeeeeeeeeeeee e 2 2
6 | 1016702 NAMEPLATE, SILVER .....ouoeceeeeeeeeee oo 1 1
7 | [UTBYIZESUA | BODY, FRONT = GRAY ..o 1 1
7 | [UTBY3Y=UY | BODY, FRONT WITH HEADLIGHT OPENING - BEIGE ........ooooovoeveeeceeeenann. 1 1
7 | [UTBY3I=0Z | BODY, FRONT WITH HEADLIGHT OPENING - WHITE ....ooovecveieceeieena 1 1
7 | [UTBY3Y=04 | BODY, FRONT WITH HEADLIGHT OPENING - GRAY ....cooivoorviveeeeeseeenn. 1 1
7 | [UTBY3Y=U§ | BODY, FRONT WITH HEADLIGHT OPENING - RED ....oooovoveieceecceeeeen. 1 1
7 | [UTEY39=08 | BODY, FRONT WITH HEADLIGHT OPENING - DARK BLUE .........cccccoouvenan..n. 1 1
7 | [UTBY3I=0Y | BODY, FRONT WITH HEADLIGHT OPENING - DARK GREEN .........ccccoocevv...... 1 1
8 | 0007251 SCREW, PHILLIPS TRUSS HEAD, 5/16 = 18 X 1 ...cvoeveveeeeeeeeeeeeeeeeeeeeeen. 2 2
9 | [UToIa TRIM, FRONT BODY ..o 1 1
10 | [OTOZ3H BOLT, CARRIAGE, 5/16 - 18 X 1 ...cooveeeceeeeeeceeieeeeeeeeeeeeeeeeeeee e 2 2
11 | 0001241 WASHER, FLAT, 5/16 ...oooevoeeeeeeeeeeee oo 2 2
12 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ....oeoeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
13 | [OTTOTZ SCREW, FLANGE LOCK, 8 - 32 X 3/8 ......cooveeeeereereerereeeesseneeseeeeeneeseeeneon. 6 6
14 | 1011394 NUT, SLAB BASE “T” (PACKAGE OF 4 PIECES) .......o.vvoeveeeeeeeeeeeeeeeeeeene 1 1
15 | [OUT3983 TRIM, SIDE BUMPER GUARD (TOURALL ONLY) ....oooveeeieeeeeeeeeeeeeeeene. 2 2
15 | [OTB7TY TRIM, SIDE BUMPER GUARD
(RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER) ......cc.cooevvrvrrrnnnnn. 2 2
16 | [OUTZ047 SCREW, SELF-TAPPING, #8 = 32 X 3/8 .....veoereeeeeeeeeeeeeeeseeeeeseeee e, 8 8
17 | 1013344 COMPONENT, LEFT DASH, BLACK .....oovoveeeeeeeeeoeeeeeeeeeeeeeeeeee e 1 1
18 | [OT33%3 COMPONENT, RIGHT DASH, BLACK .......ooevoreeeeereeeeeeeseeeeeseeeee e 1 1
19 | 0007973 RIVET, ALUMINUM POP, 3/16 ....oooooeooeeeeeeeeeeeeeeeeeeeeeeeeeee e 5 5
20 | 1016604-04 | PANEL, CENTER DASH
(FOR ALL VEHICLES SERIAL NUMBER 9522-436452 AND LATER) ................ 1 1
20 | [UTBBZ0-0Z | PANEL, CENTER DASH (ELECTRIC VEHICLES ONLY)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9522-436452) ................c......... 1
20 | 1016620-03 | PANEL, CENTER DASH, (GASOLINE VEHICLES ONLY)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9522-436452) ............c............ 1
21 | [UTZ629 KIT, SNAP WASHER, BLACK (INCLUDES ITEMS 22 - 26) ........cc.covevverrrnnn.n. 1 1
22 N/A NUT, SPEED, #10 = 32 oo.oooeoeeeeeeeeeeeeeeeeeeee e 1 1
23 N/A WASHER, CUP, #10 ....oooveoeceeoeeeeeeeeeeeee e 1 1
24 N/A SCREW, SHEET METAL, #10 X 3/4 «....ooooooooeeeeoeeeeeeeeeeeeeeeee e, 1 1
25 N/A COVER, SCREW HEAD ......oomomieeoeeeeeeeeeeeeeeee oo 1 1
26 | [UTTOTA SCREW, FLANGE LOCK ......oomemoioeoeeeeeeeeeoeeeeeeeeeeeeeeeeeeeeeee e 2 2
27 | [MOTE033 MAT, FLOOR, FRONT w....ocvuomieaieeeeeeeeeeeeee e 1 1
28 | [OT7Z8Y MAT, FLOOR, REAR (RESORT VILLAGER ONLY) ......ovmomooeoeeeeeeeeeeeeenn. 1 1
28 | [MUTB7TY MAT, FLOOR, REAR (TRANS-PORTER/TRANS-SENDER ONLY) .................... 1 1
29 | [OT7UB3=07 | KIT, DRINK HOLDER (INCLUDES ITEMS 30 AND 31) (TOURALL ONLY)......... 2 2
30 | 0007847 BOLT, HEX HEAD, 1/4 = 20 X 3/4 ..o.voeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
31 | 1016952 NUT, “U”, 174 = 20 1o 2 2
32 | 1011230 KIT, ASHTRAY (INCLUDES ITEMS 33 AND 34) (RESORT VILLAGER ONLY) .. 1 1
33 | [MOTTZZH SCREW, OVAL COUNTERSUNK HEAD, #6 - 32 x 5/8 (RESORT VILLAGER) 2 2
34 | mUITZX NUT, “K” LOCK, #6 - 32 (RESORT VILLAGER) ........ovmrvereieeeeeeeeeeseeeenen. 2 2
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REAR BODY AND FENDER - TOURALL

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
1 | 1012412 PLATE, BODY HINGE .......oomiveieeeeeeeeeeoeeeeeeeeeeeeee e 2 2
2 | 1015422 INSULATION, SOUND, RIGHT SIDE FENDER, SHORT
(GASOLINE VEHICLE ONLY) ..ooovooceoieeceeeeeeeieeee s 1
3 | 1015421 INSULATION, SOUND, LEFT SIDE FENDER, LONG
(GASOLINE VEHICLE ONLY) ..o 1
4 | 1016963 INSULATION, SOUND, FRONT (GASOLINE VEHICLE ONLY) ......cocevvvrenrnnne. 1
5 | 1017113 INSULATION, SOUND, LEFT SIDE BODY (GASOLINE VEHICLE ONLY) ......... 1
6 | 1015419 INSULATION, SOUND, BAGWELL AREA (GASOLINE VEHICLE ONLY) .......... 1
7 | 1015420 INSULATION, SOUND, BODY LEFT / RIGHT FENDER
(GASOLINE VEHICLE ONLY) ..o 2
8 | [UT7I3g FENDER, INNER .....ouivoiieeeoeeeeeeseeeee e 2 2
9 | moToE33 BARREL, PLASTIC ..o 4 4
10 | 0000304 SCREW, HEX HEAD CAP, 1/4 - 20 x 1 (GASOLINE VEHICLE ONLY) ............... 4
11 | [UTBYZE=04 | BODY, GRAY (GASOLINE VEHICLE ONLY) ..ooooveieereceeeeeeeeeeeeeeeeeeeeeeeeenene 1
11 | [OUTBIZZ04 | BODY, GRAY (ELECTRIC VEHICLE ONLY) ...oovoveceereceeeeeeeeee e 1
12 | moIaEd SUPPORT, FRONT BODY ... 1 1
13 | 0000332 WASHER, FLAT, 1/4 ..o 10 | 10
14 | 0008251 SCREW, PHILLIPS HEAD, 1/4 = 20 X 1 ...cvoveeeeeeeeeeeeeeeeeeeeeeeee e 8 8
15 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ...oovoeeeeeeeeeeeeeeeeeeeeeeseee e 12 | 12
16 | [UT5829-08 | ASSEMBLY, ACCESS DOOR (BLACK) (GASOLINE VEHICLE ONLY) .............. 1
17 | [mOT5523 NUT, BLIND, 1/4 - 20 (GASOLINE VEHICLE ONLY) .....coovvrvereeeeereerereeeeeenn. 2
18 | 0008251 SCREW, PHILLIPS HEAD, 1/4 - 20 x 1 (GASOLINE VEHICLE ONLY) ............... 2
19 | [oTZ7Z3 CLIP, BODY KEEPER ......ooveoeoeeeoeeeeeeeeeeeeeeeee oo 2 2
20 | [MUTZUE7 SCREW, SELF- TAPPING, #8 - 32 X 3/8 ......voooeooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeen. 2 2
21 | [UIzB14 SPACER, 1 7/8 (ELECTRIC VEHICLE ONLY) ..o, 2
22 | [MUTZTEY BOLT, HEX HEAD, 1/4 - 20 x 2 3/4 (ELECTRIC VEHICLE ONLY) .....ccc.cevvneee.... 2
23 | 0007479 BOLT, HEX HEAD, 1/4 - 20 x 1 1/4 (ELECTRIC VEHICLE ONLY) .....cccovevven.... 2
24 | UIZBTH SPACER, 1/2 (ELECTRIC VEHICLE ONLY) ..ooooiooeieeeeeeeeeeeeeeeeeeeeeeeeeeeen. 2
25 | [MOTIOATOT | PLATE, BODY KICK w.oooooioiieeeeeeeeeeceeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
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FIRST SEAT AND SUPPORT STRUCTURE
TOURALL

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
1 | [OT5648-05 | ASSEMBLY, SEAT BOTTOM, WHITE (INCLUDES ITEMS 2 AND 3) ................ 1 1
2 | [UTE6Z704 COVER, VINYL SEAT BOTTOM, WHITE ....oooeceeeeceeeeceeeeeeeeeee e, 1 1
3 | 1010543 INSERT, WOOD ..o 8 8
4 | 1015670 ASSEMBLY, ARMREST, SEAT BOTTOM (INCLUDES ITEMS 5 - 8) ................. 1 1
5 | [OT5623 BRACKET, SEAT SUPPORT ......ooomoivmeeeeoeeeeeeoeeeeeeeeeeeeeeeeeeneeeeeeeeeeneenen. 2 2
6 | 1012327 RIVET, MATING, 3/16 ...oeoceoeeeeeeeeeeeeeeeeeeee e 4 4
7 | 1011786 ASSEMBLY, ARMREST, LEFT .....ooimoieoeeeeeeeeeeseeeeeeeeeee e 1 1
8 | 1011780 ASSEMBLY, ARMREST, RIGHT .....coooomoriieiioeeeeeeeeeeeeee e 1 1
9 | moTTE53 PLATE, SEAT HINGE w....oooeceooeceeeoeeeeeee oo 2 2
10 | [oT7383 SCREW, TYPE AB, #12 X 1/2 ..o 5 5
11 | 0000304 SCREW, HEX HEAD CAP, 1/4 = 20 X 1 oooovoooeeeeeeeeeeeeeeeeeeeeeeeeeeee . 8 8
12 | [oTZEEg BUMPER, SEAT ..o 1 1
13 | [OTZE57 GASKET, SEAT, LONG (GASOLINE VEHICLE ONLY) ....oooveeeceeeeeeeeeeeeeeene. 1
14 | [OUTZE58 GASKET, SEAT, SHORT (GASOLINE VEHICLE ONLY) ....oovoveriereeeereeeens. 2
15 | 1015417 INSULATION, SOUND (GASOLINE VEHICLE ONLY) ....oooovoveeeeeeeeeeeeeen. 1
16 | [OUTBBIZ0N | WASHER, FLAT, STAINLESS STEEL, #8 w....ovoveoeeeeeeeeeeeeeeeeeeeeeeeeee e 4 4
17 | [OTBBUY=0T | RIVET, POP, STAINLESS STEEL, 3/16 ...ovvoevoveceeeeeeeeeeeeeeeeeeeeeeee e 4 4
18 | [UT565203 | ASSEMBLY, SEAT BACK, THIN, WHITE (INCLUDES ITEMS 19 AND 20) ........ 2 2
19 | [MOT3333 CAP, SEAT BACK, BLACK ......ooovoomoeeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeee e, 2 2
20 | [UTEBEZE-0Z COVER, VINYL SEAT BACK, WHITE .....oovivooeeeeeeeeeeeeeeeeeeeeeee e, 2 2
21 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...ooveeeeceeeeeceeeeeeseeveeeeeeeeeees e 6 6
22 | [UTTTEY SUPPORT, SEAT BACK ..o 2 2
23 | 0008304 WASHER, LOCK, INTERNAL TOOTH, 1/4 .....ooooooeeoeoeeeeeeeeeeeeeeeeeees 8 8
24 | 0007847 SCREW, HEX HEAD, 1/4 - 20 X 8/4 ....ooooveoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 8 8
25 | 0001218 SCREW, HEX HEAD CAP, 5/16 - 18 X 1 1/4 ..., 4 4
26 | 1017774 SPACER, BODY ..o 4 4
27 | 0001241 WASHER, FLAT, 5/16 ....oeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 10 | 10
28 | 1010557 BOLT, HEX HEAD, 5/16 - 18 X 1 1/2 w.ooovooeceeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 2 2
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SECOND SEAT AND COMPONENTS - TOURALL

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
1 | [OT5648-05 | ASSEMBLY, SEAT BOTTOM, WHITE (INCLUDES ITEMS 2 AND 3) ................ 1 1
2 | [UTE6Z704 COVER, VINYL SEAT BOTTOM, WHITE ....oooeceeeeceeeeceeeeeeeeeee e, 1 1
3 | 1010543 INSERT, WOOD ..o 7 7
4 | [UTEB5Z0Z | ASSEMBLY, SEAT BACK, THIN, WHITE (INCLUDES ITEMS 5 AND 6) ............ 2 2
5 | [OT3333 CAP, SEAT BACK, BLACK .....oovmoeeeeeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeneeen. 2 2
6 | [UT5626-04 COVER, VINYL SEAT BACK, WHITE .....ovoveeeceeeeeeeeeeeeeeeeeeeee e, 2 2
7 | moTTI83 SUPPORT, SEAT BACK ..o, 2 2
8 | 0008304 WASHER, LOCK, 1/4 INTERNAL TOOTH .....ovooiiiieeoeeeeeeeeeeeeeeeeeeenes 8 8
9 | 0007847 SCREW, HEX HEAD, 1/4 - 20 X 3/4 .....oooooooeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 8 8
10 | 1011219 ASSEMBLY, HINGE (CONTAINS ITEMS 11 - 17) ovovoieeeceeeeeeeee e 1 1
11 | oz HINGE (SHORT) ..voveeeeeeeeeeeeeeeeee e 2 2
12 | [mOT5097 NUT, CENTERLOCK CAP, 1/4 = 20 X 1/4 ...oooooeooeeeeeeeeeeeeeeeeeeeeeeen. 2 2
13 | 1010695 WASHER, CURVED SPRING, 1/4 .....ouveeeoeeeeeeeeeeeeeeeeeeeeeees e 2 2
14 | 0008028 BUSHING, NYLON ......ovoiioieceeeeeeeeeeeeeee s 6 6
15 | 0000332 WASHER, FLAT, 1/4 .ooooooooeoeeeeeeeeeeeeeeeeeeeeeeee e 2 2
16 | [UTTZZg HINGE, LONG w....ooovoeeeeeeeeeeeeeeeeee e 1 1
17 | moTiz=3 PIN, HINGE (LONG) ......ceocvoveceoeeeeeeeeee oo 1 1
18 | [EUTT38Y BUMPER, RUBBER (PACKAGE OF 5) ........ooivioeieoeeoeeeeeeeeeeeeeeeeeeeeeeeene. 1 1
19 | 0008251 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 1 ...ooovviveoeeeeeeeeeeeeeeeeeeeeen. 7 7
20 | [UTTE7Y WASHER, FLAT, 5/16 ....veeeoeeeeeeeeeeeeeeseeeeee e eeeeeee e eeeee e 3 3
21 | [OTIZIg SUPPORT, SEAT ..o eeeeeee e 1 1
22 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...ooovoeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
23 | 0001241 WASHER, FLAT, 5/16 ....veeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
24 | 1010557 BOLT, HEX HEAD, 5/16 - 18 X 1 1/2 «.o..vooecoeeeeeeeeeeeeeeeeeeeeeeee e 2 2
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REAR FOOTREST AND HANDRAILS - TOURALL

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
1 | [OTBATZ0Z | ARMREST, REAR SEAT, LEFT HAND ...oooiiviiimieeeeceeeeeeeeeeeeeeeeeeeeeen. 1 1
2 | [UTBATZ0Y | ARMREST, REAR SEAT, RIGHT HAND ......cooomivieeereceeeeeeeceeeeeee e 1 1
3 | [OTBATI=UY | ASSEMBLY, REAR FOOTREST (INCLUDES ITEMS 4 - 9) ..ooovvovieceeeen. 1 1
4 | [UTEB33 GUARD, BUMPER ......ooomieiieeoeeeeoeeeeeeeeeeeeeeeeeeee e 1 1
5 | [UTBZ09=07 MAT, FOOTREST ...oooeoieiieceeeeeeeeeeeeeeeeee e 1 1
6 | [UT0Z33 FASTENER, PLASTIC BARREL .......ovuveeeeeeeeeeceseeceeeseeeeesee s 8 8
7 | [oTe55d BAR, CONNECTING ......ovuerioeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
8 | [UTUZ3g BOLT, CARRIAGE, 5/16 - 18 X 1 coo.coooeceeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee 4 4
9 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...oovoeeceeeeeeeeeeeeeeeeeeeeee e 2 2
10 | [OUTBE8Z3 HANDRAIL, REAR SEAT ..o 1 1
11 | [OUTBATZ=ON | BRACKET, ARMREST ..ooiiiiiieeoeeeeeeeeeeoeeeeeeeeeeeeee e 1 1
12 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ...oooovooeeeeeeeeeeeeeeeeeeeee e 8 8
13 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ....oooveoceeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 9 9
14 | 0001218 SCREW, HEX HEAD CAP, 5/16 - 18 X 1 1/4 ...coovoveeeeeeeeeeeeeeeeeeeeee e, 5 5
15 | 0001241 WASHER, FLAT, 5/16 .....oooevoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 9 9
16 | 0007818 SCREW, TRUSS HEAD, 5/16 - 18 X 1 1/2 <...oooooioeeoeeeeeeeeeeeeeeeeeeeeeeeee. 2 2
17 | 0000332 WASHER, FLAT, 1/4 ..o 8 8
18 | [EOTTIBY SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 2 .....ovvoveveeeeeeeeeeeeeeeeeeeeeneen. 8 8
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CENTER BODY AND TRIM - RESORT VILLAGER

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4

1 | [UI7Z3T6=07 | BODY, CENTER, BEIGE (GASOLINE VEHICLE ONLY) ...oooovovereireeeeeeeeeean.. 1
1 | [OI7316-03 | BODY, CENTER, WHITE (GASOLINE VEHICLE ONLY) ....ovoveeiereeiereeeaan.. 1
1 | [OUIZ316-04 | BODY, CENTER, GRAY (GASOLINE VEHICLE ONLY) ..ooooveiveieeeeeeeeeeeeean.. 1
1 | [OT73T6-0§ | BODY, CENTER, RED (GASOLINE VEHICLE ONLY) ....ooooiveiereeereeeeeeeeenen.. 1
1 | [OI73T6-08 | BODY, CENTER, DARK BLUE (GASOLINE VEHICLE ONLY) ....o.covorverreenrn.. 1
1 | [OUI7316-09 | BODY, CENTER, DARK GREEN (GASOLINE VEHICLE ONLY) ......coooovvoennn.. 1
1 | 1018575-01 | BODY, CENTER, BEIGE (ELECTRIC VEHICLE ONLY) ...ocvvuoverereeiereeenean.. 1
1 | 1018575-02 | BODY, CENTER, WHITE (ELECTRIC VEHICLE ONLY) .....vvvverrrereeerreneeean.. 1
1 | 1018575-04 | BODY, CENTER, GRAY (ELECTRIC VEHICLE ONLY) w..ooooovoveieeeeeeeeeeeeeen.. 1
1 | 1018575-06 | BODY, CENTER, RED (ELECTRIC VEHICLE ONLY) ....ovoiveoeceereeeeeeeneenene. 1
1 | 1018575-08 | BODY, CENTER, DARK BLUE (ELECTRIC VEHICLE ONLY) ...co.covovverrerenrn.. 1
1 | 1018575-09 | BODY, CENTER, DARK GREEN (ELECTRIC VEHICLE ONLY) ......ccoccvvoeenn.n.. 1
2 | 1011230 KIT, ASHTRAY (INCLUDES ITEMS 3 AND 4) .....ooovormrrereieeeeeeeeeeeeeees e, 2 2
3 | [UTTZZE SCREW, OVAL COUNTERSUNK HEAD, #6 - 82 X 5/8 .......cvvvverrecrreresreneens. 2 2
4 | moTTZZY NUT, “K” LOCK, #6 = B2 ..o, 2 2
5 | 1017423 TRAY, STORAGE .....ooovooeeeeeeeeeeeoeeeeeee e 1 1
6 | 1012412 PLATE, SEAT HINGE ....ooooeceoeeceeeeeee e 2 2
7 | 0008251 SCREW, PHILLIPS TRUSS HEAD, 1/4 = 20 X 1 ...oooovoovoeeeeoeeeeeeeeeeeeeeee. 10 | 10
8 | 0008233 NUT, NYLON LOCK, 1/4 = 20 .....oooioooeeeeeeeeeeoeeeeeeeeeeeeeeeee e 10 | 10
9 | 0000332 WASHER, FLAT, 1/4 ..o 10 | 10

10 | [oUTZ523 WASHER, FLAT, PLASTIC, 1/4 ...oooeeoeoeeeeeeeeeeeeeeeeeeee e 6 6
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REAR BODY AND FENDER - RESORT VILLAGER

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
1 | 1012412 PLATE, BODY HINGE .......oomiveieeeeeeeeeeoeeeeeeeeeeeeee e 2 2
2 | 1015422 INSULATION, SOUND, RIGHT SIDE FENDER, SHORT
(GASOLINE VEHICLE ONLY) ..ooovooceoieeceeeeeeeieeee s 1
3 | 1015421 INSULATION, SOUND, LEFT SIDE FENDER, LONG
(GASOLINE VEHICLE ONLY) ..o 1
4 | 1016963 INSULATION, SOUND, FRONT (GASOLINE VEHICLE ONLY) ......cocevvvrenrnnne. 1
5 | 1017113 INSULATION, SOUND, LEFT SIDE BODY (GASOLINE VEHICLE ONLY) ......... 1
6 | 1015419 INSULATION, SOUND, BAGWELL AREA (GASOLINE VEHICLE ONLY) .......... 1
7 | 1015420 INSULATION, SOUND, BODY LEFT/RIGHT FENDER
(GASOLINE VEHICLE ONLY) ..o 2
8 | [UT7I3g FENDER, INNER .....ouivoiieeeoeeeeeeseeeee e 2 2
9 | moToE33 BARREL, PLASTIC ..o 12 | 12
10 | 0007847 SCREW, HEX WASHER HEAD, 1/4 - 20 x 3/4 (GASOLINE VEHICLE ONLY) .... 4
11 | [OUTZZB7=07 | BODY, BEIGE (GASOLINE VEHICLE ONLY) ...ooveceereeeeeeeeeeeee e 1
11 | [OUTZZB703 | BODY, WHITE (GASOLINE VEHICLE ONLY) ..o 1
11 | [UTZZBZ04 | BODY, GRAY (GASOLINE VEHICLE ONLY) ..oooivooeieeeeeeeeeeeeeeeeeeeeeeeene 1
11 | [UTZZB7=0§ | BODY, RED (GASOLINE VEHICLE ONLY) ...oooovooeieeieeeeeeeeeeeeeeeee e 1
11 | [OUTZZ8B7=08 | BODY, DARK BLUE (GASOLINE VEHICLE ONLY) w...ooovoveeeceereeeeeeeeeeen. 1
11 | [OUTZZB70Y | BODY, DARK GREEN (GASOLINE VEHICLE ONLY) ....ooovveieceireceeseceeeea. 1
11 | 1018475-01 | BODY, BEIGE (ELECTRIC VEHICLE ONLY) ..ovooveieeieeeeeeeeeeeeeeeeeeeeeeeene 1
11 | 1018475-02 | BODY, WHITE (ELECTRIC VEHICLE ONLY) ...oovvceoreeeeeeeeeeeeeeeeeee e 1
11 | [UTBA7504 | BODY, GRAY (ELECTRIC VEHICLE ONLY) w..ovoveceerececeeeeeeeeeeeeeee e 1
11 | 1018475-06 | BODY, RED (ELECTRIC VEHICLE ONLY) .....ooviveoeieeieeeeeeeeeeeeeeeee e 1
11 | 1018475-08 | BODY, DARK BLUE (ELECTRIC VEHICLE ONLY) ....vooooieeeeceeeeeeeeeeeeenene 1
11 | 1018475-09 | BODY, DARK GREEN (ELECTRIC VEHICLE ONLY) ....ooooivooeceeereeceeeeeeeeen. 1
12 | moIaEg SUPPORT, FRONT BODY  ....cooveeeoieeeceeeeeeee e 1 1
13 | 0000332 WASHER, FLAT, 1/4 ..o, 10 | 10
14 | 0008251 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 1 w..ooovoiveeeeeeeeeeeeeeeeeeeeeeen. 8 8
15 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ...oovooeeeeeeeeeeeeeeeeeeeeeeee e 12 | 12
16 | [OUT5BZI0Z | ASSEMBLY, ACCESS DOOR (BLACK) (GASOLINE VEHICLE ONLY) .............. 1
17 | [mOT5523 NUT, BLIND, 1/4 - 20 (GASOLINE VEHICLE ONLY) .....co.ovivoereeeeeeeeeeeeenne 2
18 | 0008251 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 x 1 (GASOLINE VEHICLE ONLY)... 2
19 | [oT7728 CLIP, BODY KEEPER ....ooveiceoieeeeeeeeeeeeeeeeeee e 2 2
20 | [UTZUA7 SCREW, SELF-TAPPING, #8 - 32 X 3/8 ......ovoiveeeeeeoeeeeeeeeeeeeeseeeeeeeeeenee. 2 2
21 | [UTZ39g MAT, BAG REST ..o 2 2
22 | [MOTIOATOY | PLATE, BODY KICK w.oooooioieiieeeeeeeceeeeeeeee e 1 1
23 | [MOTB370-07 | INSULATOR, BATTERY (ELECTRIC VEHICLE ONLY) w...oooveceeeiereceereeceene. 1
24 | [UT3357 RIVET, POP (ELECTRIC VEHICLE ONLY) ....oovoveieeeeeeeeeeeeeeeeeeeeeeeeeeene 2
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SEATS AND SUPPORT STRUCTURES
RESORT VILLAGER

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
1 | [OTZZ8Z07 | ASSEMBLY, FIRST SEAT BOTTOM, WHITE (INCLUDES ITEMS 3 - 10) .......... 1 1
1 | [OT7Z8Z03 | ASSEMBLY, FIRST SEAT BOTTOM, BUFF (INCLUDES ITEMS 3 - 10) ............ 1 1
1 | [OTZZBZ1g | ASSEMBLY, FIRST SEAT BOTTOM, BLACK (INCLUDES ITEMS 3 - 10) .......... 1 1
1 | [OT7ZBZT3 | ASSEMBLY, FIRST SEAT BOTTOM, GRAY (INCLUDES ITEMS 3 - 10) ........... 1 1
2 | [UTZZBZ=0Z | ASSEMBLY, SECOND SEAT BOTTOM, WHITE (INCLUDES ITEMS 5 - 15) ..... 1 1
2 | [UTZZ8Z=04 | ASSEMBLY, SECOND SEAT BOTTOM, BUFF (INCLUDES ITEMS 5 - 15) ........ 1 1
2 | [UTZZBZ=T1 | ASSEMBLY, SECOND SEAT BOTTOM, BLACK (INCLUDES ITEMS 5 - 15) ... 1 1
2 | [UTZZBZ=T4 | ASSEMBLY, SECOND SEAT BOTTOM, GRAY (INCLUDES ITEMS 5 - 15) ....... 1 1
3 | 1017666 INSULATION, TRAY (FIRST SEAT ONLY) ...ooooocieeeceeeeceeeeeeeee e 1 1
4 | moiz3Ty BUMPER, SEAT, LONG (FIRST SEAT ONLY) ..oovereireeeeeeeeeeeeeeeeeeeeeeene. 1 1
5 | [OUT5627-03 COVER, VINYL SEAT BOTTOM, WHITE ..o, 1 1
5 | [UTEEZZ01 COVER, VINYL SEAT BOTTOM, BUFF .....coooomoomieieeieeeeeeeeeeeeeeeeeeeen. 1 1
5 | [UTE6Z7-04 COVER, VINYL SEAT BOTTOM, BLACK .......ovmoereeoeeeeeeeeeeeereeeeseeereenens. 1 1
5 | [UTEEZZT COVER, VINYL SEAT BOTTOM, GRAY ....ooovmieereieereereeceeeseeeeeseeseeneenen. 1 1
6 | [UT7698 BRACKET, SEAT SUPPORT ....oovmimiioeeeeeeeeeeeoeeeeeeeeeeeeeeeee e, 2 2
7 | moTTE53 PLATE, SEAT HINGE w....ooeoiveeecee oo 2 2
8 | [UTBBUY=UT RIVET, POP, STAINLESS STEEL, 3/16 w....o.vvuveceeeeeeeeereeeeeeeeeeeeee e 4 4
9 | [OTBBIZUY WASHER, FLAT, STAINLESS STEEL, #8 ......ovoovevoeeeeeeeeeeeeeeeeeeeeseenen. 4 4
10 | 0000304 SCREW, HEX HEAD CAP, 1/4 = 20 X 1 oooooiooeeeeeeeeeeeeeeeeeeeeeee e, 8 8
1 | [oTzEEm BUMPER, SEAT (SECOND SEAT ONLY) w....oovmivoeeeeeeeeeeeeeeeeeeeeeeeeeeeenen. 1 1
12 | [OTZE57 GASKET, SEAT, LONG (SECOND SEAT ONLY) ...oovvorvereeeereeeeereneereeeene. 1 1
13 | [UTZE58 GASKET, SEAT, SHORT (SECOND SEAT ONLY) w...oooovoveeeeeeeeeeeeeeeeene. 2 2
14 | 1017283 INSULATION, SOUND (SECOND SEAT ONLY) ....oovoovoreeeeeeeeeeeeeeeeen. 1 1
15 | [UTZ383 SCREW, WASHER HEAD TAP, #12 (SECOND SEAT ONLY) ......co.covvrven... 5 5
16 | [OUTB777=07 | ASSEMBLY, SEAT BACK, WHITE (INCLUDES ITEMS 17 AND 18) .................. 2 2
16 | [UTB7ZZ=03 | ASSEMBLY, SEAT BACK, BUFF (INCLUDES ITEMS 17 AND 18) .......cccce....... 2 2
16 | [UTB7ZZZ02 | ASSEMBLY, SEAT BACK, BLACK (INCLUDES ITEMS 17 AND 18) .................. 2 2
16 | [UTB777-03 | ASSEMBLY, SEAT BACK, GRAY (INCLUDES ITEMS 17 AND 18) ........ccc.......... 2 2
17 | [UTE755-09 COVER, VINYL SEAT BACK, WHITE .....ooovoereceeeeeeeeeeseeeee e, 2 2
17 | [UTEZEET COVER, VINYL SEAT BACK, BUFF .....ovmooiooeoeeeeeeeeeeeeeeeeeeeeeeeeeeen. 2 2
17 | 1016755-04 COVER, VINYL SEAT BACK, BLACK ......o.oimoeooeeeeeeeeeeeeeeeeeeeeeeeeeeeenen. 2 2
17 | [UTE755-08 COVER, VINYL SEAT BACK, GRAY ......ooiriireeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeen. 2 2
18 | 1016751 CAP, SEAT BACK, BLACK ......oovoieooeeeieeeeoeeeeeeeeeeeeeeeeeeeeeeee e, 2 2
19 | [UTZZ53 WELDMENT, FRONT ARMREST ..o, 1 1
20 | [MUTEI0R SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 1 1/4 w..ooooveeoeeeeeeeeeeeeeeeeen. 14 | 14
21 | 0008304 WASHER, LOCK, 1/4 +...ovoeeeeoeeeeeeeeeeeeeeeeeeeeeee e 4 4
22 | [UTZZEH SCREW, HEX WASHER HEAD, 1/4 = 20 X 1/2 <...voooooveeeeeeeeeeeeseeeeeeeeeeeeen. 4 4
23 | 0000332 WASHER, FLAT, 1/4 .ooooooooeoeoeoeeeeeeeeeeeeeeeeee e 18 | 18
24 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ..o 10 | 10
25 | [OUT731g WELDMENT, ARMREST MOUNTING ......couvemeerrecesseeeessseesesseeeeeeee e, 4 4
26 | [OUTZI9Z07 | WELDMENT, REAR ARMREST ....ooimimiieeeeeeeeeeeoeeeeeee e 1 1
27 | 0000451 WASHER, LOCK, 1/4 .o..ooioeeeeeeeoeeeeeeeeeeeeeeeeee e 4 4
28 | 0001218 SCREW, HEX HEAD CAP, 5/16 - 18 X 1 1/4 ..o, 6 6
29 | 0001241 WASHER, FLAT, 5/16 ...eccvoveceoeeeeeeseseeeseeseeeeesseeeees e s e eneen s 12 | 12
30 | 0007473 NUT, NYLON LOCK, 5/16 = 18 w....voooeeeeeeeeeeeeeeeeeeeeeee e 6 6
31 | 1017774 SPACER, BODY .....oooooiiieeeeeeeeeeoeeeeee oo 4 4
32 | 0000304 SCREW, HEX HEAD CAP, 1/4 - 20 X 1 ooovoeeeeeeeeeeeeeeeeee e, 4 4
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FIRST SEAT AND SUPPORT STRUCTURE
TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
1 | [OUT5635-03 | ASSEMBLY, SEAT BOTTOM, WHITE (INCLUDES ITEMS 2 - 6) .....oovvvennn.. 1 1
2 | [OUT330Y STRAP, SEAT BOTTOM ..o 1 1
3 | [oTUsZg SCREW, HEX WASHER HEAD, 1/4 - 14 X 3/4 ...o..ovoooooeeeeeeeeeeeeeeeee. 2 2
4 | moIssT] BUMPER, SEAT, SHORT .....ooiioioeioeeeeeeeeeeeeeeeeeeeeeeeeeee e, 4 4
5 | [OT3313 BUMPER, SEAT, LONG ......ooceoeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeseee e 1 1
6 | [UT5627-04 COVER, VINYL SEAT BOTTOM, WHITE ....oooeevereeceeeeeeeeeeeeeeeee e 1 1
7 | [UTBZZZ=07 | ASSEMBLY, SEAT BACK, WHITE (INCLUDES ITEMS 8 AND 9) ......cc.coooec...... 1 1
8 | 1016751 CAP, SEAT BACK ..o 1 1
9 | [UTB75504 COVER, VINYL SEAT BACK, WHITE .....coooivooeeeeeeeeeeeeeeeeeeeeeeee e, 1 1
10 | 0008304 WASHER, INTERNAL TOOTH LOCK, 1/4 ..o 4 4
11 | 0008248 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 8/4 ......ovoovoeeeeeeeeeeeeeeeeeeeeen. 8 8
12 | [UTBEZ™ HANDRAIL ....oooooeoeeeeeeeeeee oo 1 1
13 | 0000332 WASHER, FLAT, 1/4 ..o 14 | 14
14 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ....ooovoveeeeeeeeeeeeeeeeeseeeeseee s 14 | 14
15 | [mOTBIZY COVER, SEAT BACK SUPPORT ......oooomieeieeeeeeeeeeeeeeoe e, 1 1
16 | [MUTO933 SCREW, HEX HEAD CAP, 5/16 = 18 X 1 .ouvvoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 7 7
17 | 0001241 WASHER, FLAT, 5/16 ....oeoeeoeveeeeeeeeeeeeeeeeeeeeeeeeees e 20 | 20
18 | 0001242 NUT, HEX, 5/16 = 18 <.oovoeeeeeeeeeeeeeeeeeeeeeeee e, 3 3
19 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...ooooeoeeeeeeeeeoeeeeeeeeeeeeeeeeeeeeeeee e, 7 7
20 | 1016723 ASSEMBLY, SEAT SUPPORT PANEL ......ovuvmoeeeeeeeeeeeeeeeeeeseeeeeeeeeee e 1 1
21 | [OTBBB5-07 | ASSEMBLY, ARMREST, PASSENGER .....cooiveeeeciececeeeeeeecieseeeie s, 1 1
22 | 1018885-02 | ASSEMBLY, ARMREST, DRIVER ......cooivmrmiveoeeeeseeeeoeeeeeeeeeeeeseeenesenneees 1 1
23 | 0000304 SCREW, HEX HEAD CAP, 1/4 = 20 X 1 ooooooooeeeeeeeeeoeeeeeeeeeeeeeeeeeeeen. 10 | 10
24 | [UTE3Z SCREW, TORX TRUSS HEAD, #10 - 24 X 3/8 ......cooooveeeeeeeeeeeeeeeeeeeeeeenenn. 4 4
25 | [UTZ387 CAP, CORNER .....oooeocioeieeeeee e 2 2
26 | 1016701 GUARD, FORWARD & REVERSE SWITCH (ELECTRIC VEHICLES ONLY) ..... 1
27 | 0001620 SCREW, SHEET METAL, #10 x 3/4 (ELECTRIC VEHICLES ONLY) .................. 2
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SECOND SEAT AND SUPPORT STRUCTURE
TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION PORTER | SENDER
1 2 3 4

1 | [OUT5635-03 | ASSEMBLY, SEAT BOTTOM, WHITE (INCLUDES ITEMS 2 - 6) .....oovvvennn.. 1 1
2 | [OUT330Y STRAP, SEAT BOTTOM ..o 1 1
3 | [oTUsZg SCREW, HEX WASHER HEAD, 1/4 - 14 X 3/4 ...o..ovoooooeeeeeeeeeeeeeeeee. 2 2
4 | moIssT] BUMPER, SEAT, SHORT .....ooiioioeioeeeeeeeeeeeeeeeeeeeeeeeeeee e, 4 4
5 | [OT3313 BUMPER, SEAT, LONG ......ooceoeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeseee e 1 1
6 | [UT5627-04 COVER, VINYL SEAT BOTTOM, WHITE ....oooeevereeceeeeeeeeeeeeeeeee e 1 1
7 | [UTBZZZ=07 | ASSEMBLY, SEAT BACK, WHITE (INCLUDES ITEMS 8 AND 9) ......cc.coooec...... 1 1
8 | 1016751 CAP, SEAT BACK ..o 1 1
9 | [UTB75504 COVER, VINYL SEAT BACK, WHITE .....coooivooeeeeeeeeeeeeeeeeeeeeeeee e, 1 1

10 | 0008304 WASHER, INTERNAL TOOTH LOCK, 1/4 ..o 4 4

11 | 0008248 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 x 3/4 (TRANS-PORTER ONLY) ..... 4

12 | 0007479 SCREW, HEX HEAD CAP, 1/4 - 20 x 1 1/4 (TRANS-SENDER ONLY) ............... 4

13 | 0000332 WASHER, FLAT, 1/4 (TRANS-PORTER ONLY) w...c.oovmirmrreeeeeeeeeeceeeeeeeenenens 10

14 | 0008233 NUT, NYLON LOCK, 1/4 - 20 (TRANS-PORTER ONLY) ......cccoooovvrrrrrerrerrenenn. 10

15 | [MUTBB3Y MOUNT, SEAT BACK BRACKET (TRANS-SENDER ONLY) ........ccccovvrverrnnn.n. 2

16 | [MUTO933 SCREW, HEX HEAD CAP, 5/16 = 18 X 1 w.ooevoeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeee e, 4 4

17 | 0001241 WASHER, FLAT, 5/16 ....veoeeoeoeeeeeeeeeeeeeeeeeeeeeeeeee e 8 8

18 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...ooovoooeeeeeeeeeeeeeeeeeeeeeeee e 4 4

19 | 1016723 ASSEMBLY, SEAT SUPPORT PANEL ......oovuivmoeeeeeeeeeeeeeeeeeeeeeeeeeeeeenes 1 1

20 | [UTBBB5UY | ASSEMBLY, ARMREST, PASSENGER (TRANS-PORTER ONLY) .......c............ 2

21 | 0000304 SCREW, HEX HEAD CAP, 1/4 - 20 x 1 (TRANS-PORTER ONLY) .......cc.co........ 10

22 | [UTEsZ SCREW, TORX TRUSS HEAD, #10 - 24 X 3/8 ......coooveoeeeeeeeeeeseeeeeeeeesenen. 4 4

23 | [UT4387 CAP, CORNER .....oooeeeiieeeeeeee oo 2 2
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THIRD SEAT AND COMPONENTS
TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION KR QR-JAA
1 2 3 4
1 | [OTB7Z7ZZ=07 | ASSEMBLY, SEAT BACK, WHITE (INCLUDES ITEMS 2 AND 3) ........cco............ 1 1
2 | 1016751 CAP, SEAT BACK ....oovoceceeeeeeeeeeeeeeee e 1 1
3 | MoTBE7E50R COVER, VINYL SEAT BACK, WHITE .....oovooooeoeeeeeeeeeeeeeeeeeeeeeeeeeeee. 1 1
4 | MOUTEB3Y MOUNT, SEAT BACK BRACKET ......co.ovmiomieieeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeee e, 2 2
5 | 0008304 WASHER, INTERNAL TOOTH LOCK, 1/4 ....oovoooeeeeeeeeeeeeeeeeeeeeeee e 8 8
6 | 0007847 SCREW, HEX HEAD CAP, 1/4 - 20 X 3/4 ....oooevoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 7 7
7 | 0007479 SCREW, HEX HEAD CAP, 1/4 - 20 X 1 1/4 ooooooovooeeeeeeeeeeeeeeeeeeeeeen. 4 4
8 | [MUTEBTH SUPPORT, REAR SEAT ..o 1 1
9 | 0000332 WASHER, FLAT, 1/4 ..o 6 6
10 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ..o 3 3
11 | [UTBY3Y PANEL, REAR SEAT FRAME ......ooovmiomimioeieeeeeeeeeeeee e 2 2
12 | [OT3T6Y SCREW, ROUND HEAD SLOTTED MACHINE, #10 - 82 X 1/2 ....oooveverreeen.. 4 4
13 | [OUT30B] NUT, NYLON LOCK, #10 = B2 ....ooeoveeeeeeeeeeeeeeeeeeeeeeeeeeee e 4 4
14 | [OUTE387 CAP, CORNER .....oooveoceoteeeeee e 2 2
15 | [oTE3Z] SCREW, TORX TRUSS HEAD, #10 - 24 X 3/8 ......oovooveoeeeeeeeeeeseeeeeeeeeeeenn. 4 4
16 | [UTBETY BODY, SEAT HINGE .......oooieieeeeeeeeeeeeeeeeeeeeeeeeeeee e, 2 2
17 | 0008861 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 3/4 .oo.ovoooeeeveeeeeeeeeeeeeeeeeee e, 4 4
18 | [UTTYIY WASHER, FLAT, B/8 ...eoveeeoeeeeeeeeeeeeeeoeeeeeeeee e 4 4
19 | 0008754 NUT, NYLON LOCK, 3/8 = 16 ....eoceoeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 4 4
20 | [UTEBATUZ | ASSEMBLY, SEAT BOTTOM, WHITE (INCLUDES ITEMS 21 - 29) ................... 1 1
21 | 0000304 SCREW, HEX HEAD CAP, 1/4 - 20 X 1 ..oooeveeeeeeeeeeeeeeeeeeeeeeeee e, 4 4
22 | [UTEEZZ0Z COVER, VINYL SEAT BOTTOM, WHITE ...oovooeoeeeeeeeeeeeeeeeeeeeeeeeeeeo. 1 1
23 | [UT33TZ BUMPER, LONG SEAT .....oomimieeoeeeeeeeeeeeeeeeeeeeeee e 1 1
24 | [MUT330Y STRAP, SEAT BOTTOM ....ooooeoeieeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
25 | [UT052 SCREW, HEX WASHER HEAD, 1/4 - 14 X 3/4 ...o.oovooeeeveeeeeeeeeeeeeeen. 2 2
26 | [UTEBZA ANGLE, SEAT HINGE ..o 1 1
27 | [MUTTEEZ PLATE, SEAT HINGE ....oooovooeeeoeeoeeeeeee oo 2 2
28 | [UTBBUY0T RIVET, POP, STAINLESS STEEL, 3/16 w...cvoveeeoeeeeeeeeeeeeee e 4 4
29 | [MUTBBIZ0Y | WASHER, FLAT, STAINLESS STEEL, #8 .....evvocveeeceeieeeecieeeeeie e, 4 4
30 | [OTB370-07 | INSULATOR, BATTERY (ELECTRIC VEHICLE ONLY) w..ovooivoeeceereceeeeeeeene. 1
31 | [UT3357 RIVET, POP (ELECTRIC VEHICLE ONLY) .....ouoviieeeeeeeeeeeeeeeeeeeeeeeeean 2
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REAR FOOTREST AND HANDRAILS - TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
1 | [OTBA6307 | ARMREST, REAR SEAT (NEW STYLE ARMREST) ...oovooeoeeeeeeeeeeeeeeeeeeeean. 2 2
(NOT INTERCHANGEABLE WITH OLD STYLE ARMREST)
2 | 1016826 ARMREST, REAR SEAT (OLD STYLE ARMREST) ....oovvuvrrrerereeeeeeeeseneeeens. 2 2
(NOT INTERCHANGEABLE WITH NEW STYLE ARMREST)
3 | [moTEBA3 ASSEMBLY, REAR FOOTREST (INCLUDES ITEMS 4-9 ) ..oocoovoivoeieeee.. 1 1
4 | [UTEB33 GUARD, BUMPER .......ooomoieieeeeeeeeeeseeeeeeeee e 1 1
5 | 1016838 MAT, FOOTREST ...ooooieiieeeeceeeeeeee e 1 1
6 | [UTUZ3A FASTENER, PLASTIC BARREL ........ovooeoeoieeeeeeeeeeeeeeeeeeee e 8 8
7 | [uTeE5Y BAR, CONNECTING .....ooveoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
8 | [MUTUE33 BOLT, CARRIAGE, 5/16 - 18 X 1 ...oooveeeceeeeeeeeeeeeeeeeeeeeeeeeeeee e 4 4
9 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ....ooeeoceeeeceeeeeeeeeeeeeeseeeeeseeseeeseees e 2 2
10 | [oUTEEZ3 HANDRAIL, REAR SEAT .....oooeoeeeeeeeeeeeeeee e 1 1
11 | 1017172 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 1 1/2 w..vooooeoeeeeeeeeeeeeeeeeeen. 6 6
12 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ..o 10 | 10
13 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...ooovoeeeeeeeeeoeeeeeeeeeeeeeeeee e, 9 9
14 | 0001218 SCREW, HEX HEAD CAP, 5/16 = 18 X 1 1/4 <...ooooooooooeeeeeeeeeeeeeeeeee. 5 5
15 | 0001241 WASHER, FLAT, 5/16 ....veoeeoeeeeeeeeoeeeeeeeeeeeeeeeeeee s eeeeee e 9 9
16 | 0007410 SCREW, PHILLIPS TRUSS HEAD, 5/16 - 18 X 1 1/4 w....oooovoieeeeeeeeeeeeee. 2 2
17 | 0000332 WASHER, FLAT, 1/4 ..oooooooeeeeoeeeeeeeeoeeeoeeeeeee e 8 8
18 | 1017181 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 2 ....oovoiveoeeeeeeeeeeeeeeeeeeee e, 4 4
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REAR COVER - TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
1 | [OoT553g TAILSKIRT, TILT BED ..o 1 1
2 | 0008248 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 3/4 .....ovuveeeeeeeeeeeeeeeeeeeeeennene. 2 2
3 | 1015529 NUT, TINNERMAN, “U”, 1/4 = 20 ....oooooooooeeeeeeeeeeee e 2 2
4 | [muTEBY FENDER, REAR .......oomieoieeoeeeeeeeeeeeeeeeeeeeeeeeee e eee e 2 2
5 | 0000304 SCREW, HEX HEAD CAP, 1/4 = 20 X 1 oooovoveeeeoeeoeeeeeeeeeeeeeeeeeeee e 8 8
6 | [UTZ309 WASHER, FLAT, 1/4 ..o 12 | 12
7 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ....ooovooeeeeeoeeeeeeeeeeeeeee e 8 8
8 | [mUT7ZO7Y KIT, REAR BUMPER (INCLUDES ITEMS 9 - 13) (TRANS-PORTER ONLY) ...... 1 1
9 | moTBE37Y BUMPER, REAR (TRANS-PORTER ONLY) ... 1 1
10 | [OTBBZH PLATE, MOUNTING, LONG (TRANS-PORTER ONLY) ....c.cvvoveerrrrereeeeenea. 1 1
11 | 0007473 NUT, NYLON LOCK, 5/16 - 18 (TRANS-PORTER ONLY) ......ccccooorrvrrrnnnn.n. 4 4
12 | [OUTTE9g WASHER, FLAT, 5/16 (TRANS-PORTER ONLY)........cooiivmereerereeerereeeneene. 6 6
13 | [UTBB7g BOLT, PHILLIPS TRUSS HEAD SHOULDER, 3/8 - 18 x 2
(TRANS-PORTER ONLY) w...ooveiocieeeceeeeeeeeeeeeeee e 4 4
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REAR CARGO BED - TRANS-PORTER

ITEM | PARTNO. | DESCRIPTION L SHE
1 2 3 4
1 | [oTE723 ASSEMBLY, TILT BED (INCLUDES ITEMS 2 - 6) w....ooovoveeeeeeeeeeeeeeeeeeenas 1 1
2 N/A WELDMENT, TILT BED ©..oovooeeoceeeecee e 1 1
3 | moTEEn INSULATION ..o 1 1
4 | [UTUZ3g BOLT, CARRIAGE, 5/16 - 18 X 1 c...ovooveieeeeeeeeeeeeeeeeeeeeeeeeee e, 2 2
5 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...oooeeoceeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 6 6
6 | 1015399 SCREW, TORX TRUSS HEAD, 5/16 - 18 X 3/4 .....veeeeveeeeeeereeeeeeeeeeeeea. 4 4
7 | [oTE58d BUSHING, URETHANE ......ovuomieieeoeeeeeeeeeeeeeeeeeeeeeeeeee e 4 4
8 | [UTES0A SHIM, TILT BED PIVOT ..o 2 2
9 | moTZ303 BUSHING, STEEL «..oocvoeeeeeeeeeeeeeeeeeeee e eenen 2 2
10 | [OUT5358 WELDMENT, TILT BED HINGE .....oooveoceoeeeeeeeeeeeeeeeeee e 2 2
11 | 0000705 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 1/4 .oo.oooooeeeoeeeeeeeeeeeeeeeee . 4 4
12 | [OUTTYYg WASHER, FLAT, B/8 ...oooeeeoeeoeeeeeeeeeeeeeeeeeee e 8 8
13 | 0008754 NUT, NYLON LOCK, 3/8 = 16 ....eecvoeeeeeceeeeeeeeeeeeeeeseeseseeeeeneese e 6 6
14 | 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X 3 3/8 .....couveceereeceeeeeeeeeeeeeeeeseeees e, 2 2
15 | 1015242 BUMPER, BED .....oooooeoeeoeeeeeeeeeeeeeeeee oo 2 2
16 | [UTI3873 SCREW, HEX HEAD CAP, 1/4 = 20 X 4 oo.ooeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
17 | 0000332 WASHER, FLAT, 1/4 ..o 4 4
18 | 0008233 NUT, NYLON LOCK, 1/4 = 20 .....oooooooeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 6 6
19 | [UTB3ZU0Y | INSULATOR, BATTERY (ELECTRIC VEHICLE ONLY) ..oovvivoieeceeeeeeea 1
20 | [MUT3357 RIVET, ALUMINUM POP, 5/32 (ELECTRIC VEHICLE ONLY) .....cccoevvrrrrrnene. 2
21 | [OT7979 SEAL, BED oot 1 1
22 | [UTA30H WASHER, FLAT, 1/4 ..oooioooeeeeoeeeeeeeeoeeeeeeeeeeee e 8 8
23 | 0007847 SCREW, HEX HEAD CAP, 1/4 - 20 X 3/4 ...oooeoooeoeeeeeeeeeeeeeeeeeeeeeeeeeeee . 4 4
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WHEELS AND TIRES

ITEM | PARTNO. | DESCRIPTION L SE

1 2 3 4
1 | [oTogsa NUT, LUG oottt s s n e 16 | 16
2 | [UTBETZ=0Z | ASSEMBLY, TIRE AND WHEEL, WHITE, POWER RIB, FOUR PLY

(TOURALL ONLY) oottt 4 4
2 | 1016514-03 | ASSEMBLY, TIRE AND WHEEL, WHITE, SOFTRAC, FOUR PLY

(TOURALL ONLY) <ottt 4 4
2 | [MUT5705-08 | ASSEMBLY, TIRE AND WHEEL, BEIGE, POWER RIB, SIX PLY

(RESORT VILLAGER ONLY) ...t 4 4
2 | [UT5705-07 | ASSEMBLY, TIRE AND WHEEL, BEIGE, SOFTRAC, SIX PLY

(RESORT VILLAGER ONLY) w.eeieeeieeeeeeeeeeeeeeee et s e seese s eneneees 4 4
2 | [OTBETZ=UY | ASSEMBLY, TIRE AND WHEEL, WHITE, POWER RIB, SIX PLY ....coocvvvrvvenne.. 4 4
2 | [UTBETA=07 | ASSEMBLY, TIRE AND WHEEL, WHITE, SOFTRAC, SIX PLY ....coocovvvrirennnn. 4 4
3 | 1015707 WHEEL RIM, BEIGE oottt eeeeeeee e eeeeeeee et seese s s et s s 4 4
3 | mErd WHEEL RIM, WHITE ..ottt 4 4
4 | 1015672 TIRE, UNMOUNTED, POWER RIB, FOUR PLY (TOURALL ONLY) ....c.cevrvenn.... 4 4
4 | 1015674 TIRE, UNMOUNTED, SOFTRAC, FOUR PLY (TOURALL ONLY) ...ovevivienan. 4 4
4 | 1017370 TIRE, UNMOUNTED, POWER RIB, SIX PLY ..ooviieeeeieeeeeeeeeeeeeeeeeeeeeeeeseeeen 4 4
4 | 1017693 TIRE, UNMOUNTED, SOFTRAC, SIX PLY ..ottt 4 4
5 | 0007310 STEM, VALVE ...ttt 4 4
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TRANSAXLE n

ITEM | PARTNO. | DESCRIPTION QL ey
1 2 3 4
1017683-02 | TRANSAXLE (INCLUDES ITEMS 1 - 40) covvvvvvvvveeeveennesrsssssssceccenenneeeess 1] 1
1 | 1013785 AXLE ASSEMBLY, RIGHT (INCLUDES ITEMS 8 = 7) w..covvvvvorrrrrrssseenee 1] 1
2 | 1013786 AXLE ASSEMBLY, LEFT (INCLUDES ITEMS 8- 7) ..ccovvvvverrrrrsssessoccenne 1] 1
3 | [MUIErEr STUD, LUG .ceovvveveeeeeess oo 8| 8
4 | 1014207 BUSHING, 25 MM 1. D. oo 1] 1
5 | [MUITZYd BEARING, OUTER AXLE TUBE ....ooovoorrisoseeeooocesenenenneesss e 2| 2
6 | MUmErem CIRCLIP, TYPE C .oovvootoeooeeeeees e 2| 2
7 | [ures RING, RETAINING ......cooooooioooieceeneeeeenssssesseoeeessseneeee e 2| 2
8 | MUI379Y BOLT, M10 X 1.5 X BOMM .....ccoveoeeeersssooooceessseeeeees s 10 | 10
o | MuIErY WASHER, LOCK, 13/32 ..occceeeiiiceeevevreessssssssesoeeesssseeees e 10 | 10
10 | @ SEAL, INPUT SHAFT OIL 1....ooovvveeeeeeseeooieeessenneess s 1] 1
11 | 1013756 GEAR CASE, RIGHT ..ooccccccoeeroceeenes s 1] 1
12 | Iz BREATHER .......oooooos oo 1] 1
13 | [UI3rsg GASKET, CASE ..cvvvvrrrseooeveeeessssoiesseses oo 1] 1
14 | 0007330 BEARING, INNER AXLE TUBE ....oooooooooieiisieieeeneeennenssssssssiensennnneness 2| 2
15 | [OT37EY GASKET, AXLE TUBE ......oooooooooooceeeeeceeeeesssssessoesesseeees e 2| 2
16 | 1017704 ASSEMBLY, AXLE TUBE, RIGHT SIDE .......ocoeeisiiiveeerrnrennesssssssssoceennen 1] 1
17 | U@ SEAL, AXLE SHAFT OIL. ...ooooovvvoeeeeessessooosesseeeeees s 2| 2
18 | 0007335 BEARING, INPUT GEAR ....oooooooeieeeeensssoeeeneessssoeessnes e 3| 3
19 | U363 SHAFT, INPUT .oooooo oot 1] 1
20 | 0007336 BEARING, INTERMEDIATE GEAR .....oooooeeeiiceereesrsseicesenesssssieneene s 1] 1
21 | [UI37EY GEAR, INTERMEDIATE, SMALL ......oooorrrrrrreeessoceenenneneeessss s 1] 1
22 | [OT37EY KEY, SUNK ..o 1] 1
23 | 1013765 GEAR, INTERMEDIATE, LARGE ......coooorrrrssesesiccenesseneesssss s 1] 1
24 | 1013757 GEAR CASE, LEFT oooooooooeeeoceeeeceeeeeee s 1] 1
25 | [UT375Y PLUG, FILL, WITH GASKET w...vvovoosessseeessoocceesssnsenessssssssssiesssnnnnensss 2| 2
26 | [UI37E3 BOLT, MB X 1 X BOMM ... 10 | 10
27 | T2y PIN, DOWEL ..o 2| 2
28 | [UIBZ7Y BOLT, M8 X 1.25 X 87MM .....ccvvvveeeesresesooooeeseneeneees s 8| 8
20 | [OUT37EZ PLATE, LOCK .vvvertseeoceereeesssoiessses e 4| 4
30 | [UTE7EY GEAR, OUTPUT .ooooooorssooooecseesseeeee e 1] 1
31 | [UIEra PIN, DIFFERENTIAL ....oooooooeeeeeeeeessssssssooooooeesssseeees s 1] 1
32 | 1013768 GEAR CASE, DIFFERENTIAL (LEFT) oooooooooeeeriiicceennnenesessssssssscccennn 1] 1
33 | [UIErA PLATE, THRUST (DIFFERENTIAL GEAR) ........oovvovrrrrrrssssssieennnnnneness 2| 2
34 | 1013771 GEAR, DIFFERENTIAL ......ocooovcrerieoicesenessseooceseses e 2| 2
35 | [UIEr7a PLATE, THRUST (IDLER GEAR) ......ccooeisieiieeerrenennensssssssssneseenennenees 2| 2
36 | [UT377Y GEAR, DIFFERENTIAL IDLER ..ooccccccccvvverrseoccenennsssesocessness s 1] 1
37 | 1013769 GEAR CASE, DIFFERENTIAL (RIGHT) .....ccccoeeiiiiieevvrnnnnnesssssssssocneeen 1] 1
38 | [UTE7EY SHIM ..o 1] 1
39 | [UIzzo3 ASSEMBLY, AXLE TUBE, LEFT SIDE ..ocoooooooeeiiiiiceersnnnensesssssssscceennn 1] 1
40 | [UETYT PIN, DOWEL oo 1] 1
41 | 1013866 | KIT, TRANSMISSION CABLE SUPPORT BRACKET (INCLUDES 42 - 45) ....... 1
42 | 0000332 WASHER, FLAT, 1/4 ..oooooooooetettioceeeeeeeeeesss s 6
43 | [OUT3EZ SCREW, HEX HEAD CAP, 1/4 - 20 X 4 .ooocceovcccvvenrrsesscerenesssssseseeesssnn 2
44 | [UIZEEZ SCREW, HEX HEAD CAP, 1/4 - 20 X 3 1/2 .cccccccccccrrrrrrsrssssssssceennnnenesss 1
45 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ....ooovooerrisrssesoooeseneeeeeessssssssoseseeneeesss 3
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AND CABLE ASSEMBLIES
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REAR BRAKE ASSEMBLY, SELF-ADJUSTING
TOURALL n

ITEM | PARTNO. | DESCRIPTION A
1 2 38 4

UTBZ33-07 | CLUSTER, RIGHT BRAKE (INCLUDES ITEMS 1 -9) ..oovoioeoeeeeeceeeeeeeeeea 1 1
[UTBZ3308 | CLUSTER, LEFT BRAKE (INCLUDES ITEMS 1= 9) w.oooovvoeeeceeeeceeeeeeeeae 1 1

1 | [UTBZ30-07 ASSEMBLY, BACKING PLATE, RIGHT (INCLUDES ITEMS 2, 3AND 4) ....... 1 1
1 | [UTBZ30-03 ASSEMBLY, BACKING PLATE, LEFT (INCLUDES ITEMS 2, 3AND 4) ......... 1 1
2 | [UTBTEEUY MECHANISM, ADJUSTING, RIGHT ........oviomirieeeeeeeeeeeeeeeeeeeeeeeeen. 1 1
2 | [UTBTEE0Y MECHANISM, ADJUSTING, LEFT ....oovovieeeeeeeeeeeeeeeeeeeeeeeeeeeeeen 1 1
3 | [UTBZET0 WASHER ..., 1 1
4 | [UTBZ3ET WASHER, PLATE ..o 1 1
5 | [OTU85Q COVER, DUST ..o 1 1
6 | [UTBZ3Z0 PACKAGE, BRAKE SHOE (FOUR PIECES) .....oovuveceeieeceeeeeeeeee e 1 1
7 | [OTTZB8 KIT, SHOE RETAINER (FOUR PIECES) ......ooovmieieeeeeeeeeeeeeeeeeeeeeeeeeeene 1 1
8 | [UTBIE3=UI PACKAGE, BRAKE SPRING (FOUR PIECES) .......ovurveveoeeeeeeeeeeeeeeeeeeene 1 1
9 | 1018155-01 ASSEMBLY, LEVER, RIGHT .......ovmiiiieeeeeceeeeceeeeeeeeeeeeeeee e 1 1
9 | 1018155-02 ASSEMBLY, LEVER, LEFT ..ouoeoivececieeeecee e 1 1
10 | [OT3923 NUT, HEX CONE, 5/16 = 24 ........oooooeeeeeeeeeeeeeeeeeeeees e 8 8
11 | [UTaTs3 BOLT, BRAKE CLUSTER MOUNTING .....ooovooeeeeceeeeeeeeeeeeeeeeeeeeeee e, 8 8
12 | [oUTUSZY PIN, CLEVIS, 5/16 w.oooveoeeoeeeeeeeeeeeeeeeeeeeee e 2 2
13 | poUTO3H PIN, COTTER, B/82 X 1 oooooeeeeeeeeeeeeeeeeeeeee e 2 2
14 | [UT3Z07 HANGER, BRAKE CABLE ..........oomimioeoeeeeeeeeeoeeeeeee e 2 2
15 | TUTZITTZON | DRUM, BRAKE ....ooooiiieieeieeeceeeeeeeeee e 2 2
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REAR BRAKE ASSEMBLY, MANUALLY ADJUSTED
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER n

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
[UT6573 CLUSTER, RIGHT BRAKE, WITHOUT BRAKE DRUM
(INCLUDES ITEMS 1 = 14) oo 1 1
TUT6557 CLUSTER, LEFT BRAKE, WITHOUT BRAKE DRUM
(INCLUDES ITEMS 1 = 14) ..o, 1 1
1 | 1011494 PLATE, BACKING, LEFT SIDE .....oouomoeeeeeeeeeeeee oo 1 1
1 | [OITsa PLATE, BACKING, RIGHT SIDE .......oovuiveeeeeeeeeeee e 1 1
2 | [UTTZEY KIT, BRAKE ACTUATOR .....ooooeoeiiieeeeieeeeeeeeeeee e 1 1
3 | [UTIEEl] KIT, ANCHOR BODY (INCLUDES ITEMS 4 - 9) ....ooooovirieeeeeeeeeeeeeeene 1 1
4 | NUT, MB X 1 cooceoeeeeeeeeeeeeeeeee e 2 2
5 | 0000451 WASHER, LOCK, 1/4 ...oooeeeeeeeeeeeeeeeeeeee e 2 2
6 N/A PISTON, ANCHOR ......oooveeeceieieeeeeeeeee e 2 2
7 N/A BOLT, ADJUSTMENT ..o, 1 1
8 N/A BODY, ANCHOR ......ooomomieeeeeeeeeeeeeeeeeeeeeeeeeee e, 1 1
9 | [ouTi3gd CAP, ADJUSTMENT BOLT ....coovoceeeeeeceeeeeeeeeeeee e 1 1
10 | [OUTIZB3 PACKAGE, BRAKE SHOE (FOUR PIECES) ......oovveoeeeeoeeeeeeeeeeeeeeeeennn 1 1
11 | [UTIZB8 KIT, SHOE RETAINER (FOUR PIECES) ......ooovmieioeoeeeeeeeeeeeeeeeeeeeeeeeene 1 1
12 | [UTTZ63 PACKAGE, BRAKE SPRING (FOUR PIECES) ......ovueveveceeeeeeeeeeeeeeeeeeens 1 1
13 N/A ARM, BRAKE LEVER ........ovuivueeireeeeeeeesesiesseeeeseeseeesee e, 1 1
14 | [UTUS5Q COVER, DUST ..o, 1 1
15 | [OTUBZY PIN, CLEVIS, 5/16 ...ooveeeoeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
16 | pOUTO33 PIN, COTTER, B/82 X 1 ooooeeeceoeeeeeeeeeeee e 1 1
17 | [UT3923 NUT, CONE LOCK, GRADE 8, 5/16 - 24 ........coooveeeeeveeeeeeeeeeeeeeeeee e 8 8
18 | [UTZT53 BOLT, BRAKE CLUSTER MOUNTING .....oooovoeeeeieeeeeeeeeeeeeeeeeeeeeeee . 8 8
19 | TUTZITTZON | DRUM, BRAKE .....ooooieieeeeeoeeeeeeeee e 2 2
20 | [MOT3Z07 HANGER, BRAKE CABLE ..........oouovioeeeeeeeeeoeeeeeeeees s 2 2
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BRAKE PEDAL AND CABLE ASSEMBLY
VEHICLES WITH 2-WHEEL BRAKING n

ITEM | PARTNO. | DESCRIPTION A
1 2 38 4
FOR ALL TOURALL VEHICLES.
FOR RESORT VILLAGER AND TRANS-PORTER/TRANS-SENDER
VEHICLES PRIOR TO SERIAL NUMBER 9535-456328.
1 | [oraTg KIT, PARK BRAKE PEDAL (INCLUDES ITEMS 2-5) ..oooovoveeeeeeeeeeeeenne 1 1
2 | pUUTO3Z BUSHING, NYLON .....ooumiiiiieeeeeeeeceeseeeeesie e 2 2
3 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 -16 X 1/2 «...oo.ovoeverreeeeeeenn.. 2 2
4 | [UT3B78 NUT, PUSH, B/8 ..o 1 1
5 | [UT387Q PAD, PARK BRAKE ........oouivioieeeeeeeeeeeeeeeeeeeeee e 1 1
6 | 1011406 KIT, BRAKE PEDAL (INCLUDES ITEMS 7 AND 8) ......oovvovoeeeeeeeeeeeeeeeene 1 1
7 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 ......ovvevveveeeeeeannn. 4 4
8 | [UT38BY PAD, BRAKE PEDAL .......oovoivoeeieeoeoeeoeeeeeeeeeeeeee e 1 1
9 | muTBT3 KIT, PARK BRAKE ROD AND PAWL (INCLUDES ITEMS 10 - 13) ....coocovvvnee. 1 1
10 | [OT7029 PIN, COTTER, 7/84 X 1/2 <o..oooooeeeoeeeeeeeeeeeeeee e 1 1
11 | [OTOB7Z7 NUT, PUSH, 5/16 ..eovooeeeeeeeeeeeee oo 1 1
12 SLEEVE, PARK BRAKE ROD ......oooveoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 1 1
13 | 1010932 JOINT, BALL, /4 = 28 ..o 1 1
14 | [oT1203 KIT, BRAKE CABLE, REAR (INCLUDES ITEMS 15 - 17) ...ooovvoeveeeeceeveeeeeeea. 2 2
15 | mOoTI77™ CLIP, E-50 ROTOR, 1/2 ooooooeoeeeeeeeeeeeeeeeeeeeeeeeeee e, 2 2
16 | poOTO3Y PIN, COTTER, B/82 X 1 ooooooveeeceeeeeeeeeeeeeeee e 2 2
17 | [UTUSZY PIN, CLEVIS, 5/16 w..oecvoveeeeeeeeeeeoeeeeeee oo 2 2
18 | [oTZZT KIT, EQUALIZER AND PIVOT LIMITER (INCLUDES ITEM 19) .....ccoovvrrrrnnene. 1 1
19 N/A PIN, EQUALIZER PIVOT ..ooooooeeoeoeeeeeeeeeeeeeeee e 1 1
20 | [UTOY33 SPRING, PARK BRAKE TORSION .......oooivmimieeieoeieeeeoeeeeeeeeeeeeeeeeeen. 1 1
21 | [OT09Z7 SPACER, PARK BRAKE ........ouviireieeeeeeeeeeoseeeeeees e eenaee e 1 1
22 | mUTUB7H STOP, BRAKE ... 1 1
23 | moTTa0g PACKAGE, BRAKE MOUNTING BLOCK (CONTAINS UPPER AND LOWER
FOR LEFT AND RIGHT SIDES) ......voveoeeeeeeeeeeeeeeeeseeee e 1 1
24 | 0008986 NUT, DIMPLED LOCK, 5/16 = 18 .....oveeeeeeeeeeeeeeeeeeeeeseeeeeeee e 5 5
25 | 0001241 WASHER, FLAT, 5/16 ...o.ovooveeeeeeeeeeeeeeeeee oo 4 4
26 | 1010808 ROD, EQUALIZER, REAR (TOURALL ONLY) .....oorvoreeeeeeeeeeeeeeeeeee e 1 1
26 | [UTBE7UB=UY | ROD, EQUALIZER, REAR (RESORT VILLAGER AND
TRANS-PORTER/TRANS-SENDER) .........ooureooeoeeeeeeeeeeeeeeeseeseeeeeeeeeeeeeneees 1 1
27 | [UT353Y SPRING, BRAKE RETURN (GASOLINE TOURALL ONLY) .....ooovooieeeeeen. 1
27 | [OUT353] SPRING, BRAKE RETURN (ELECTRIC TOURALL ONLY) ....cooovvrvrreeeeeennn. 1
27 | [UI3E3g SPRING, BRAKE RETURN (RESORT VILLAGER AND
TRANS-PORTER/TRANS-SENDER) ......co.omivoeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeees 1 1
28 | [UTOYZT SCREW, HEX HEAD CAP, 5/16 - 18 X 2 1/2 ......ovoeeoeveeeeeeeeeeeeeeeeeee e, 4 4
29 | [MOTBBEZOY | SPACER, EQUALIZER ......oooimooeceoeieeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
30 | 0001242 NUT, HEX, 5/16 = 18 ...ooooeoeeeeeeeeeeeeeeeeeeee oo 1 1
31 | 0001028 NUT, HEX, 1/4 = 20 ..o 1 1



.?sku=1011418
.?sku=0001032
.?sku=1013876
.?sku=1013870
.?sku=1013869
.?sku=1016173
.?sku=1017029
.?sku=1010877
.?sku=1010805
.?sku=1011403
.?sku=1011779
.?sku=0001035
.?sku=1010829
.?sku=1017211
.?sku=1010933
.?sku=1010927
.?sku=1010878
.?sku=1011402
.?sku=101670801
.?sku=1013532
.?sku=1013532
.?sku=1013531
.?sku=1013532
.?sku=1013532
.?sku=1010921
.?sku=101865301




BRAKE PEDAL AND CABLE ASSEMBLY
VEHICLES WITH 4-WHEEL BRAKING n

ITEM | PARTNO. | DESCRIPTION A
1 2 38 4
FOR RESORT VILLAGER AND TRANS-PORTER/TRANS-SENDER
VEHICLES SERIAL NUMBER 9535-456328 AND LATER.
1 | [oTTaTg KIT, PARK BRAKE PEDAL (INCLUDES ITEMS 2-5) .....ooovueeoreeeceereeeeene 1 1
2 | pUOTO3Z BUSHING, NYLON .....ouiiiioeoeeeeeeeeeeeeeeeeeeeeeeee e 2 2
3 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 -16 X 1/2 ...c..ovveceereerereannn. 2 2
4 | [mUT3BTH NUT, PUSH, B/8 ....oeoceoeeeeeeeeeeeeeeee e 1 1
5 | [UT3BZM PAD, PARK BRAKE ........ovmivieeieeeeoeoeeeeeeeeeeee e 1 1
6 | [UTBZ8Z=UT | KIT, BRAKE PEDAL (INCLUDES ITEMS 7 AND 8) ....oooovoveceeceeeeeeeeeeeeeeae 1 1
7 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 ...ooovvvovveveeeeeeene. 4 4
8 | [UT38BY PAD, BRAKE PEDAL .......oooovmieeeoeeeeeeee oo 1 1
9 | MBI KIT, PARK BRAKE ROD AND PAWL (INCLUDES ITEMS 10 - 18) ....cocovvenene.. 1 1
10 | [oT7023 PIN, COTTER, 7/84 X 1/2 ..o 1 1
11 | [UTUsZZ NUT, PUSH, 5/16 ...eoceoeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
12 | [UTOBDY SLEEVE, PARK BRAKE ROD .......ouimoioooeeeeeeeoeeoeeeeeeeeeeeeeeee e, 1 1
13 | 1010932 JOINT, BALL, 1/4 = 28 ..o 1 1
14 | [UTTZ03 KIT, BRAKE CABLE, REAR (INCLUDES ITEMS 16, 17 AND 18) ......cooovveane.. 2 2
15 | [UTB726=07 | KIT, BRAKE CABLE, FRONT (INCLUDES ITEMS 16, 17 AND 18) .......cc........... 2 2
16 | [OTIZZ™ CLIP, E-50 ROTOR, 1/2 oooovoioeoeeeeeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
17 | pooTo3y PIN, COTTER, 3/82 X 1 oooooovieeceeeeeeeee e 2 2
18 | [UTUSZY PIN, CLEVIS, 5/16 «..eocvoveeeeeeeeeeeeeeeee oo 2 2
19 | porzZm KIT, EQUALIZER AND PIVOT LIMITER (INCLUDES ITEM 20) ......c.ccoooevvnnne. 2 2
20 N/A PIN, EQUALIZER PIVOT ..ooooieeieoeeeeeeeeeeeeeeeee e 1 1
21 | [OUTOY33 SPRING, PARK BRAKE TORSION .......oooivmimieoeoeieeeeoeeeeeeeeeeeee e, 1 1
22 | [MUTO9Z7 SPACER, PARK BRAKE ........ouomireoeeeeseeeeeeseeeeses e en e 1 1
23 | [UTUB7H STOP, BRAKE ... 1 1
24 | moTTA0Z PACKAGE, BRAKE MOUNTING BLOCK (CONTAINS UPPER AND LOWER
FOR LEFT AND RIGHT SIDES) ..o 1 1
25 | 0007473 NUT, NYLON LOCK, 5/16 = 18 .....oeooeeeeeeeeeeeeeeeeeeeees e 6 6
26 | 0001241 WASHER, FLAT, 5/16 .....vooveeeeeoeeeeeeeeeeeeeeeeeee e, 4 4
27 | [MOTBBBZ0T | ROD, EQUALIZER, FRONT ......coviimiiiiieeieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 1 1
28 | [MOUTBZUB=OT | ROD, EQUALIZER, REAR .....ooimmimiieoeeeeeeeeeeeeeeeeeeeeeeee e 1 1
29 | MOUT3533 SPRING, BRAKE RETURN .......ooivuieceeeeeeeeeeeseesesseseesseseesee s, 1 1
30 | [mUTOE SCREW, HEX HEAD CAP, 5/16 = 18 X 2 1/2 <...oovoeeeveeeeeeeeeeeeeeeeeeen. 4 4
31 | [MOTBBB3-0T | SPACER, EQUALIZER ....oo.oooiveveceoceeeeceeeeeeeeeeeeeeeeeeeeees e, 4 4
32 | 0001242 NUT, HEX, 5/16 = 18 ...oeeceoeeeeceoeeeeeeeeeeeee e eee e 2 2
33 | 0001028 NUT, HEX, 1/4 = 20 co..oooeeeoeeeeeeeeeeeeeeeeeeeeee e 1 1
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FRONT BRAKE ASSEMBLY
VEHICLES WITH 4-WHEEL BRAKING n

ITEM PART NO. DESCRIPTION 8{; E?.-II-EYC n

12 3 4
FOR RESORT VILLAGER AND TRANS-PORTER/TRANS-SENDER E
VEHICLES SERIAL NUMBER 9535-456328 AND LATER.

[UT6573 CLUSTER, RIGHT BRAKE, WITHOUT BRAKE DRUM

(INCLUDES ITEMS 1 - 14) w.oooooieeeeeeeceeeeeeee e 1 1
[UTE557 CLUSTER, LEFT BRAKE, WITHOUT BRAKE DRUM

(INCLUDES ITEMS 1 = 14) oo, 1 1
1 | [OITsa PLATE, BACKING, RIGHT SIDE .......ovuveeeeeoeeeeeeieeeeeeeeeeee e 1 1
1 | 1011494 PLATE, BACKING, LEFT SIDE .....ovueeeereceeeeeeeecee e 1 1
2 | [UTTZEy KIT, BRAKE ACTUATOR .....ooooiiieeoeeeeeeeoeeeeee e 1 1
3 | [moTTEB7 KIT, ANCHOR BODY (INCLUDES ITEMS 4 - 9) ....oouioiroeeeeeeeeeeeeeeeen. 1 1
4 | @3 NUT, MB X 1 ceocvoeeeeeeeeeeeeeeeeeee e 2 2
5 | 0000451 WASHER, LOCK, 1/4 ....oooovoeoeeeeeeeeoeoeeeeeeeeeeee e 2 2
6 N/A PISTON, ANCHOR ......oomimmioeiieeoeeeee oo 2 2
7 N/A BOLT, ADJUSTMENT ..o 1 1
8 N/A BODY, ANCHOR ..o e 1 1
9 | [moTT303 CAP, ADJUSTMENT BOLT ..o, 1 1
10 | [OTT283 PACKAGE, BRAKE SHOE (FOUR PIECES) ......oovveeeeeeeeeeeeeeeeeeeeeeeeeeeae 1 1
11 | [oTIZB8 KIT, SHOE RETAINER (FOUR PIECE) ........ovuoereeeeeeeeeeeeeeeeeeeeeee e 1 1
12 | [UTIZ53 PACKAGE, BRAKE SPRING (FOUR PIECES) ....c.ovueeereceeeeeeeceeeeeeneeae 1 1
13 N/A ARM, BRAKE LEVER .......omooeoeeoeoeeoeeeeeeeeeeeee oo 1 1
14 | [UTUS5Q COVER, DUST ..o 1 1
15 | [OTUBZY PIN, CLEVIS, 5/16 ...voveoceoeeeeeeeeeeeeeeeeeeeeee e 2 2
16 | poOTO3Y PIN, COTTER, 3/82 X 1 oooveeeoceeeeeeeeeeeeeee e 2 2
17 | 1018727-01 | NUT, HEX, 5/16 = 24 ...oooooioooeoeeeeeeeeeeeeeeeeeeeeeeeeee e 8 8
18 | 1017232 BOLT, HEX HEAD, 5/16 = 24 X 1 coo.ooooeoeeoeeeeeeeeeeeeeeeee e, 8 8
19 | [oTIT37 DRUM, BRAKE .....oooeieieeeeeeeeeeeeeee e en e 2 2
20 | 0007174 WASHER, LOCK, 5/16 X 24 ......vooooeeeeeoeeeeeeoeeeeeeeeeoee e, 8 8
21 | 1018690-01 | WASHER, CONE .....oiomimioeeeeeeeeeee oo 8 8
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ACCELERATOR PEDAL ASSEMBLY, ELECTRIC
TOURALL n

ITEM | PARTNO. | DESCRIPTION SLEG
1 2 38 4
FOR TOURALL VEHICLES PRIOR TO SERIAL NUMBER 9529-445799.
1 | 1010969 ASSEMBLY, ACCELERATOR PEDAL (INCLUDES ITEMS 2-5) .....cooovvorerrereeceereenn. 1
2 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 ...ovovvooveieeeeeeeeeeeeee, 4
3 | 1013871 PAD, ACCELERATOR PEDAL ......ovuomiioieeeeeeeeeeeeeeeeeeeee e 1
4 | moITEd HANGER, ACCELERATOR PEDAL SPRING .........co.overeerreeeeeeeeeeeeeeeeeeeeeeneenseeens. 1
5 | [UTOY53 STUD, BALL, 1/4 = 28 X 9/16 ..o 1
6 | [UTZUBY ASSEMBLY, ACCELERATOR ROD (INCLUDES ITEMS 7 AND 8) .......oo.voreereeeeenenn. 1
7 | @mTO733 JOINT, BALL, SPRING LOADED, 1/4 - 28 .....oooeooeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
8 | [UTIUS3 NUT, HEX JAM, 1/4 < 28 ..o 2
9 | U3 ASSEMBLY, SUB, ACCELERATOR PIVOT ROD (INCLUDES ITEM 10) .......cooovvveren... 1
10 | [UTIBZA KIT, PARK BRAKE LATCH ...ooovoomiiooceeeeeeeeeeeeeeeeeeeee e 1
11 | 0001028 NUT, HEX, 1/4 = 20 c..oooooeeeoeeeeeeeeeeeeeeeeeeee e 2
12 | [UTUS73 STOP, BRAKE .....ooovmcviieeeeiee oo eeeeee e 1
13 | 0008233 NUT, NYLON LOCK, 1/4 = 20 <....ooooeeeeeeeeeeeeeeeeeeeeeeeee e 4
14 | [UTBETI=0N | SCREW, HEX HEAD CAP, 1/4 - 20 X 1 1/8 w.oooooooeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 4
15 | [OTT699 SPACER, 1/2 w.ooceooeeee oo 1
16 | [OUTTE93 BRACKET, ACCELERATOR BEARING .......c.oouerviieceeeieeceeeeeeeeeeseesees s 2
17 | [UTIZOO SPACER, ACCELERATOR ......oooiooeoeeeeeeeeeeeeeeeeee oo 1
18 | 1012075 SPRING, EXTENSION .....oooiioeieeeeeeeeeeeeeeeeee oo 1
19 | 0000403 SCREW, HEX HEAD CAP, 1/4 = 20 X 5/8 .....ooveeeoeeeeeeeeeeeeseeeeeeeeseeeeeeeeeeeeees e 1
20 | 0008304 WASHER, INTERNAL TOOTH, 1/4 ...oooooiooeeeeeeeeeeeee e, 1
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ACCELERATOR PEDAL ASSEMBLY - GAS VEHICLES
AND ELEC. R.V.,TRANS-PORTER/TRANS-SENDER n

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
FOR GASOLINE VEHICLES PRIOR TO SERIAL NUMBER 9529-445519.
FOR ELECTRIC VEHICLES PRIOR TO SERIAL NUMBER 9529-445799.
1 | 1016377-01 | ASSEMBLY, ACCELERATOR PEDAL (GASOLINE VEHICLES)
(INCLUDES ITEMS 3 - 9) .oovoeeeeeeeeeeeeeeeeeee e, 1
2 | [UTE377-02 | ASSEMBLY, ACCELERATOR PEDAL (ELECTRIC RESORT VILLAGER,
TRANS-PORTER/TRANS-SENDER) (INCLUDES ITEMS 3 - 8) ....o.ovvoveeceanenn 1
3 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 ...oooovoooveeeeeeeen.. 4 4
4 | 1013871 PAD, ACCELERATOR PEDAL ......ooooovieeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
5 | [OTTE9d HANGER, ACCELERATOR PEDAL SPRING ........co.cevvurveeeereeeeeeesreeeeeneeeen. 1 1
6 | 1016157 STUD, BALL, 1/4 = 28 X 1 1/8  oooeoveceeeeeeeoeeeeeeeeeeeeeeeeeeeee e 1 1
7 | 0008717 NUT, NYLON HEX, 1/4 = 28 .....ooooooooeeeeeeoeeeeeeeeee e 2 1
8 | [UTZUOZ WASHER, FLAT, 1/4 ..ooooooeoeoeeeeeeeeeeeeeeeeeeeee e 3 1
9 | 0007510 SCREW, HEX HEAD CAP, 1/4 - 28 X 1 1/4 w..ooooeoeeeeeeeeeeeeeeeeeeeeeen. 1
10 | [UTETEY ASSEMBLY, ACCELERATOR ROD, (GASOLINE TOURALL) .......ooovverveenannn. 1
10 | [MUTB7Z70Z | ASSEMBLY, ACCELERATOR ROD, (GASOLINE RESORT VILLAGER,
TRANS-PORTER/TRANS-SENDER) (INCLUDES ITEMS 11 AND 12) ............... 1
10 | [UTB7Z7=07 | ASSEMBLY, ACCELERATOR ROD (ELECTRIC RESORT VILLAGER,
TRANS-PORTER/TRANS-SENDER) (INCLUDES ITEMS 11 AND 12) ............... 1
1 | OTz33 JOINT, BALL, SPRING LOADED, 1/4 = 28 .......ovvovoeeeeeeeeeeeeeeeeeeeeeeeneees 2 2
12 | [UTIUB3 NUT, HEX JAM, 1/4 < 28 ......ooooooooeooeeeeoeeeoeeeeeeee e 2 2
13 | [UTETEY ASSEMBLY, SUB, ACCELERATOR PIVOT ROD (GASOLINE TOURALL)
(INCLUDES ITEM 14) ..o 1
13 | [UTETEY ASSEMBLY, SUB, ACCELERATOR PIVOT ROD (ALL RESORT VILLAGER,
TRANS-PORTER/TRANS-SENDER) (INCLUDES ITEM 14) ......oooovviveceen 1 1
14 | [oTIBZg KIT, PARK BRAKE LATCH ...ooooiioieeeeeeeeeeeeeeeeeee e 1 1
15 | 0001028 NUT, HEX, 1/4 = 20 ..o 2 2
16 | [UTUSZ3 STOP, BRAKE .......oooeeeeeeeeeeeeeee e, 1 1
17 | [OTBETY SCREW, HEX HEAD CAP, 1/4 - 20 X 1 1/2 ooooooooooeoeeeeeeeeeeeeeeeeeeee . 1 1
18 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ..o 5 5
19 | [OUTBETI=0Y | SCREW, HEX HEAD CAP, 1/4 - 20 X 1 1/8 ...ooovoeeceeveeeeeeeeeeeeeee e 4 4
20 | [OTTEY SPACER, 1/2 oo 1 1
21 | [UTTEYA BRACKET, ACCELERATOR BEARING ......co.ovmomieireeeeeeeeeeeeeeeeeeeeeeeeeenen. 2 2
22 | [MOIT7OQ SPACER, ACCELERATOR .......oommiveeeceoeeeeeeeeeeeeeeeeeeeeee e 1 1
23 | 1012075 SPRING, EXTENSION ......oooviiiieeeeeeeceseeeseesee s sesees e 1 1
24 | 0000332 WASHER, FLAT, 1/4 ..o, 1 1
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ACCELERATOR PEDAL ASSEMBLY n

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
FOR GASOLINE VEHICLES SERIAL NUMBER 9529-445519 AND LATER.
FOR ELECTRIC VEHICLES SERIAL NUMBER 9529-445799 AND LATER.
1 | [UI7EY SUB-ASSEMBLY, ACCELERATOR PEDAL (INCLUDES ITEM2) ....cc.ccoo.......... 1 1
2 | 1013871 PAD, PEDAL ..o 1 1
3 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, 310 - 16 X 1/2 ...coovvevecireeeieeenn. 4 4
4 | 0001218 SCREW, HEX CAP, 5/16 = 18 X 1 1/4 ...oooooooeoeeeeeeeeeeeeeeeeeeeeeeeeeee . 1 1
5 | 0001241 WASHER, FLAT, 5/16 ...ooveeeoeeeeeeeeeeeeeeeeeeeeeeoe e 3 3
6 | 1017325 ASSEMBLY, ACCELERATOR PIVOT ROD .......oooviveeeeeeeeeeeseeeeeeeeenenees 1 1
7 | 0007473 NUT, NYLON LOCK, 5/16 = 18 +....eoceeeeceeeeeeeeeeeeeeeeseeeee e 2 2
8 | 0000332 WASHER, FLAT, 1/4 ..o, 5 6
9 | [MUTBBZU=UY | SCREW, HEX HEAD CAP, 1/4 - 20 x 1 3/8 (ELECTRIC VEHICLE ONLY) .......... 2
10 | [OI7323 BEARING, PIVOT SUPPORT .....ooovmoeieieeeeeeeeeeeeeeeeeee e 1 1
11 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ..o 4 6
12 | TOTBIZZZON | RETAINER, SPRING ....ooivoieiieeeeeeeeeeeeeeeeeeeeeeeee e 1 1
13 | 101796201 | SPRING, RETURN .......oommiimieieeoeeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
14 | [UTZ378 CUP, SPRING ....ooceoeveeeeeeeeeeee e 1 1
15 | [OTZ380 BUMPER, RETURN SPRING .....oooovoiveoeieeoeeoeeeeeeoeeeeeeee oo, 1 1
16 | [UTBZBU=UT | RING, CRESCENT RETAINING ....oooiomoeeeeoeeeeeeeeeeeeeeeeeeeeee e 1 1
17 | [OUTZZ00 LEVER, ACTUATOR (ELECTRIC VEHICLE ONLY) .....ovvuveeeeeeeeeeeeereeeeeeene 1
18 | 0008717 NUT, NYLON LOCK, 1/4 - 28 (GASOLINE VEHICLE ONLY) .......cocovvereerrrrenen. 1
19 | [OUTBUZZZON | WASHER, PLASTIC, 1/2 w.ooooeeeoeeeeeeeeeeeeeeeeeeeeeee e 1 1
20 | mUT77Eg COVER, ACCELERATOR (ELECTRIC VEHICLE ONLY) .....oooovvoiveoeireeeieeeene. 1
21 | [OTBUZ3=07 | SCREW, HI-LO HEX HEAD, #8 - 18 x 1/2 (ELECTRIC VEHICLE ONLY) ........... 2
22 | 1018188-01 | STUD, BALL (GASOLINE VEHICLE ONLY) w..ooovoeeoeeeeceeseeeceeeeeeeeeeeeeeneees 1
23 | [UTETEY ASSEMBLY, ACCELERATOR ROD (GASOLINE TOURALL)
(INCLUDES ITEMS 24 AND 25) .......oooimoiomieeeoeeeeeeeeeeee e, 1
23 | [UT673703 | ASSEMBLY, ACCELERATOR ROD (GASOLINE RESORT VILLAGER,
TRANS-PORTER/TRANS-SENDER) (INCLUDES ITEMS 24 AND 25) ............... 1
24 | [UTTUSA NUT, UNF HEX JAM, 1/4 - 28 (GASOLINE VEHICLE ONLY) .......ccvvevrennnn.. 2
25 | T3 JOINT, SPRING-LOADED BALL (GASOLINE VEHICLE ONLY) ........cccco...... 2
26 | [OTBZ5Y=0T | SPACER (GASOLINE VEHICLE ONLY) ..oooomeeieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeene. 1
27 | 1017392 ASSEMBLY, POTENTIOMETER HOUSING (ELECTRIC VEHICLE ONLY) ........ 1
28 | [UTTEYR SUPPORT, ACCELERATOR PIVOT ROD .....ovovoiieieeoeeeeseeeeseeeeneeeee e, 2 1
29 | [MOUTBBTT=OT | SCREW, HEX CAP, 1/4 =20 X 1 1/8 oo.ooooeooeeeeeeeeeeeeeeeeeeeeeee e 4 4
30 | 0008754 NUT, NYLON LOCK, 3/8 X 16 +...e.veoreeeeeeeeeeeeeeeeeeeeees e 1 1
31 | mirEz RACHET, PARK BRAKE ........ocvuimieiieceeieeeeeeseseeesees s 1 1
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STEERING AND SUSPENSION
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STEERING COLUMN

ITEM | PARTNO. | DESCRIPTION | See
1 2 3 4
1 | [OT38ETY JOINT, COMPOUND STEERING (INCLUDES ITEMS 2 AND 3) ......co.cvvvrrrennn 1 1
2 | oIz SCREW, HEX HEAD CAP, M8 X 1.25 X 30MM .........coovviveoreeeeeeeseeseereneees 3 3
3 | 0007174 WASHER, LOCK, 5/16 ....eccveveoceoeeeeeeeeseeseeeeeeeese e 3 3
4 | 1016185 MOUNT, STEERING COLUMN, LEFT HAND ........cooivmimmimireeeeeeeeeeeeeeeeen. 1 1
5 | 1016184 MOUNT, STEERING COLUMN, RIGHT HAND ......c.coouvverreireceereeceeeeeee e, 1 1
6 | [UTEZ6Y SCREW, HEX WASHER HEAD THREAD FORMING, 5/16 - 18 X2 ........c.......... 2 2
7 | 0000334 WASHER, FLAT, /8 ...eoovooeeeeeeeeeeeeeeeeeeeeee e, 4 4
8 | FUTETE3 SCREW, HEX HEAD CAP, 3/8 - 16 X 6 3/4 ....ooveceeeeeeeeeeeeeeeeeeeeeeeeee e, 2 2
9 | 0008754 NUT, NYLON LOCK, 3/8 = 16 ...ooeeoeeeeeeeeeeeeeeeeeeeeeee e 2 2
10 | [oUTAZB3 SCREW, HEX WASHER HEAD THREAD FORMING, 5/16 - 18 X 3/4 ................. 1 1
11 | [oTTEEg WASHER, FLAT, 5/16 .....cvoeeeeeeeeeeeeeeeeeee oo 1 1
12 | [oTZZ9g BOOT, STEERING COLUMN .......ovmoeeioieeeeeeeeeeeeseeeee e 1 1
13 | 1016181 ASSEMBLY, STEERING COLUMN (TOURALL AND
TRANS-PORTER/TRANS-SENDER) (INCLUDES ITEMS 14 - 23) ......co.ocovve.e.. 1 1
13 | [OTZ313 ASSEMBLY, STEERING COLUMN (RESORT VILLAGER ONLY)
(INCLUDES ITEMS 14 = 28) ....ooooieoeeeeeeeeeeeeeeeeeee e 1 1
14 | [oUTZEDY RING, RETAINING ....cooveeioeeeeeceeeeeeees e 1 1
15 | [OIZe0g WASHER, STEEL, 5/8 ...eovoeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeneneeees 1 1
16 | [OTZZT7 SPRING, COMPRESSION .......ooovovmieeeeeeeeoeeeeeeeeeeeeeeeeeee e, 1 1
17 | 1014125 WEDGE ..o 2 2
18 | [UTZZ13 ASSEMBLY, BEARING .......oouruoeeoeeeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
19 | [UTATZ8 SEAT, BEARING .....ooveceeeeeeeeeeeeeeeseeeeee e 2 2
20 | [UTE53YH SHAFT, STEERING COLUMN (TOURALL AND
TRANS-PORTER/TRANS-SENDER) ........ovuvereeieeeeeeeeeeeeeeeeeeeeeeeeeeeeneeees 1 1
20 | [OUI73TH SHAFT, STEERING COLUMN (RESORT VILLAGER ONLY) .....cocvvvovereennn. 1 1
21 | 1016622 COLUMN, ALUMINUM STEERING (TOURALL AND
TRANS-PORTER/TRANS-SENDER) ........ovuvereeereeeeeeseeeeeseeeneesssneesinieees 1 1
21 | [UI314 COLUMN, ALUMINUM STEERING (RESORT VILLAGER ONLY) ................. 1 1
22 | 1014214 RING, RETAINING ....cooveoeioeeeeeceeieeeees e 1 1
23 | [mOTEZT SEAL, BEARING ......ovoveeeeieeoeeoeeeeeeeeeeeeeeeeeeeeee e, 1 1
24 | 1016263 COVER, STEERING COLUMN ....ooooviiomieeeoeeeeeeeeeeeeeeeeeeeee e, 1 1
25 | [UTET5H WHEEL, STEERING ......ovoveeeoeeeeeeeeeeeeeeeeeeeee e 1 1
26 | [UTZETA WASHER, STEEL, 5/8 .....voveeeeeeeeeeeeeeeeeeeeeee e, 1 1
27 | Uiz NUT, NYLON LOCK, 5/8 = 18 .....oooeoceoeeeeeeeeeeeeeeeeeeeee e 1 1
28 | 1016155-02 | PLATE, STEERING WHEEL ........cooiimomieoeoeeeeeeeeeeeeeeeeeeeeeeee e 1 1
29 | [MUTEEER SCREW, TYPE A PHILLIPS, #12 - 11 X 5/8 w...ovoveceeeveeeeeeeeeeeeeeee e, 2 2
30 | [UTIS7 WASHER, TYPE B FLAT, 5/16 (RESORT VILLAGER ONLY) .......cccccooovvvrrnnnn.. 1 1
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STEERING GEAR ASSEMBLY

ITEM | PARTNO. | DESCRIPTION | See
1 2 3 4

1012452 ASSEMBLY, STEERING GEAR BOX (INCLUDES ITEMS 1 -22) ....coccoocvvnnne 1 1

1 | [OTB30907 KIT, STOPPER BOLT (INCLUDES ITEMS 2 AND 3) ....oovvocvaeeceeeeea 1 1
2 N/A RING, SNAP ... 1 1
3 N/A WASHER, END ...oooooiieeeeeeeeeeee e 1 1
4 | moT30Ag WASHER, LOCK, TIE ROD .....ooovoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
5 | [OUT3033 WASHER, TIE ROD STOPPER .......cooriuiecieeeeeeeeeeeeeeeeeseeeeese e, 2 2
6 | 0008990 TIE WRAP ..o 2 2
7 | [UT3U33 SEAL, DUST oo 2 2
8 | 1013036 BUSHING, RACK .....ooveoceeeeeeeeeeeeeeeseeees e en e 1 1
9 | [UT3U37 RING, SNAP ..o 1 1
10 N/A RACK, STEERING ....o.veoeoieeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
11 | 1013041 RACK, END ..o 1 1
12 N/A SCREW, RACK GUIDE ........ooeoeveeeceeeeeeeeeseeeeeeeee e 1 1
13 | [UI3043 NUT, LOCK, RACK SCREW .......ovovoeeeeeeeeoeeeeeeeeeeeeee e 1 1
14 | [UT3023 SPRING, RACK GUIDE PRESSURE .......o..ovmeeieeeeeeeeeeeeeeeeeeeee e, 1 1
15 | 1013046 GUIDE, STEERING RACK ......ooovoiveeeeeeeeeeeeeeeeeeeeeeeeeee e, 1 1
16 N/A BOX, STEERING GEAR ........ovoiveeeceeseeeeesieeeeeeee s 1 1
17 N/A BEARING, LOWER PINION .......oooiomimeiioeeeeeeeeeeoeeeeeeee e, 1 1
18 N/A PINION, STEERING «.....oeoceoeeeeeeeeeeeeeeeeeeeeee e 1 1
19 | [oUTZE83 BEARING, UPPER PINION .......oooimimeieeeeeeeeeeeeeeeeeeeeeeeeeeeesee e, 1 1
20 | 1013051 RING, SNAP ..o 1 1
21 | [UT3Ug SEAL, DUST, STEERING PINION .....oooomoomiiieeeeeeeeeeeeeeeeeeeeeeee e, 1 1
22 | [UT303T RING, EXTERNAL RETAINING ........ovoveeeeeeeeeeeeeeeeeeee e 1 1
23 | 1013042 NUT, HEX, MA2 X .75 <.cooveeeoceeeeceeeeeseee e 1 1
24 | 0007540 SOCKET, VERTICAL LEFT HAND THREAD (INCLUDES ITEMS 25, 26 AND 27).. 1 1
25 | [UTE597 FITTING, THREAD FORM GREASE, 1/4 - 28 .....ooovoioeoeeeeeeeeeeeeeeeeenan 1 1
26 | pOU7BOZ NUT, HEX SLOTTED, 3/8 - 24 ..o, 1 1
27 | mOTTI3Y BOOT, DUST ..o 1 1
28 | pUUTU3S PIN, COTTER, B/82 X 1 oooooeeeeoeeeeeeeeeeeeeeeee e 1 1
29 | 0007555 NUT, HEX, LEFT HAND THREAD, 1/2 = 20 .....ooooiiooeeeeeeeeeeeeeeeeeeeeeeeeenen. 1 1
30 | [UTZaE] LINK, RACK AND PINION DRAG .......ooveeeeeareeeeeeseeseeseosseeeeseeseeeneseeeees e 1 1
31 | 0001624 BOLT, HEX HEAD, 3/8 - 16 X 1 1/2 .o.voocvoeeceeeeeeeeeeeeee e 3 3
32 | 0000334 WASHER, FLAT, B/8 ...ooooooeeeeoeeeeeeeeeeeeeeeeeeeeeeeee s 3 3
33 | [UTUT3g NUT, DIMPLED LOCK, 3/8 = 16 +....ouveeeeeeeeeeeeeeeeeeeeeeeee e 3 3
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FRONT SUSPENSION, UPPER
VEHICLES WITH 2-WHEEL BRAKING

ITEM PART NO. DESCRIPTION 8% EQL-II-EYC

FOR ALL TOURALL VEHICLES.

FOR RESORT VILLAGER AND TRANS-PORTER/TRANS-SENDER
VEHICLES PRIOR TO SERIAL NUMBER 9535-456328.

1 | [oTB353 ASSEMBLY, DELTA A-PLATE (INCLUDES ITEMS 2, 3 AND 4) ......ccoceoorrvnnnnn 2 2
2 | [UTE328 BUSHING, URETHANE ........oovmivieeceeeceeeeeeeeeeeeeeeeeeeee e 6 6
3 | [UTE350 SLEEVE, DELTA OUTER ....ooooieoeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
4 | mUTE3aY SLEEVE, DELTA INNER ......oomieoioeoeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
5 | 0008754 NUT, NYLON LOCK, 3/8 = 16 ...oeoeeoreeeeeeeeeeeeeeeeeeeeees s 8 8
6 | 0007539 BALL JOINT oot 1 1
7 | 0001308 NUT, HEX, 1/2 = 20 ..o 1 1
8 | 0001624 BOLT, HEX HEAD, 3/8 - 16 X 1 1/2 co.oooeoioeeeeeeeeeeeeeeeeeeeeeeeeee e, 2 2
9 | [UTOT=3 NUT, DIMPLED LOCK, 3/8 = 16 ......ovuveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 4 4

10 | 0002402 SCREW, HEX CAP, 3/8 - 16 X 2 1/4 ....ooooooeoeeeeeeeeeeeeeeeeeeeeeeeeeeee. 4 4

11 | [oToZTY 210) o 0 ] =S 1 1

12 | 0007555 NUT, HEX, LEFT HAND THREAD, 1/2 - 20 ......oouivuieeeeeeeeeeeeeeeeeeeee e 1 1

13 | 0007540 BALL JOINT, LEFT HAND THREAD .....oovmvmrreeeceereeeeeseeeeese e, 1 1

14 | [UTZZ68 STRAP, A-PLATE ..o, 2 2

15 | [OT2Z33 SHOCK ABSORBER, FRONT ........oouimimiioeeeeeeeeeeieeeeeeee e, 2 2

16 | [UTOTZ3 PLATE, SPRING MOUNTING ......ooorvuomreeeeeeeeeeeeeeees oo 1 1

17 | [UTOZOQ BOLT, HEX HEAD, 3/8 - 16 X 4 1/4 ..o 4 4

18 | [UTB3BY ASSEMBLY, DELTA SHOCK AND GEAR SUPPORT ........ooovviveeeeieeeeerenen, 1 1

19 | [UTIYSY SEAL, DUST ..o 3 3

20 | [pOO7BOZ NUT, SLOTTED HEX, 3/8 - 24 .......ooomeeeeeeeeeeeeeeeeeeeeeeeeeee e 3 3

21 | poUTO3g PIN, COTTER, B/82 X 1 ooooeeeoeeeeeceeeeeeeee e 1 1
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FRONT SUSPENSION, LOWER
VEHICLES WITH 2-WHEEL BRAKING

ITEM | PARTNO. | DESCRIPTION | See
1 2 3 4
FOR ALL TOURALL VEHICLES.
FOR RESORT VILLAGER AND TRANS-PORTER/TRANS-SENDER
VEHICLES PRIOR TO SERIAL NUMBER 9535-456328.
1 | [oT032g ASSEMBLY, LEFT SPINDLE (INCLUDES ITEMS 3,4 AND 5) ....c.ccooovvvrrnnenn, 1 1
2 | [oIusE ASSEMBLY, RIGHT SPINDLE (INCLUDES ITEMS 3,4 AND 5) ......cc.covecn.... 1 1
3 | 0008067 BUSHING, BRONZE SPINDLE ........ovuoeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 1 1
4 | 0007048 BUSHING, BRONZE ......ovuoeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
5 | [UTE597 FITTING, GREASE, 1/4 = 28 ...oooooveeeeeeeeeeeeeeeeeeee e 1 1
6 | [UTZ030 SPRING, TAPERED LEAF .......ooeoiveoeceeeeeeee e 1 1
7 | 0008745 ASSEMBLY, ECCENTRIC .....ooooeeeeeeeeeeeeeeeeeeeeeeee e 1 1
8 | 0000706 NUT, HEX, B/8 = 16 oo..oeoceoeeeeeeeeeeeeeeeeeeeee e 1 1
9 | [uTTEY3 ASSEMBLY, HUB (INCLUDES ITEMS 10 - 13) .....ovooiveeeeeeeeeceeeeeeeeeeeeenen. 2 2
10 | [oTI393 PACKAGE, HUB BEARING .......ovoveoeeeeeeeoeeeeeeee e 2 2
11 | [UTIZ03 STUD, LUG, /2 = 20 oo 4 4
12 | [UT3T33 SEAL, DOUBLE LIP .....oeooeoeeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
13 | [oUTIBB7 COVER, DUST ..o 1 1
14 | 0008754 NUT, NYLON LOCK, 3/8 = 16 ....ooveoeeeeeeeeeoeeeeeeeeeeeee e 4 4
15 | [UTBE387 SCREW, HEX HEAD CAP, 3/8 - 16 X 2 3/4 .....ooooeeeeeeeeeeeeeeeeeeeeeeeeeeee . 2 2
16 | [UTG383 CLEVIS, UPPER DELTA ...oooeocoieeeeeeeeeeeee oo 2 2
17 | 0001308 NUT, HEX, 1/2 = 20 ..o 2 2
18 | 0000209 WASHER, SPLIT LOCK, 1/2 w.oooovoieeeeoeeoeeeeeeeeeeeeeeeeeeeeeeeee e, 2 2
19 | [UTOTED BEARING, THRUST ..o, 2 2
20 | [OTE38Y WASHER, KINGPIN WAVE .......ooiiieeeeeeeeeeeeeeeeeeee e 2 2
21 | [OUTOYs3 NUT, LUG oo 8 8
22 WASHER, FLAT, 3/4 ...ooooooooeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 2 2
23 | 0007840 NUT, HEX SLOTTED, 3/4 = 16 ...oooevoeeeeeeeeeeeeeeeeeeeee e 2 2
24 | 0007910 PIN, COTTER, 5/82 X 1 oooveeeoceeeeeeeeeeeeeeeeeee e 2 2
25 | 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X 83 3/8 ....vovooeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 2 2
26 | [UTE3BH KINGPIN ..o 2 2
27 | [UTE583 BUSHING, URETHANE ......oouvmieieeeeeeeeeeeeeeee e eeeeee e 4 4
28 | [UTZ303 BUSHING, STEEL ...ooveoveveceeceeeeeeeeeee e 2 2
29 | [UTZZTH PLATE, FRONT SPRING RETAINER ......oooivmiveieeeeseeeeeeeeeeeeeeeee e 1 1
30 | 0001624 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 1/2 ooooooooeeeeeeeeeeeeeeeeeeeeeeeee. 4 4
31 | 0000357 WASHER, LOCK, 3/8 .....oooeoceoeeeeeeeeeeeeeeeeeeeee e 4 4
32 | 0000706 NUT, HEX, B/8 = 16 .....oeoceoeeeeoceeeeeeeeeeeeeeee e 4 4
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FRONT SUSPENSION, UPPER
VEHICLES WITH 4-WHEEL BRAKING

ITEM PART NO. DESCRIPTION 8% EQL-II-EYC

12 3 4
FOR RESORT VILLAGER AND TRANS-PORTER/TRANS-SENDER
VEHICLES SERIAL NUMBER 9535-456328 AND LATER.

1 | [oTB353 ASSEMBLY, DELTA A-PLATE (INCLUDES ITEMS 2, 3 AND 4) ......cccooccvvnnnne. 2 2
2 | [UTE328 BUSHING, URETHANE ......oooomimmoeceeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 6 6
3 | [UTBE350 SLEEVE, DELTA OUTER .....ooioiveeeceeeeeeeeeeeeeeeeeeeeeeeeeeeve e 1 1
4 | mUTE32Y SLEEVE, DELTA INNER .....ooomieoieeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 2 2
5 | 0008754 NUT, NYLON LOCK, 3/8 = 16 c...eeoeeoeeeeeeeeeeeeeeeeeeeeeeeees e 10 | 10
6 | 0007539 BALL JOINT oo 1 1
7 | 0001308 NUT, HEX, 1/2 = 20 ..o 1 1
8 | 0000334 WASHER, FLAT, B/8 ...oeooeoeeeeeeeeeeeeeoeeeee e, 2 2
9 | [UTUT=y NUT, DIMPLED LOCK, 3/8 = 16 ......ovoeeeeeeeeeeeeeeeeeeeseeeeeeeeeee e 2 2
10 | 0002402 BOLT, HEX HEAD, 3/8 - 16 X 2 1/4 .o....oooooooeeeeeeeeeeeeeeeeee e 6 6
11 | [oToZTg ROD, TIE oo 1 1
12 | 0007555 NUT, HEX, LEFT HAND THREAD, 1/2 - 20 ......oooivuieeeeeeeeeeeeeeeeeeeeee e 1 1
13 | 0007540 BALL JOINT, LEFT HAND THREAD .....coovmimieeeeeieeeeeeee e, 1 1
14 | [UTZZ68 STRAP, A-PLATE ..o 2 2
15 | [OUTBZUG=0T | SHOCK ABSORBER, FRONT .....co.ivuiveeeeieeieeeeeeeeeeeeeeeeee e 2 2
16 | [UTOTZ3 PLATE, SPRING MOUNTING ......ooovuomrmeeeeeeeeeeeeeeeseeeee e 3 3
17 | [OUTBZU5=0T | BOLT, HEX HEAD, 3/8 - 16 X 4 3/4 ooooooooeeeeeeeeeeeeeeeeeeeeeeeeee e 4 4
18 | [UTG38Y ASSEMBLY, DELTA SHOCK AND GEAR SUPPORT ......cc.covoovverveeceeeereernene. 1 1
19 | [UTIYST SEAL, DUST ..o 3 3
20 NUT, SLOTTED HEX, 3/8 - 24 .......oovoooeeeeeeeeoeeeeeeeeeee e 3 3
21 | [pOOTO35 PIN, COTTER, 3/82 X 1 oooveeeceeeeeeeeeeeeee e 1 1
22 | 0000706 NUT, HEX, B/8 = 16 .....oeoceoieeeeeeeeeeeeeeeeeeees e 2 2
23 N/A CLAMP, BRAKE CABLE (PART OF BRAKE CABLE ASSEMBLY) ..................... 2 2
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FRONT SUSPENSION, LOWER
VEHICLES WITH 4-WHEEL BRAKING

ITEM | PARTNO. | DESCRIPTION | See
FOR RESORT VILLAGER AND TRANS-PORTER/TRANS-SENDER
VEHICLES SERIAL NUMBER 9535-456328 AND LATER.
1 | 1018769-01 | ASSEMBLY, LEFT SPINDLE (INCLUDES ITEMS 3,4 AND 5) ....c...coooovvnrenen. 1 1
2 | [MUTBZ7U=UT | ASSEMBLY, RIGHT SPINDLE (INCLUDES ITEMS 3,4 AND 5) .........cvvoncennn.. 1 1
3 | 0008067 BUSHING, BRONZE SPINDLE ........ovuvereoeeeeeoeeeeeeeeeeeeeeeeeeeseeee e, 1 1
4 | 0007048 BUSHING, BRONZE .......couveeeaeeeeeceoseeseesseeeeees s eseess e 1 1
5 | [TUTE59A FITTING, GREASE, 1/4 = 28 ....oooooooooeeeoeeeoeeeeeeeeeeeeeeeeeeeeee e 1 1
6 | [UT2030 SPRING, TAPERED LEAF .......ooooioeieeeeeeeeeeeeeeeeeeee e 1 1
7 | 0008745 ASSEMBLY, ECCENTRIC ....oovoveeeeieeceeee e 1 1
8 | 0000706 NUT, HEX, B/8 = 16 w.oooveoeeeeeeeeeeee e 1 1
9 | muTTEE3 ASSEMBLY, HUB (INCLUDES ITEMS 10 = 13) ..oovvoveecieeeeeeeee e 2 2
10 | [OT1393 PACKAGE, HUB BEARING .......ovoveeeoeeeeeeeeeeeeeeee e 2 2
11 | [oTI303 STUD, LUG, 1/2 = 20 oeooeoceoeeeeeeeeeeeeeeeeeeeeeeeeee e 4 4
12 | [UI3133 SEAL, DOUBLE LIP ....ooeoeoeeoeeeeeeeeeeeeeee e, 1 1
13 | [UTTBEA COVER, DUST ..o, 1 1
14 | 0008754 NUT, NYLON LOCK, 3/8 = 16 ....oovvorveecienceeieeeseesesies e 4 4
15 | [OUTB387 SCREW, HEX HEAD CAP, 3/8 - 16 X 2 3/4 w...oooveeeeereeeeeseeeeeeeeeeeeeeeeeee e, 2 2
16 | [UT6383 CLEVIS, UPPER DELTA ..o 2 2
17 | 0001308 NUT, HEX, 1/2 = 20 oo 2 2
18 | 0000209 WASHER, SPLIT LOCK, 1/2 1...oooeeeoeieeeeeeeeeeeee e 2 2
19 | [UTOTEQ BEARING, THRUST ....ooimieiieeeceeeeeceeee e 2 2
20 | [UTBE3BY WASHER, KINGPIN WAVE ........ooomimioiieeeoeoeoeeoeeeeeeeeeeeeeeeeeeeeeeeeee. 2 2
21 | [UTO9E3 U LU OO 8 8
22 | [UTOODY WASHER, FLAT, B/4 ..ooooooeeeoeeeeeeeeeeeeeeeeeeeeee e 2 2
23 | 0007840 NUT, HEX SLOTTED, 3/4 - 16 ...vvorveeeeceeeeeeeeeeeeeeee s 2 2
24 | 0007910 PIN, COTTER, 5/82 X 1 oooooeeeeeeeeeeeeeeeeee oo 2 2
25 | 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X3 3/8 .....ooveovereereeeceeeeeeeesnees s 2 2
26 | [UTBE38H KINGPIN ..o 2 2
27 | [UTEEB3 BUSHING, URETHANE ......ooooiomieieeeeeeeeeoeeeeeee e, 4 4
28 | [UTZ303 BUSHING, STEEL ....oovoeoeeeeeeeeeeeeeeeeeee e eeeee e eneee e, 2 2
29 | [UTZEZTH PLATE, FRONT SPRING RETAINER ......ooovmiveiereeeeeeseeeeeeeseeeeeeneee e 1 1
30 | [OTOT7A SCREW, HEX HEAD CAP, 3/8 - 16 X 2 .....oeoreevereceeeeeeesseeeeeeseeeees e, 4 4
31 | 0000357 WASHER, LOCK, /8 ......ocvoeeoeeeeeeeeeeeseseeeeeeseeeseeeeee s 4 4
32 | 0000706 NUT, HEX, 3/8 = 16 oo..oeoceoeeeeeeeeeeeeeeeeeeeeeee e 4 4
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ELECTRICAL SYSTEM
GASOLINE VEHICLES B







FORWARD AND REVERSE SHIFTER ASSEMBLY
GASOLINE VEHICLES

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1016947 ASSEMBLY, F & R SHIFTER (INCLUDES ITEMS 1= 17) c..ovoivoeeeeeeeeeeeeeeee e, 1

1 | [o1Zs9a SCREW, MACHINE, #4 - 40 X 1 1/2 1.oooooeooeeeeeeoeeeeeeeeeeee e 2
2 | 0008057 NUT, HEX HEAD, #4 = 40 ......ovmovoieeeeeeeeeeeceeeeeeee s 4
3 | 1012431 WASHER, FLAT, #4 ..o, 2
4 | muTzBUY SWITCH, LIMIT ..o 1
5 | [UTZ807 SWITCH, LIMIT oo 1
6 | 0008058 WASHER, LOCK, #4 ......oooiooeooeeoeeeeeeeoe oo, 2
7 | oS PIN, ROLL, /8 e 1
8 | [UTaTZ3 BUSHING, BRONZE .......oooveeeoieeeeeeeeeeeeeeeeeeeee e s e eenee s 2
9 | muTEZZ3 WASHER, NYLON FLAT, #4 ...oooooieeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
10 | [UTB33 BASE, F & R SHIFTER ....oooeoeeeeoeeeeeeeeeeeeeeeeeeeee e 1
11 | 1014089 KIT, NEUTRAL LOCK-OUT CAM (INCLUDES ITEM 12) ..o 1
12 | [UTAUBY WASHER, FLAT ..o 1
13 | [OUT3590 SPRING, F & R CAM w....oovoieeeeeeeeeeeeee e 1
14 | [UT358Y RING, RETAINING ..ot 1
15 | 0008717 NUT, NYLON LOCK, 1/4 = 28 ...ooooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
16 | 1013587 WELDMENT, F & R BELL CRANK .......ovmiiieeeeeieeeeeeeeeeeeeeeeeee e 1
17 | [UTO953 STUD, BALL, 1/4 = 28 X 1/4 .o.coovoeoeeeeeeeeeeeeeeeeee e 2
18 | [UT3UBY CABLE, TRANSMISSION (INCLUDES ITEMS 19 AND 20) «....ooovoieeeeeeeeeeeeeeeeeeen. 1
19 | [oTZ333 JOINT, BALL oo 2
20 | 0007893 NUT, HEX, #10 = B2 oooooeoceooeeeeeeeeeeeeee e 2
21 | [UT3TYY SCREW, PHILLIPS OVAL COUNTERSUNK MACHINE, #8 - 32 X 5/8 ........covvvvvverrenn.n. 1
22 | [MUTZIEZ HANDLE, F & R SWITCH .....oooooooeieeoeeeeeeeeeeeeeeeee oo 1
23 | 0008248 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 8/4 .....vooveveeeeeeeeeeeeeeeeeeeeeeeee e 4
24 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ..o 4
25 | [UTZUEY WASHER, FLAT ..o, 1
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WIRING, GASOLINE VEHICLE - TOURALL

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

[UT5735 WIRE HARNESS ASSEMBLY (INCLUDES ITEMS 1 -9) ....oooivoieieeeeeeeeeeeeeeeeeeeeeeen. 1

1 | 1013723 WIRE ASSEMBLY, #18 RED/WHITE .....ooovuoieeeeeeeeeeeeeeeeeeeeeeeeeseeeseeee e, 1
2 | [UTE7EY WIRE ASSEMBLY, #6 WHITE .....ovuveeeoeeeeeceeeeeeees e 1
3 | 1013601 WIRE ASSEMBLY, #18 YELLOW, #16 BLUE .......o.covivoeeeeeeeeeeeeeeeeeeeeeeeeeeeennen. 1
4 | 1018282-01 WIRE ASSEMBLY, #16 RED, #16 ORANGE .........ccooiveoieeoeeeeeeeeeeeeeeeeeeeeeeeeeen. 1
5 | 1015738 WIRE ASSEMBLY, #16 YELLOW ........oooveeeceoeeeeeeeeeeeeeee e 1
6 | 1015740 WIRE ASSEMBLY, #18 YELLOW .......oovoveeeceoeeeeeeeeeeeeeeee oo 1
7 | 1015780 WIRE ASSEMBLY, #18 BLACK ....o.omoeeeeoeeeeeeeeeeeeeeeeeeeeee oo 1
8 | 1015779 WIRE ASSEMBLY, #18 GREEN .........oouiimioveeceeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eneeneeeen. 1
9 | [uTEZEl WIRE ASSEMBLY, #18 WHITE, #18 WHITE/BLACK ........cooovvrreeeeeeeereeeereeenenenn. 1
10 | [UTZ383 WIRE ASSEMBLY, #6 BLACK .......ooovoiveeeeeeeeeeeeeeeeoee oo, 1
11 | 1012396 WIRE ASSEMBLY, #18 BLACK w.......ooomoooeeeeeeeeeeeeeeeeeeeeeeeee e, 1
12 | [UTATTY WIRE ASSEMBLY, #6 RED (PART OF ELECTRICAL COMPONENT BOX) ................... 1
13 | 1016857 WIRE ASSEMBLY, #18 BLACK (PART OF REVERSE BUZZER KIT) ......cooovverrecerrrenn. 1
14 | [UTE333 WIRE ASSEMBLY, #10 BRAIDED GROUND .......c..ovvoiveoeieeeeeeeeeeeeeeeeeeeeeeeeeeeenen. 1
15 | [OUT5920 WIRE ASSEMBLY, #6 BRAIDED GROUND ..........ooivmrmereeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeenen. 1
16 | [OTE737 WIRE ASSEMBLY, #10 RED .....ovoveoeoreeeeeeeeseeeeeeeeeeeee s eeeese e 1
17 | 1016402 WIRE ASSEMBLY, #18 BLACK ........cvuveeeoieeeeeeeeeeeeeeseeeee s e, 1
18 | [UTZ383 WIRE ASSEMBLY, #6 BLACK .......ooomoioeooeieeeeeeeeeeeeoeeeeee e, 1
19 | 1016401 WIRE ASSEMBLY, #18 ORANGE .......o.iveiiooeeoeeeeeeeeeeeeeeeeeeeeeee e, 1
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ELECTRICAL COMPONENT BOX, GASOLINE VEHICLE
TOURALL

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
[UTBZ76-07 | BOX, ELECTRICAL COMPONENT, COMPLETE

(INCLUDES ITEMS 1 - 31 AND 1015735 - SEE PAGE 5-5) .....oooovoveeeeeeceeeeeeeeeneeens 1

1 | o153 COVER, ELECTRICAL COMPONENT BOX .......oovuverereeeeeecisseeeesseseesieseeeeeennenen. 1
2 | oI35y RING, RETAINING ....oovooeieeeoeeeeeeeeeeeeeeeee oo 1
3 | muTs33 CAM, ELECTRICAL BOX ..ooooeeeeoeeeeeeee oo 1
4 | mUiETag BUSHING, BRONZE .......ouooeoreieeeeeeeoeeeeeeeeeeeeeeeeeeeeseeeeee e eeeeeee e 2
5 | [UTAUBY WASHER, FLAT ..ooooeceeeeeeeeeeeee e 1
6 | [UTBZI3=07 ASSEMBLY, BELL CRANK SHAFT .......oomioiiiieieoeoeeeeee e, 1
7 | mUTogs3 STUD, BALL, 1/4 = 28 ..o 1
8 | 0008717 NUT, NYLON LOCK , 1/4 = 28 ..o 1
9 | 0008057 NUT, HEX, #4 < 40 ...oooooooeeoeeoeeoeeoeeeeeeeeeeeeeee e 4
10 | 0008058 WASHER, LOCK, #4 .......oooooeooeeeeeeeeeeee oo 2
11 | [UTas0g SWITCH, LIMIT ..o 1
12 | [UTZ808 SWITCH, LIMIT oo 1
13 | 1012431 WASHER, FLAT, #4 ..o 2
14 | 1016401 WIRE ASSEMBLY, #16 ORANGE .........oomoieoeeeeieeeeeeeeeee e 1
15 | 1016402 WIRE ASSEMBLY, #16 BLACK .......ovoveeeceeeeeeeeeeeeeeeeeeeee e eeeeneenen. 1
16 | [UT5878 SCREW, HEX HEAD MACHINE, #4 - 40 X 1 5/8 ......ooooveeeeeeoeeeeeeeeeeeeeseeeeee e 2
17 | 0001242 NUT, HEX, 5/16 = 18 o..oeoeeoeoeeeeeeeeee oo 2
18 | 0007893 NUT, HEX, #10 = B2 oo 2
19 | [UT3603 SOLENOID, 12 VOLT oo 1
20 | [OTESZ SCREW, HILO, #12 = 16 X 5/ ...veoveoeeeveceeeeeeeeeeeeeeeeeeeee e 5
21 | [OTE37 BOX, ELECTRICAL COMPONENT ......ooomiioeeeeeeeeeeeeeeee e 1
22 | mUTZZYg FUSE, 10 AMP ... 1
23 | [MUTE737 WIRE ASSEMBLY, #10 RED ....ooveieoeeeeceeeeeeeeeeeeeeeeeeeee e 1
24 | [OTE7AT BLOCK, FUSE ..o 1
25 | 0008233 NUT, NYLON LOCK, 1/4 = 20 o..ooooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
26 | [MUTB777 ASSEMBLY, VOLTAGE REGULATOR ......coovmmmireeeeeeeeeeeeeeeeeeeeeeeeee e 1
27 | 1015343 STRAP, GROUND .....ooeovoieeeoeeeeeeesee e 1
28 | [UTHAUH BOLT, CARRIAGE, 5/16 - 18 X2 ...o.ooooveeeeeeeeoeeeeeeeeeeeee e 1
29 | MUTEITY NUT, HEX JAM, 1/4 = 20 ...oooooeooeoeeeeeeeeeeeeeeeeeeeeeeeee e 1
30 | [UT3509 SCREW, HEX HEAD CAP, 1/4 - 20 X 1 3/4 o..oooovoeeeoeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
31 | [OTETTy WIRE ASSEMBLY, #6 RED ......coovuieoeeeeeeeeeeeeeseeeeeeeeeeee s see e 1
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ELECTRICAL COMPONENTS
GASOLINE VEHICLE - TOURALL

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [oTB53Y LIGHT, OIL WARNING: ....oocvoeeeeeeeeeeeeeeeeeeeeeee oo 1
2 | [UTBZE3=UT | SWITCH, KEY
(FOR VEHICLES SERIAL NUMBER 9522-436452 AND LATER) ......c.ccccovovurvrererennnn. 1
3 | [uTZETy SWITCH, KEY (INCLUDES ITEM 4)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9522-436452) ...........coo.coocvvoereereernnnn. 1
4 | muTZEUg KEY (PAIR) ooooeoeeeeeeeeeeeeeeeeeee e eeeeeeeeee e e e e e eee s eeee e eeeneae 1
5 | FOTBIOZZON | NUT, KEY SWITCH .ooooiioiiececeeeeeeeeeeeeeeeeeeeeeeeeee e 1
6 | 1018306-01 | ASSEMBLY, SCREW AND WASHER .......coevmivioeeeeseeoeeoeeeeeeeeeeeeeeeeeeee e 4
7 | MUTBBEETZ | CAP, KEY SWITCH ...oiiiiioeeieoeeeeeeeeeeeeeeeee e 1
8 | FOUTBETTZON | WASHER ..ot e e 1
9 | [UTEB5Y KIT, REVERSE BUZZER (INCLUDES ITEMS 10, 11 AND 12) ...ooooviviiieieceeeeeen. 1
10 | [UTBEEE] BUZZER, REVERSE .......ovoomeeieeoeeoeee oo 1
11 | [UTE8aY SCREW, PAN HEAD HILO, #4 = 24 X 5/16 ......ovevoeoeeeeeeeeeeeeeeeeeeeeeeeeee e 2
12 | 1016857 WIRE ASSEMBLY, #18 BLACK .......couveeeeeeeeeeeeeeeeeeeeeeeee s 1
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WIRING, GASOLINE VEHICLES
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1017669 HARNESS, WIRE (INCLUDES ITEMS 1= 28) ......oouiveioeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1

1 | [oT576Y WIRE ASSEMBLY, # 6 WHITE ......ooooieeeeceeeeeeeeeeeeeeeeeeee e 1
2 | 1015738 WIRE ASSEMBLY, #16 YELLOW .......oomveoceeeeceeeeeeeeeeeees e 1
3 | [mUTB38Y WIRE ASSEMBLY, # 6 BLACK ......oovoieeoeeeeeeeeeeeeeeeeeeeeeee e 1
4 | 1017677 WIRE ASSEMBLY, #18 BROWN ........oomomieioeeeeoeeeeeeeeeeeeeeeeeee e 1
5 | 1016763 WIRE ASSEMBLY, #18 YELLOW ......oouveoeeeeeceeeeeeeeeeeeeeee s 1
6 | 1016765 WIRE ASSEMBLY, #18 RED/WHITE .....voovoeeoeeeeeeeeeeeeeeeeeeeee e 1
7 | 1017676 WIRE ASSEMBLY, #18 GREEN AND YELLOW. .........ovmiomrmeeeeeeeeeeeeeeeeeeeeeeeean. 1
8 | 1018282-03 WIRE ASSEMBLY, #16 RED AND ORANGE ..........ovviveoeeeeeeeeeeeeeeeeeeeeseeeeneeeen. 1
9 | fuTZE™ WIRE ASSEMBLY, #18 BLUE .......ovvoveeeceeeeeeeeeeeeeeee e eseesee e 1
10 | 1017681 WIRE ASSEMBLY, #18 RED .....oouvoveoeeeeeeeeeeeeeeeeeeeeeeeeee e 1
11 | 1016770 WIRE ASSEMBLY, #14 YELLOW .....o.omomioeeeoeeeeeeeeeeeeeee e 1
12 | 1017052 WIRE ASSEMBLY, #18 BLUE ........ovoveeeeeeeeeeeeseeeeeeeeeeeee e 1
13 | 1016326 WIRE ASSEMBLY, #16 BLACK .......cooveeeceeeeeeeeeeeeeeeeeeeeeeesseees e 1
14 | 1016323 WIRE ASSEMBLY, #16 WHITE ....oooooeooeeeeeeeeeeeeeeeeeeeeee e 1
15 | 1016315 WIRE ASSEMBLY, #16 ORANGE/WHITE .......ooooivmoeieeoeeeeieeeeeeeeeeeeeeeeeeeeeeeen. 1
16 | 1016771 WIRE ASSEMBLY, #18 GREEN/WHITE AND BLUE .........coovveeerreeeeeeeeeceeeeneneene. 1
17 | 1016308 WIRE ASSEMBLY, #16 BLACK .......cooveveceeeeeeeeeseeeeeeeeeees s 1
18 | 1016307 WIRE ASSEMBLY, #16 ORANGE .........oomooeoeoeeieeeeeeeeeeee e 1
19 | 1016772 WIRE ASSEMBLY, #16 RED/WHITE ........ooviveoeieeeeeeeeeee e 1
20 | 1016773 WIRE ASSEMBLY, #18 WHITE ......ovoveeeceeeeeeceseeeeeeeeeeee s 1
21 | 1016774 WIRE ASSEMBLY, #18 YELLOW ........ovoomoeoeeoeeeeeeeeeeeeee e 1
22 | 1016775 WIRE ASSEMBLY, #18 BROWN ........oomomiieoeeeeeeeeeeeeeeeee e 1
23 | 1016776 WIRE ASSEMBLY, #14, #18 BLACK ........ooviveeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
24 | 1016314 WIRE ASSEMBLY, #16 BROWN ........oovmieeeeceereeeeeseeeeeeesseeees e neeeeen. 1
25 | 1016309 WIRE ASSEMBLY, #16 ORANGE/WHITE ........ooiioooiieeeeeeeeeeeeeeeeeeeeeee 1
26 | 1016409 WIRE ASSEMBLY, #18 RED .....oovmoooieeoeeeeeeeeeeeeeeeeee oo 1
27 | 1016778 WIRE ASSEMBLY, #18 ORANGE ......o..vviveeeeeereeeeeeeeeeeeeeeeeeee e 1
28 | 1017678 WIRE ASSEMBLY, #18 WHITE/BLACK .......ovurvereeeeeeeeeeeeeseeeeseeeeeeseseseseneenen. 1
29 | [UTE33Y WIRE ASSEMBLY, #10 BRAIDED GROUND WIRE .........ooovuoeeeeeiseeeeeeeeeeeeseeeeeneene 1
30 | [OUTZ3BY WIRE ASSEMBLY, #6 BLACK ......oooomoeoieeeeeeeeeeeeeeeeeeeeseeeeeeee oo, 1
31 | [oiETTy WIRE ASSEMBLY, #6 RED .......ooorveveeeeeeeeeeeeeeeeeeeeeeeee s see e eeeese e ees e 1
32 | 1012396 WIRE ASSEMBLY, #18 BLACK ........uovveiveeeceeeeeeceeeeeees e eeees e 1
33 | 1013463 WIRE ASSEMBLY, #18 BLUE .....oooomomooeeeeeeeeeeeeeeeeeee e, 1
34 | [MUTEZ37 WIRE ASSEMBLY, #10 RED .....oooovoveeeoeeeeeeeeeeeeeeeeeeee e seeeeeeeeeee e, 1
35 | 1017005 WIRE ASSEMBLY, #18 BLACK ......o.ouovvoveeeeeeoeeeeeeeeeeeeseeeseeseeeeeeeese e, 1
36 | [UTZ383 WIRE ASSEMBLY, #6 BLACK .......oouoveoeeeeeeeoeeeeseeoe oo eeee e 1
37 | 1015921 WIRE ASSEMBLY, #18 BLACK .......omoeoieeeeeeeeeeeeeeeeeeee e, 1
38 | 1016857 WIRE ASSEMBLY, #18 BLACK .......oeoeoieeeeeeeeeeeeeeeeeeee e 1
39 | 1017006 WIRE ASSEMBLY, #18 ORANGE .......o..ovuveceeieeceeeeeeeseeseeseeseeeeeeeeseees s s, 1
40 | 1017010 WIRE ASSEMBLY, #18 WHITE .....oo oo 1
41 | 1013469 WIRE ASSEMBLY, #18 BLACK .......omomoieeeeeeeeeeeeeeeeeeeee e, 1
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ELECTRICAL COMPONENT BOX, GASOLINE VEHICLES
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
[UTBZ77-03 | BOX, ELECTRICAL COMPONENT, COMPLETE

(INCLUDES ITEMS 1 - 39 AND PART NUMBER 1017669 - SEE PAGE 5-11)................. 1

1 | o153 COVER, ELECTRICAL COMPONENT BOX .......oovuverereeeeeecisseeeesseseesieseeeeeennenen. 1
2 | oI35y RING, RETAINING ....oovooeieeeoeeeeeeeeeeeeeeeee oo 1
3 | [UT5373 CAM, ELECTRICAL BOX ..ooooeeeeoeeeeeeee oo 1
4 | mUiETag BUSHING, BRONZE .......ouooeoreieeeeeeeoeeeeeeeeeeeeeeeeeeeeseeeeee e eeeeeee e 2
5 | [UTAUBY WASHER, FLAT ..ooooeceeeeeeeeeeeee e 1
6 | 1015345 ASSEMBLY, BELL CRANK SHAFT .......oomioioiieeieoeeoeeeeee oo, 1
7 | mUTogs3 STUD, BALL, 1/4 = 28 ..o 1
8 | 0008717 NUT, NYLON LOCK , 1/4 = 28 ..o 1
9 | 0008450 SCREW, HEX HEAD MACHINE, #10 = 24 X 1/2 ...ooooooooeeeoeeeeeeeeeeeeeeeeen 1
10 | 0000183 WASHER, FLAT, #10 «.ooooeoeeeeeoeeeeee oo 1
11 | [oTzZa3 BRACKET, RELAY MOUNTING ....coovorvmeeeeeeeeeeeeeeseeeeeeees e 1
12 | 0001016 WASHER, LOCK, #10 ...cvoveeeoeeeeeeeeeeeeeeeeeeeeeeee e 1
13 | 0001017 NUT, HEX, #10 = 24 oo.oooiooooeoeeoeeeeeeeeeeeeeeeoeeeeeee e 1
14 | 0001242 NUT, HEX, 5/16 = 18 oo.ooeeceoeeeeeeeeeeeeeeeeeee e 2
15 | 0007893 NUT, HEX, #10 = B2 <.oooooeeceoeeeeeeeeee oo 2
16 | 1017006 WIRE ASSEMBLY, #18 ORANGE .......o..ovuoeeceeeeeeeeeeeeeee e 1
17 | 1017010 WIRE ASSEMBLY, #18 WHITE ...ooooioeieoeeeeeeeeeeeeeeeeeee e, 1
18 | [UTATTY WIRE ASSEMBLY, #6 RED ......oouoeieeoeeoeeeeeeeeeeeeeeeeeeee e eeeeeeeeeeeee e 1
19 | 1014948 ASSEMBLY, DIODE .......ooveeeieeeeeeeeeeeeeee e, 1
20 | MOT3B0Y SOLENOID ..ot 1
21 | [oTErsg SCREW, HILO, #12 = 16 X 5/8 ....eeoeeoeeoeeeeeeeeeeeeeeee e 5
22 | [MUTBEIY BOX, ELECTRICAL COMPONENT ......ooovoomieeeeeeeeeeeeeeeee e 1
23 | [UTZZ9g FUSE, 10 AMP ... 1
24 | [OUTE737 WIRE ASSEMBLY, #10 RED .....ovoveeeoeeoeeeee oo 1
25 | [UTE7AT BLOCK, FUSE ..o 1
26 | 0008233 NUT, NYLON LOCK, 1/4 = 20 o..ooooeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
27 | [MUI7Z33 REGULATOR, VOLTAGE .....ooooiveeeeeeeeeeeeeeeeeeeee s 1
28 | 1015343 STRAP, GROUND ..o 1
29 | [UTHaUH BOLT, CARRIAGE, 5/16 - 18 X2 ..o.oovoioeceoeeeeeeeeeeeeeeeeeeeee e 1
30 | [OTEYTY NUT, HEX JAM, 1/4 = 20 ....oooooieoeeeeeeeeeeeeeeeeeeee e 1
31 | [OT3509 SCREW, HEX HEAD CAP, 1/4 - 20 X 1 3/4 w...oooovooeeoeeeeeeeeeeeeeeeeeeeeeee e 1
32 | [UTBBYE SCREW, HEX HEAD MACHINE, #4 - 40 X 1 1/8 <...ooovovooeeeeeeeeeeeeeeeeeeeeen 2
33 | 1012431 WASHER, FLAT, #4 ..o 2
34 | 0008057 NUT, HEX, #4 = 40 ...oooeceoeeeeeeeeeeee e 4
35 | 0008058 WASHER, LOCK, #4 ......oooooooeceeoeeeeeeeeeeeee e 2
36 | [UT4807 SWITCH, LIMIT ..o 1
37 | 1017005 WIRE ASSEMBLY, #18 BLACK w.....ovooeoeeeeeeeeeeeeeeeeeeeeee e 1
38 | [MUI7Z3Y RELAY oot 1
39 | [UTEZZ FUSE, 20 AMP ... 3
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ELECTRICAL COMPONENTS, FRONT BODY, GASOLINE
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1 | 0008639 WRAP, TIE ..o, 4

2 | [UTEB%Y KIT, REVERSE BUZZER (INCLUDES ITEMS 3,4 AND 5) .....ovuooiereceeeeeeereeeeeneeen. 1

3 | [UTEEE] BUZZER, REVERSE .......couveeeaieeeeeeeseeeeeeeeeee e 1

4 | moTEBAY SCREW, PAN HEAD HILO, #4 = 24 X 5/16 ......o.vvooveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee 2

5 | 1016857 WIRE ASSEMBLY, #18 BLACK ......ovuivoioeeeeeeeeeeeeeeeeeeeeeee e 1

6 | FUTZZZ] LIMITER, VOLTAGE ...veoveocioeeceeeeeeeeeeeseeee e 1

7 | [OTO909 SCREW, MACHINE, #10 - 32 X 1 1/4 1o..oooovooeeeeeoeeoeeeeeeeeeeeeeeeeeeeeeee e 1

8 | 0000183 WASHER, FLAT, #10 ..ooooeoeeoeeeeeeeeeeeeeeeeeeeee e 4

9 | 0001016 WASHER, LOCK, #10 ....oeeeoeeoeeeeeeeeeeeeeeeee e 1
10 | 0007893 NUT, HEX, #10 = B2 ..o 1
11 | [UTB358 BLOCK, TERMINAL .....oovooieoeeeoeeeeeeeeeeeeeeeeeeeeee e 1
12 | [UT3357 RIVET, ALUMINUM POP, 5/82 ......ooooeeeeeeeeeeeeoeeeeeeeeeeeeeeeee e 2
13 | 0004029 ASSEMBLY, HORN (INCLUDES ITEMS 14, 15 AND 16) ......covooveeeereeeeeeeseeeeeeseeeeenene. 1
14 | 0007820 WASHER, INTERNAL TOOTH, 5/16 ......veoveveceeeeeeeeesesseeeeeeseeeesseeesse e 1
15 | [UTZ5Z28 NUT, MB X 1.25 ..o 1
16 | [UTIBZ3 BRACKET, HORN ......oooimoieoeeeeeoeeeeeeeeee e 1
17 | 0000304 BOLT, HEX HEAD, 1/4 = 20 X 1 +.oooovoeeceeeeeeeeeee oo 2
18 | 0000332 WASHER, FLAT, 1/4 ..o 2
19 | 0008233 NUT, NYLON LOCK, /4 = 20 ...oooooooeooeeeeeeeeeeeeeoeeeeeeeeeeeee e 2
20 | [OTBBIZ=UT | ASSEMBLY, HEADLIGHT, LEFT HAND (INCLUDES ITEMS 22 - 31) ..ooooovoiveeieeeeenne. 1
21 | [OT68BI7-0Z | ASSEMBLY, HEADLIGHT, RIGHT HAND (INCLUDES ITEMS 22 - 30 AND 32) ............. 1
22 | [UTZUBH HARNESS, HEADLIGHT WIRE ......ooovoveeeeeeeeeeeeeeeeeee e 1
23 | 1017059 LOCK, BULB COLLAR .......omomieeeoeeeeeeeeee e 1
24 | [MUT7UBY BULB, HALOGEN ......oooeoieoeeeeeeeeeeeee e 1
25 | 1017061 LENS, HEADLIGHT ...oooeoeoceeeeeeeeceeeee e 1
26 | [UTZUB4 BRACKET, MOUNTING ......oooeieeeeeeeeeeeeeeeeeeeeeee e 2
27 | 0007893 NUT, HEX, #10 = B2 ooooooeooeeoeeeeeeeeee oo 2
28 | [UT33E1 SCREW, HI-LO, #10 = 16 X 7/16 cverveoceoeeceeeeeeeeeeeeeeeeeeeee e 2
29 | [MUT7UBH RETAINER, HEADLIGHT ......oooioiveieceeeeeeeeseeeeeeeee e 1
30 | [MUT7UBZ ASSEMBLY, TURN SIGNAL LENS ........omimooeeeieeeeeoeeeeeee e 1
31 UTGBET BEZEL, HEADLIGHT, LEFT HAND ......oouomoioeooeeeeeeeeeeeeeee e 1
32 | [mOTEBTY BEZEL, HEADLIGHT, RIGHT HAND ......cooovmoeieeoeeeeeeeeee e 1
33 | 1015787 FLAP, SWITCH PROTECTOR ....ooveoieoceececeeeeeeeeseseeesee e 1
34 | 0001606 RIVET, POP, B3/16 «.ooooooeeoeeeeeeeeeeeee oo 3
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CONTROLS AND GAUGES, GASOLINE VEHICLES
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [oTB53Y LIGHT, OIL WARNING -.....ooovoeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
2 | moiETol GAUGE, FUEL (INCLUDES ITEMS 3 AND 4) w.....oooooooeeeeeeeoeeeeeeeeooeeeeeeseeeseeeeeseees e 1
3 N/A NUT, BRASS ..oooooeeoceeieeceos e eeee e ense e 6
4 N/A WASHER, EXTERNAL TOOTH LOCK ..o 3
5 | [UTETO3 BRACKET, FUEL GAUGE .......ocooeeeeoeooeeeeeeeooo oo eeeeeeeoeseeeeeeese s eeeeeeeeseeeeeeeeseeee 1
6 | FUTIEA NUT, HEX, #8 = B2 ..oooovoooeeeeeeeooeeeeeseoosseeeeesesessseeeessssseseeessssss e sessssssesseesssssseeneessnnsesee 2
7 | morTsTg WASHER, LOCK, #8 .....ooovvvooeoeeeeeeeeoeoeeeeeeeoeeeeeeeeeoeseeeseeeeesseesseee e esseeesseeeeseeee e seeeeee 2
8 | 1018264-01 | SWITCH, KEY
(FOR VEHICLES SERIAL NUMBER 9522-436452 AND LATER) .........cc.cooovviveeeennnnn. 1
9 | FUTBZZE07 | SWITCH, KEY, WITH DASH PANEL ASSEMBLY WITH GAUGE OPENING
(INCLUDES ITEM 10) (FOR VEHICLES PRIOR TO SERIAL NUMBER 9522-436452) .... | 1
10 | [UTZE08 KEY (PAIR) oo 1
11 | FOTBIOZZON | NUT, KEY SWITCH .o 1
12 | 1018306-01 | ASSEMBLY, SCREW AND WASHER .......c.ovmivuiiveoeeeeeeeeeeeeeeeeeseeeeeeeeeeeeeeeese e 5
13 | [OUTB3ZETTY | CAP, KEY SWITCH ..ooovoiveieceoeeeeeeeeeeeeeeeeeeee e 1
14 | FOTBETTETN | WASHER ..o 1
15 | 0004034 SWITCH, LIGHT (INCLUDES ITEM 16) ....eoveoeceeeeeeeeeeeeeeeeeeeeee e 1
16 | [OUT3857 KNOB, LIGHT SWITCH ...eocveeeceeeeeeeceeeeeceeee e 1
17 | [oUTIZ33 SWITCH, LIMIT oo 2
18 | [UTIE57 SCREW, MACHINE, #6 - 82 X 1 oo.oooeoeoeeeeeeeeeeeeeeee oo 6
19 | [oTIZZg NUT, “K” LOCK, #6 = B2 ....ooooeceoeeeeeeeeoeeeeeeeeeeeeee e eee e 6
20 | 1011742 BRACKET, BRAKE LIGHT SWITCH .....couviiieieeeeeeeeeeeeeeeeeeeeeeeee e 1
21 | 1010889 SWITCH, DIMMER .....ooooeoeeeeeeeeeeeeeeeeeeeee e 1
22 | MOTBZIZOY | STAND-OFF, DIMMER SWITCH ....ooooiiiiioooeieeeeeeeeeeeeeeeeeeeeee e 2
23 | MOTBZIZ=0T | SCREW, MACHINE, #10 = 32 X 1 w.oooovuieoieeeeeeeeeeeeeeeeeeee e 2
24 | 0008049 WASHER, INTERNAL TOOTH LOCK, #10 ...ouveeeeeeeceeceeseeeeeeeeeieeeeeeeeseesseeees e 2
25 | 0007893 NUT, HEX, #10 = B2 ..o 2
26 | [UT3aE3 BUTTON, HORN .....oooeoeeeeeeeeeeeeeeeeeeeee e 1
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ELECTRICAL COMPONENTS, REAR BODY
GASOLINE VEHICLE - RESORT VILLAGER

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | 1017035 ASSEMBLY, TAILLIGHT (INCLUDES ITEMS 2 - 5) .....ooorvurereeeeeeeeeeeeeeseseeeeeeeeeeeennene. 2
2 | oiEHd KIT, HARDWARE .......oooovoieeeaeeeeeeeseeseeeee e 1
3 N/A BASE, TAILLIGHT ..o 1
4 | muTTEBg BULB ..ot 1
5 | fUTT843 LENS oottt 1
6 | [UTTZ97 = =574 =1 OO 2
7 | morTZeg SCREW, MACHINE, #8 - 82 X 1/2 o...oooooooeoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 4
8 | [UTIET WASHER, LOCK, #8 .....o.oeeeeeeeeeeeeeeeeeeoe oo s 4
9 | momEA NUT, HEX, #8 - B2 ...oooeeeoieeeceoeeeeeee e 4
10 | [UTIE52 SCREW, MACHINE, #6 - 82 X 1 ooooooeeeoeeeeeeeeeeeeeeeeee e 4
11 | 0007591 WASHER, FLAT, #6 ..o, 4
12 | [UTI558 NUT, HEX, #6 ...ovooeoeeoeeeeeeeeeeee oot 6
13 | [UTBB53 KIT, REVERSE BUZZER (INCLUDES ITEMS 14 - 19) ..ooovuoioieeeeeeeeeeeeeeeeeee e 1
14 | [UTBEE5] BUZZER, REVERSE ......ovoomoeeeoeeoeeeeeeeeeeeeeeeeeeeee e 1
15 | 0008056 SCREW, ROUND HEAD, #4 - 40 X 3/4 ...oooooeeeeeeeeeeeeeeeee oo 2
16 | 1012431 WASHER, FLAT, #4 o...ooooooooeeeoeeeeeeeeeeee e 2
17 | 0008058 WASHER, LOCK, #4 ......oooovoeoeceeeeeeeeeeeeeeeeeee e 2
18 | 0008057 NUT, HEX, #4 = 40 ...oooooooeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
19 | 1016857 WIRE ASSEMBLY, #18 BLACK .......oouveoeeeeeeeeeeeeeeeeeeeeeee e 1
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ELECTRICAL COMPONENTS, REAR BODY
GASOLINE - TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1 | o181 ASSEMBLY, TAILLIGHT (TRANS-PORTER/TRANS-SENDER)
(INCLUDES ITEMS 2 - 6) w.eovooeeoceeeeeeeieeeeeeeeeeeseee e 2
2 N/A HOUSING, TAILLIGHT ....ooovooceoieeeeeeeeeeeeeeeee e 1
3 | [OTT583 BULB ..ottt 1
4 N/A GASKET oo 1
5 N/A LENS oot 1
6 N/A SCREW, LENS ..o 2
7 | moTEr53 SCREW, HEX WASH HEAD, #12 - 16 X 1/2 1...vvooveeveeeeceeeeeeeeeeeeeeee e 4
8 | [UTEB5Y KIT, REVERSE BUZZER (INCLUDES ITEMS 9 - 14) .....ooooiveeeeeeeeeeeeeeeeee e 1
9 | [UTEB5Y BUZZER, REVERSE .......ooomieeeeoeeeeeeee oo 1
10 | 0008056 SCREW, ROUND HEAD, #4 = 40 X 3/4 .....oooovoreeeeoeeeeeeeeeeeeeeeeeses s 2
11 | 1012431 WASHER, FLAT, #4 _...oooooooeoeeeoeeeeeeeeeeee e 2
12 | 0008058 WASHER, LOCK, #4 ......oooovoeeeeeeeeeeeeeeeee e 2
13 | 0008057 NUT, HEX, #4 - 40 o...ooooeoceoeeeeeoeeeeeeeeeeeeeee e 2
14 | 1016857 WIRE ASSEMBLY, #18 BLACK ......oovvoveoveoeeseeeeeeeseeeeeeee e 1
15 | [UT5720 SCREW, PAN MACHINE, #6 - 32 X 1/2 +.....oooovoeeeeeeeeeeeeesees s 1
16 | 0007591 WASHER, FLAT ..o 1
17 | [OI1823 WASHER, LOCK, #6 ......ovovoeeeeeeeeeeeeeeeeeee oo 1
18 | [UTT558 NUT, HEX, #6 = B2 ..oooooocveeceeceoceeeeeeeee e 1
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STARTER/GENERATOR ASSEMBLY

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
FOR VEHICLES PRIOR TO SERIAL NUMBER 9533-452031.

N/A STARTER/GENERATOR (INCLUDES ITEMS 1 - 28) ..o 1
1 | [oT3004 ASSEMBLY, ARMATURE .....ooovmomiiieeoeeoeeeeeeeeeeeeee oo 1
2 | 1013000 Y= Yo =1 = OO 1
3 | [oT3007 SHAFT, BALL BEARING OUTPUT .....ooovoveeeeeeeeeeeeeeeeeeee e 1
4 | moT300R RETAINER, BEARING ........ovoivioeieeoeeeeeeeeeeoeeeeeee e 1
5 | [UT3003 COMMUTATOR, BALL BEARING ......oooveoeeeoeeeeeeeeeeeeee oo 1
6 | [OUT3009 SCREW, POLE PIECE ......oooeoieioeeeeeeeeeeeee oo 4
7 | [UT3UTQ ASSEMBLY, FIELD COIL ...oovoooeoceeeeeeee e 1
8 | [UT3007 PACKAGE, TERMINAL HARDWARE (F1 AND F2) ......oovoivoioeeeoeeeoeeeeeeeeeeeeeen 2
9 | [UT3UI] PACKAGE, TERMINAL HARDWARE (DF) .......ovmomoooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
10 | 1013018 KIT, PULLEY NUT AND SCREW (INCLUDES ITEMS 11 - 15) ..ooooivivoceeeeeceeen. 1
11 N/A HEX NUT, MT4 X 2 ..o 1
12 N/A WASHER, LOCK, M14 ..o 1

13 N/A SCREW, CROSS - RECESSED, M5 x .8 x 18MM (WITH LOCK WASHER AND
FLAT WASHER) ..oovoeeeeeeeeeeeeeeeeeeeeee e 3
14 N/A SCREW, CROSS - RECESSED, M5 x .8 x 16MM (WITH LOCK WASHER) ............ 2
15 N/A SCREW, CROSS - RECESSED, M4 x .7 x 10MM (WITH LOCK WASHER) ............ 4
16 | [OTZI99 BELL, OUTPUT SHAFT END .....oooovieeoeeeeeeeeeeeeeeeeeeeeeeee e 1
17 | [oUT3003 (=3 2O 1
18 | [OUT30TY ASSEMBLY, BRUSH HOLDER (INCLUDES ITEMS 19 - 22) .....o.oovvoieiecieereeeesean. 1
19 N/A SCREW, CROSS - RECESSED, M4 x .7 x 10MM (WITH LOCK WASHER) ............ 4
20 | 1013013 LEAD, CROSSOVER ......ooomeiieeeeeoeeeeeeeee oo 2
21 | 1014699 PACKAGE, BRUSH (INCLUDES 4 BRUSHES) ........coouoveeeeeeereeceeeeeeeeeeeeeeee e 1
22 | 1013016 SPRING, BRUSH ....oovoeeeeeeeeeeeeeeeeee e 4
23 | 1012990 PACKAGE, TERMINAL HARDWARE (A1 AND A2) (INCLUDES 1 OF ITEM 24) ......... 2
24 N/A A CONNECTOR ....cooocioeeeeeeeeeeeee e 1
25 | 1012992 BOLT, CLAMP, M6 X 1 X 180MM ......oooovoieeceeeeeeceeeeeeee e 2
26 | [UTZIY3 BELL, COMMUTATOR END ......vuomiieoeeeeeeeeeeeeeeee oo 1
27 | [oUTZo9Y COVER, BRUSH INSPECTION PORT .......ooivmoeiieeeeeeeeeeeeeeeeeeeeeeeeeeee s, 3
28 | [MUI7B53 COVER, BRUSH INSPECTION PORT, WITH DRAIN .....c..ovmoriireeeeeeeeeeeeeeeeeeenenn. 1
29 | mUTZZEY PULLEY ..o 1
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STARTER/GENERATOR ASSEMBLY

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
FOR VEHICLES SERIAL NUMBER 9533-452031 AND LATER.

[UT8292-07 | STARTER/GENERATOR (INCLUDES ITEMS 1 - 31) coooooeoieoieceeeeeeceeeeeeee e 1

1 | [oTB7EZ YOKE oo 1
2 | [UTBGTON ASSEMBLY, ARMATURE .....oooovmomiimioeeeeeeeeeeeeeeeeeeeeeeeee e 1
3 | [oUT3003 COMMUTATOR, BALL BEARING .......o.ovoeeeceeeeceeeeeeeseeseeees e, 1
4 | [UTBZEUO RETAINER, BEARING ........ovoviioeieeoeeeeeeeeeeeoeeeeeee e eeee e 1
5 | [UT3007 BALL BEARING, OUTPUT SHAFT ..o 1
6 | [UTB728=07 Y2 Yo =1 = OO 1
7 | [UTBZAOY PULLEY oot 1
8 | [UIB7B5-U1 KIT, PULLEY NUT AND SCREW (INCLUDES ITEMS 9 = 13) ...oovoeveveeeeeeseeeeene 1
9 N/A WASHER, FLAT, M8 ..o 1
10 N/A WASHER, LOCK, M14 ..o 1
11 N/A NUT, HEX, MA4 X 2 ..o 1
12 N/A SCREW, CROSS - RECESSED, M5 X .8 X 18MM ........ooovmieeeeieeeeseeeeeeeeseeene 3
13 | [UTBYEETY SCREW, CROSS - RECESSED, M5 x .8 x 16MM (WITH LOCK WASHER) ............ 2
14 | [UTB7Z9=07 END BELL, OUTPUT SHAFT ..oooooeeeceeeeeeeeeeeeee e 1
15 | [OT8753-07 SET, POLE (SET OF 4) ..ot 1
16 | [UTBZ5Z=07 SCREW, POLE PIECE (SET OF 4) ....oomoioooeeeeeeeeeeeeeeeee e 1
17 | [UTB7ZEE0 ASSEMBLY, FIELD COIL ....ooovovooeeeeeeeeeeeeeeeeeeeeeeeeee e 1
18 | [UTB7ZEE-07 SET, FMOLD ..ooeoceoeeeeceee e 2
19 | [UTBZZE=ON PACKAGE, TERMINAL HARDWARE (F1 AND F2) .....oooivoieeeeeeeeeeeeeeeeeeeeen 2
20 | [UTB7EZON SET, DF MOLD oo 1
21 | [OIB7ZZO7 PACKAGE, TERMINAL HARDWARE (DF) .......ovoevoeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
22 | [OT30TY HOLDER, BRUSH (INCLUDES ITEMS 23, 24 AND 25) .........ccccoveerurreeeersrsresreereeene 1
23 | [UTBZETOY SPRING, BRUSH ......ooovoeeoeoeeeeee e 4
24 | [UTBEYZO PACKAGE, BRUSH (INCLUDES 4 BRUSHES, 4 SCREWS, 4 WASHERS) ............ 1
25 | [OUTB762-07 ASSEMBLY, BRUSH CONNECTOR ........oorvmeeceaeeeeeeseeeeeeieseeeeeeeeeeeee e, 2
26 | [UTB758-0T A CONNECTOR (SET OF 2) ...ooeovoieceeieeeecee e 1
27 | [MUTBZEUON PACKAGE, TERMINAL HARDWARE (A1 AND A2) ......oovovmoeeeeeeeeeeeeeeeeeeeeee e 2
28 | [UTB7E30T COVER, BRUSH INSPECTION PORT (SET OF 4) (INCLUDES ITEM 29) .................. 1
29 | [MUI7B53 COVER, BRUSH INSPECTION PORT, WITH DRAIN .......oovuvoeeereeeeciereceeeeeneae. 1
30 | [MUTB76Z07 END BELL, COMMUTATOR ......ooomieeereeeeeceeseeeee e 1
31 | [OTB790-07 BOLT, CLAMP, M6 X 1 X 180MM ..o 2
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STARTER/GENERATOR MOUNTING

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 N/A STARTER/GENERATOR (VEHICLES PRIOR TO SERIAL NUMBER 9533-452031) ....... 1
1 | [OTBZ9Z=07 | STARTER/GENERATOR (VEHICLES SERIAL NUMBER 9533-452031 AND LATER) ... | 1
2 | [UTEZZ0-07 | BRACKET, MOUNTING, FE 290 (TOURALL ONLY) .....ovurvoieeceeeeieeeeeeeeeseee e 1
2 | [UT5ZZ0-0Z | BRACKET, MOUNTING, FE 350 (RESORT VILLAGER,
TRANS-PORTER/TRANS-SENDER) .........covuvmreieieeeeeeeeeseseeeeeeeeeeeeeeeeeeeeee e, 1
3 | 1014290 = =1 OO 1
4 | mUTEBEl BRACKET, ADJUSTING ....oovooveoceececeoeieeeeeese e 1
5 | 0000705 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 1/4 .oo.ooooeooeeeeeeeeeeeeeeeeeeeeeeeeee e 2
6 | 0000357 WASHER, LOCK, B/8 ......oeoeeoeeeeeeeeeeee e eeeeeeeeeeee e, 2
7 | 0000706 NUT, HEX, B/8 = 16 ...oooeeoeeeeeceeeeeeeeeeeeeeeeeeeeee e 2
8 | [MUT533] SCREW, HEX HEAD CAP, M8 X 1.25 X 25MM ..........ovvooveiveeeeeeeeeseeeeee s 2
9 | 0007174 WASHER, LOCK, 5/16 ...vovoeeeeeeeeeeseeeeeeeeeeeee e, 3
10 | [UTBEUZE SCREW, TORX HEAD, M8 X 1.25 X 18MM .........ovovereeeeeeeeeeeeeeeeeseeeeeee e 1
11 | [OT5933 BOLT, CARRIAGE, 5/16 - 18 X 1 w...ouoeeoeeeeceeeeeeee e 1
12 | 0001242 NUT, HEX, 5/16 = 18 ..o.evoeeeeeeeeeeeeeeeeeeeee e 1
13 | [oTZ383 WIRE ASSEMBLY, #6 BLACK ......o.oeoeooeeoeeeeeeeeeeeeeeeeee oo, 1
14 | [OT5920 WIRE ASSEMBLY, #6 BRAIDED GROUND (TOURALL ONLY) ....ooovvvieieeereereceeeene. 1
14 | [UTB38Y WIRE ASSEMBLY, #6 BRAIDED GROUND (RESORT VILLAGER,
TRANS-PORTER/TRANS-SENDER ONLY) .....ooooviiieeeeieeoreeeeeeeeeeeeeeeeseeee e, 1
15 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...oooeoeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
16 | 0001241 WASHER, FLAT, 5/16 w....oeoeeieveeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeee e, 1
17 | 0007173 SCREW, HEX HEAD CAP, 5/16 = 18 X 3/4 ...ovoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
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BATTERY MOUNTING - GASOLINE VEHICLES

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [oTZszg BATTERY, 12 VOLT ..o 1
2 | [uiEsrg SCREW, HEX HEAD CAP, STAINLESS STEEL, 3/8 - 16 X 1/2 ....eovveveeeeeeeeeeeeeeeren. 2
3 | [UTEEAa SPACER, BATTERY TERMINAL BOLT ......ovuveeeoeieeeeceesseeeseeeeeeeeee e 2
4 | [muTsBEl HOLD-DOWN, BATTERY .....oooiomieeieeoeeeeeeeeeeeeeeee e eeeee e eeeee e 1
5 | 1011964 WASHER, FLAT, STAINLESS STEEL, 1/4 ...ovooeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 2
6 | 1015068 NUT, NYLON LOCK, STAINLESS STEEL, 1/4 - 20 .....ovuoveeeeeeeeeeeeeeeeeeeeeeeeereeeeennen. 2
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ENGINE n






FE 290 ENGINE - TOURALL VEHICLE n

ITEM | PARTNO. | DESCRIPTION QTY
1 2 8 4

ToT5737 FE 290 OHV GASOLINE ENGINE, COMPLETE ......o.vuimeioeoeeeeeeeeeeeeeeeeeeeeee e 1

1 | [oTB507 BOLT, 2-ENDED, M6 X 1 X 29MM ......oooeoemoeeeeceeeeeeeeeeeees e 1
2 | moTEsTy WASHER, FLAT, BMM ......oooooiieieeeeeeeeeeceeeeeees e 1
3 | muTEE=3 SHROUD, ENGINE, FE 290 .......oovmieieeeeeeeeeeeeeeeeeeeeeeeeee e 1
4 | 1016456 BOLT, FLANGED, M6 X 1 X 12MM w......ouovoieeeeceeeeeeeeeeeeeeeeeeeeeeeeee e 17
5 | [UTE533 HOUSING, FAN ....ooooieeeseee e 1
6 | [UT5YBY SCREW, PAN HEAD, MB X 1 X 14MM .....ooovmvmeeoeeoeeeeeeeoeeeeeeeeee e 4
7 | mUTEE43 SHROUD, FAN ..ot 1
8 | 1016526 SHROUD, ENGINE, FE 290 (LOWER) .......vureereeeceeeeeeeeseeeeeeeeeeeeeeesee e 1
9 | [UTEEZY SHROUD, ENGINE, FE 290 (UPPER) ........vureeeeeeeceeeeeeeeseeeeeeeeeee s 1
10 | [UTB223 BRACKET ..o 1
11 | 1016547 NUT, MB X 1 oo 1
12 | [UTBE533 O-RING ..o 1
13 | [UTB539 TUBE, OIL FILLER, FE 290 ......cvuveieeeeeeeeeeeeeeeeesseeeesseseesseesesies e 1
14 | 1016531 DIPSTICK ..o 1
15 | oIz SCREW, 2-ENDED, M6 X 1 X 4BMM ........ooovmomeeeeeeeeeeeeeeseeeeeeeeeeeee e 1
16 | [UT5333 WIRE ASSEMBLY, #10 BRAIDED GROUND ..........oooiveeeeeeeeeeeeeeeeeeeeeeeseeseeneneens. 1
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FE 290 ENGINE - TOURALL VEHICLE n

ITEM | PARTNO. | DESCRIPTION QTY
1 2 8 4
1 | [oTBaY FLYWHEEL, COMPLETE .....oooeoeeeeeeeeeeeeeeeeeeeeee e 1
2 | [muTE54g WASHER, FLAT, 16MM .....oooooieoeeeeceeeeeeeeeeeeeeeeeeeee e 1
3 | [UTEEDY NUT, HEX, M6 X 2 1.oooeoceoeeeeeeeseeeee e 1
4 | [mUTES6Y KEY oot 1
5 | [UTE353 BOLT, FLANGED, M5 X .8 X 25MM .........ovoveeeeeeeeeeeeeeeeeseeeeeeeee e 2
6 | [UT5293 COIL, IGNITION ..o 1
7 | [uTEE78 GROMMET ... 1
8 | [UTEE83 TUBE, 7MM X 7OMM ....ooooooeeeeeeeeeeeeeeee e 1
9 | [uTE2E3 ASSEMBLY, PLUG CAP ....oooooieoeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
10 | 1016111 SPARK PLUG = OHV ..o 1
11 | 1016456 BOLT, FLANGED, M6 X 1 X 12MM w......ooomoieoeeeeeeeeeeeeee e 2
12 | [oTZes] CLAMP ..o 1
13 | [UTB573 MOUNT, RPM LIMITER ..o 1
14 | 1016586 DAMPER, RPM LIMITER .....oooviocveieoceeeeeeeeseeeeeesee e 1
15 | 1016445 BRACKET, RPM LIMITER ....oovoiveeeeeeeeeeeeeeeeeeeeeeee e 1
16 | [UTBETY LIMITER, RPM = OHV ..o 1
17 | [UTB297 SCREW, CROSS PAN HEAD, M5 X .8 X 8MM .........vvrveeereeeeeeeeeeeeeseseeereeseeeeeeen. 1
18 | [UTEZE IGNITER = OHV oo 1
19 | [UTEEZ3 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 X .8 X 12MM .........coocovvoovirnennn.. 1
20 | [OTBSET CLAMP ..o 1
21 | [OTB5BY CLAMP ..o 1
22 | [oTBEEY WIRE, LEAD ..o 1
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FE 290 ENGINE - TOURALL VEHICLE n

ITEM | PARTNO. | DESCRIPTION QTY
1 2 8 4
1 | [oTBEE7 ASSEMBLY, OIL FILTER, OHV ......ovoiooooeeeeeeeeeeeeeeeeeeeeee e 1
2 | [oTE50Y BRACKET, OIL FILTER ...ooooeeeoieeeeceeeeeeeeeee e 1
3 | [UTEEE] BOLT, FLANGED HEX HEAD, M6 X 1 X 40MM ........ooovmeenreereeeeeeeeeseeeeeee e 2
4 | [UTBE7T O-RING, OIL FILTER MOUNT ... 1
5 | 1016576 PLUG, DRAIN, FE 290 .....ooooooeeeeoeeeeeeeeeeeeeeeeeeeee e 2
6 | [UT5233 GASKET, DRAIN PLUG .....oooveiceoieeeeeeeecee e 2
7 | U528 SCREW, CROSS PAN HEAD, M6 X 1 X 12MM ......oooovivooeeieoeeeeeeeeeeeeseeeeeeeen 6
8 | [UTEZB3 COVER, PUMP ..o 1
9 | [MOTBE33 GASKET, OIL PUMP ..o 1
10 | [oTB273 PLATE, OIL PUMP .....ooooooeoieeeeeeeeeeeee e 1
11 | [UTE2BZ03 PUMP, OIL, AND ROTOR .....oomiiveieeeeeeeeeeoeeeeeeeee oo 1
12 | 1016429 SEAT, VALVE ... 1
13 | [OTB537 BALL, STEEL, PRESSURE RELIEF .......cooivuoeeeeoeeeeeeeeeeeeeeeeeeee e 1
14 | [oTBEE] SPRING ..ot 1
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FE 290 ENGINE - TOURALL VEHICLE n

ITEM | PARTNO. | DESCRIPTION QTY
1 2 8 4
1 | [oTeaag CASE, ROCKER ......oooooeeeeeeeeoee e eeee e 1
2 | [UTEa3g GASKET, ROCKER CASE .....ooovoveeeeioeeeeeee oo 1
3 | [oUTEE83 BOLT, FLANGED, M6 X 1 X 35MM .......c.oorvoveeeeeeeeeceeeeeeseeeseeseee e 2
4 | [mUTE56Y O-RING oo 2
5 | [UTE523 NUT, HEX, M5 X .8 ...ooooeoeeoeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
6 | 1016542 SCREW, STUD, M5 X .8 «..eevoveeceoeeeeeseeeeeeeeeeeeeeseeeeeee s seenees s s 2
7 | 1016451 ARM, ROCKER ......oooooieeeeeeeoeeoeeeeee oo 2
8 | [UTEa50 COLLET .o 2
9 | [UTE2aY RETAINER, VALVE SPRING .....oooeceoeeeeeeeeeeeeeoeeeeeeee e eeeeeeseeeeeee e 2
10 | 1016523 SPRING, ENGINE VALVE ......ooovooeeeeeeeeecee e 2
11 | [UTBa3] ASSEMBLY, CYLINDER HEAD, OHV (INCLUDES ITEMS 12 AND 13) .......ccccev........ 1
12 | [UTBEEBQ RING, SNAP ... 2
13 | [UTBETY GUIDE, VALVE ... 2
14 | [UTB273 SEAT, SPRING .....cooveeeeceeeeeeeseeee e e 2
15 | [UTGE568 SEAL, VALVE ..o 2
16 | [UT5223 VALVE, EXHAUST ..o 1
17 | [UT327 VALVE, INTAKE .....ooooivoeeeeeeeeeeee e 1
18 | [UTE5Z3 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 X .8 X 12MM .......c.co.ovvrrrrreennnn. 1
19 | [UTBZ3 PLATE oo 1
20 | [oUTEEE3 VALVE ..o 1
21 | [OTB5E3 PIN oo 2
22 | [oTBZEY BOLT, STUD, M8 X 1.25 X 29MM ........ovvomoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
23 | [UTBEEZ SHAFT, ROCKER ..o 1
24 | 1016471 ROD, PUSH ...t 2
25 | [UTE53Y WASHER, FLAT, MA2 ... 1
26 | [UTBETZ CIRCLIP, TYPE-E ..o 1
27 | MoTBEEY BOLT, FLANGED, M8 X 1.25 X 45MM .........o.vmeeooeeeeeeeeeeseeeeeeeeeeeeeeeeeeeee e 6
28 | [UT643Y GASKET, HEAD ...oooooooeeeeeeeeeeee e 1
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FE 290 ENGINE - TOURALL VEHICLE n

ITEM | PARTNO. | DESCRIPTION QTyY
1 2 8 4
1 | [OoTB53H CONNECTOR, CORD .....ooieeeeeeeeeeee e 1
2 | [UTE533 O-RING .o 1
3 | [UTEEU8 CLAMP ..o 1
4 | muTESA3 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 X .8 X 12MM .........cccovovvrrrnnn.n. 1
5 | [UTEEE3 PIN oot 2
6 | 1016565 BEARING, BALL ..ooveoeeoceeceeeeeeee e 1
7 | [UTBEB7 SEAL, CRANKSHAFT ..o 1
8 | [UTEEE3 BOLT, 2-ENDED, M8 X 1.25 X BIMM ........o.omomreeeoeeemeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeeeee e 2
9 | [UTE353 BOLT, FLANGED, M8 X 1.25 X 45MM .........ouvmerereeeeeeeeeeeseeeeeeeeeeeeeeseeeeeeee e 6
10 | [UTE5Z0 COVER, CRANKCASE ......oovmieeeeeeeeeeeeeeeee e 1
11 | [UTB228 GASKET, CRANKCASE COVER ......oooovioeeeeeeeeeeeeeeeeeeeeee e 1
12 | 1016456 BOLT, FLANGED, M6 X 1 X 12MM .......ouomoieeoeeeeeeeeeeeeeeeeeeeeeeeeee e 2
13 | [UTBETT BRACKET, OIL LEVEL SWITCH ...ooovooeceoeeeeeeeeeeeeeeeeeeeeeeeeee e 1
14 | 1016494 SENSOR, OIL LEVEL .eoveoeeeoeeeeeseeeee e 1
15 | [OT6298 SCREW, CROSS PAN HEAD, M4 X .7 X 8MM w......ooovrvooeeeeeeeeeeeeeeeeeeeeeeeeeene 3
16 | [UTE253 BOLT, FLANGED, M5 X .8 X 8MM ..........oomoioeeeeeeeeeeeeeeeeeee e 2
17 | U833 PLATE, OIL FILTER SCREEN .......oorvioeeeeeieeeeeeeeeeeeeees e eeeeeeee e 1
18 | [oUTEEZ] SCREEN, OIL FILTER ....voieceieeeeeecee e 1
19 | 1016528 CAMSHAFT, COMPLETE ......ooooooeoooeeeeeeeeee oo 1
20 | 1016453 TAPPET ..o 2
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FE 290 ENGINE - TOURALL VEHICLE n

ITEM | PARTNO. | DESCRIPTION QTY
1 2 8 4
1 | [oTB5EY SEAL, OIL oo 1
2 | moTEsx CRANKCASE, COMPLETE, OHV .....oooveoeceoeeeceeeeeeeeeee e 1
3 | [UTEE53 RING, SNAP .....oooeceieieee e 2
4 | 1016460 PIN, PISTON ..o 1
5 | [UTEZ5T=0 PISTON, STANDARD ......ooommoiiieieeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
5 | 1016459-02 PISTON, .25MM OVERSIZED ......ooevoieeeoeeeeeeeeeeeeeeees e 1
5 | [UTBA59-03 PISTON, .50MM OVERSIZED .......ooovoiveoeeeeeeeeeeeeeeeeeeeeeeee e 1
6 | [UTBZBT=0T RING SET, PISTON, STANDARD ........omimimmemieeeeeeeeeeeeeeeeeeeeeeee e 1
6 | 1016461-02 RING SET, PISTON, .25MM OVERSIZED ......coovveveeeeeeeeeeeeeeeeeeeeeeeeee e 1
6 | [UTE36T-03 RING SET, PISTON, .50MM OVERSIZED ......c..cvveveeeeeeeeeeeeeeeeeeeeeeseee e 1
7 | [OIBA7EO ASSEMBLY, CONNECTING ROD, STANDARD (INCLUDES 2 EACH OF ITEM 8) ... 1
7 | 1016475-02 ASSEMBLY, CONNECTING ROD, .50MM UNDERSIZED
(INCLUDES 2 EACH OF ITEM 8) ....oooveceoeeeeeeeeeeeeeeeeeee e 1
8 | [UTEE0Y BOLT, HEX HEAD, M7 X 1 X 86MM .....coovmrereeeeeeeeeeeeeeeeeeeeeeeee e 2
9 | 1016468 CRANKSHAFT, OHV (INCLUDES ITEMS 10, 11 AND 12) .....ooiovoiieeeseeeeeeen. 1
10 | [UTBEE33 GEAR, HELICAL ..o 1
11 | [UTBE533 GEAR, SPUR ..o 1
12 | [UTBETE ASSEMBLY, CONNECTING ROD (INCLUDES ITEM 13) ....oooovoieeeeeecee e 2
13 | 1016580 BEARING, PLAIN ..o 2
14 | [UTBE563 KEY oot 1
15 | [UTE550-07 SHIM, CRANKSHAFT, 1.18MM THICK w.....oovoveeeeeeeeeeeeeeeeeeeeeeeeeeee e A/R
15 | [UTE550-09 SHIM, CRANKSHAFT, 1.18MM THICK .......ouveoreieereeeeceseeeeeeeee e A/R
15 | [UTE550-03 SHIM, CRANKSHAFT, 1.23MM THICK .....o.omomieooeeeeeeeeeeeeeeeeeeeeeeeeeeeeee A/R
15 | [UTE550-04 SHIM, CRANKSHAFT, 1.28MM THICK .......ooomirieeeeeeeeeeeseeeeeeeeeeeeeeeeeeee e A/R
15 | [UTE550-0§ SHIM, CRANKSHAFT, 1.33MM THICK w......oouveeieeeeeeeeeeeeeeeeeeeee e A/R
15 | [UTB550-09 SHIM, CRANKSHAFT, 1.38MM THICK .....oovooveeoeeeeeeeeeeeeeeeeeeeeee e A/R
15 | [UTE550-07 SHIM, CRANKSHAFT, 1.43MM THICK .......ovmomimoeeoeeeeeeeeeeeeeeeeeeeeeeeeee e A/R
15 | [UTE550-03 SHIM, CRANKSHAFT, 1.48MM THICK .......ouoviroeeeeeeeeeeeeeeeeeeeee e A/R
15 | [OUTE550-09 SHIM, CRANKSHAFT, 1.53MM THICK .......oovvoireeeceeeeeeeseeeeeeeeeeeeee e A/R
16 | 1016559 SPACER ..ot 1
17 | [oTEEA BOLT, STUD, M6 X 1 X 22MM ..o 4
18 | 1016547 NUT, FLANGED, MB X T +.o.oeeeoeeeeeeeeeeeeeeeeeeeeeeee e 4
19 | 1016470 SHAFT, GUIDE COUNTERBALANCE .........oovivioeeeeeeeeeeeseeeeeeeee e 1
20 | [OTBE7 O-RING ..o 1
21 | [oTBEEY WEIGHT, COUNTERBALANCE ......oooomomoeeeeeeeeeeeeeeeeeee e 1
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FE 350 ENGINE
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER n

ITEM PART NO. DESCRIPTION QTY

1 2 8 4

1016809 FE 350 OHV GASOLINE ENGINE, COMPLETE ........vuimoioeoeeeeeeeeeeeeeeeeeeeeeeee e 1

1 | [oTB507 SCREW, 2-ENDED, M6 X 1 X 29MM ........oooovooeeeoeeeeeeeeeeeeseeeeeeeeee e 3
2 | moTEsTy WASHER, FLAT, 6 MM ....oooiiieieeeeeeeeeceeeeeeee e 3
3 | mIEA SHROUD, CYLINDER HEAD ......cooiieooeeeeeeeeeoeeeeeeeeeeee e 1
4 | 1016456 BOLT, FLANGED, M6 X 1 X 12MM w......ouovoieeeeceeeeeeeeeeeeeeeeeeeeeeeeee e 18
5 | [UT7Z83 HOUSING, FAN ....ooooieeeseee e 1
6 | MUTZZ78 SHROUD, LOWER CYLINDER .......oviveoeeeoeeeeeeeeeeeeeee e 1
7 | mUTEE43 SHROUD, FAN ..ot 1
8 | 1016547 NUT, MB X 1 oo 3
9 | [UT7E0g Y2 Yo =1 OO 2
10 | [UTBE33 O-RING oo 1
11 | [UTZZ88 TUBE, OIL FILLER «.....ooooeoeoeeeeeeeeeeeeeeeeee oo 1
12 | 1016531 DIPSTICK ..o 1
13 | [UTZZ73 SHROUD, UPPER CYLINDER .......oovuveceeeeeeeeeeeeeseeeeeeees e 1
14 | oIz BOLT, 2-ENDED HEX, M6 X 1 X 48MM ..........oomovoioereeeeeeeeoeeeeeeeeeeeee e 1
15 | [UTE333 WIRE ASSEMBLY, #10 BRAIDED GROUND ..........ooviveoeeeeeeeeeeeeeeeeeeeeeeeeneeen. 1
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FE 350 ENGINE
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER n

ITEM | PARTNO. | DESCRIPTION QTY
1 2 8 4
1 | (o763 FLYWHEEL ooooeoeoeeeeeeeeeee e eeeee e ee e 1
2 | moirzsg FAN, FLYWHEEL ....ooovooeeeoeeeeeeeeeeeeeee e 1
3 | [uT7ZZ8 SCREW, FLANGED HEX HEAD, M6 X 1 X 1OMM .....co..ovuvvireereceeeeeeeseeeeeees e 3
4 | mUI7EER NUT, HEX, 18MM FINE ...ooooomieooeeeeeeeeeeeeeeeeeeeeeee e 1
5 | [UTZZ90 WASHER, FLAT, 18MM ..o 1
6 | [UT7Z53 PLATE, FLYWHEEL FAN <.....oooiiieioeceeeeeeeeeeeeeesee e 1
7 | U583 KEY oo 1
8 | [MUTBA5H SCREW, HEX HEAD FLANGED, M5 X 0.8 X 25MM .........co.ovoomimmeeeeeeeeeseeeeeeeeeeeeen. 2
9 | [moTBEE3 COIL, IGNITION ..o 1
10 | [UTE578 GROMMET ... 1
11 | [UTE583 TUBE, 7MM 1.D. X 10MM O.D. X 7OMM LG ....eoeoeeeeeeeeeeeeeeeeee e 1
12 | [UTZZ83 ASSEMBLY, PLUG CAP ....oooooeoeeeeeeeeeeee e 1
13 | [UTBBTT=0 PLUG, SPARK ......ooeoeeiieeeeeeeeeeeeeeeeee oo 1
14 | 1016445 BRACKET, RPM LIMITER ....occvoveeeieeeeseceeseeeeeeeeeee e 1
15 | [UTBETY LIMITER, BPM ..o 1
16 | [UTBE7I MOUNT, RPM LIMITER ......ooomiieeooeeeeeeeeeeeeeeeeeeee e 1
17 | [oTZ9s] CLAMP ..o 1
18 | 1016456 SCREW, FLANGED HEX HEAD, M6 X 1 X 12MM .....co..ovmevrrreereeceereeieseeeeeeeee e 2
19 | 1016586 DAMPER ..o 1
20 | [OTEZT IGNITER oo 1
21 | [OTBaYY SCREW, CROSS PAN HEAD, M5 X .08 X 8MM .........o.ovmeerreeremeereeeeoseseeeseeseeeeeenen. 1
22 | [UTE524 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 X 12MM .........c.ovviivreeieesrennn. 1
23 | [UTBSET CLAMP ...t 1
24 | [UTB5BY CLAMP ..o 1
25 | [OUTBEU3 WIRE, LEAD ...o.ooooeoeeeeeeeeeeeeeee e 1
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FE 350 ENGINE
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER n

ITEM | PARTNO. | DESCRIPTION QTY
1 2 8 4
1 | [oTBEE7 OIL FILTER oot 1
2 | [oTE50Y BRACKET, OIL FILTER ...ooooeeeoieeeeceeeeeeeeeee e 1
3 | [UTEEE] BOLT, FLANGED HEX HEAD, M6 X 1 X 40MM ........ooovmeenreereeeeeeeeeseeeeeee e 2
4 | mIEm PLUG ..o 2
5 | [UTEE/M O-RING .o 1
6 | [UT5233 GASKET, DRAIN PLUG .....oooveiceoieeeeeeeecee e 2
7 | 1016576 PLUG, DRAIN ..o en e 2
8 | [MUTZZ58 SCREW, FLANGED HEX HEAD, M6 X 1 X 12MM .....o.ovmiomimoemieeeeeeeeeeeeeeeeeee. 6
9 | [UTEZE3 COVER, PUMP ..o 1
10 | [UTBZ33 GASKET, OIL PUMP ... 1
11 | [uTBa3 PLATE, OIL PUMP ... 1
12 | [UTEZBZ03 PUMP, OIL, AND ROTOR ......oooomeeeeeeeeoeeeeeeeeeeeeeeeeee e 1
13 | [UT7258 FILTER <.ooceoeeeeeeeeeeeeee oo 1
14 | 1016429 SEAT, VALVE ..ot 1
15 | [OTBE37 BALL, STEEL, PRESSURE RELIEF .......cooivmoeeeoeeoeeeeeeeeeeeeeeeeeeeeee e 1
16 | [UTBEEB] SPRING ..o oot eeee e 1
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FE 350 ENGINE
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER n

ITEM | PARTNO. | DESCRIPTION QTY
1 2 8 4
1 | [oTeaag CASE, ROCKER ......oooooeeeeeeeeoee e eeee e 1
2 | [UTEa3g GASKET, ROCKER CASE .....ooovoveeeeioeeeeeee oo 1
3 | [oUTEE83 BOLT, FLANGED, M6 X 1 X 35MM .......c.oorvoveeeeeeeeeceeeeeeseeeseeseee e 2
4 | [mUTE56Y O-RING oo 2
5 | [UT7ZZ8 ARM, ROCKER .......oooomeeieoeeeeeeeeeeee oo 2
6 | [UT5350 COLLET oot 4
7 | [uTB2ag RETAINER, VALVE SPRING .....oooeieoieeoeeeeeeeeoeeeeeeee oo 2
8 | mUIEZ3 SPRING, ENGINE VALVE .....oooomomieeeeoeeeeeeeeeeeeeeeeeeeeee e 2
9 | [UTzE33 ASSEMBLY, CYLINDER HEAD, FE 350 (INCLUDES ITEMS 10 AND 11) .....c.cc......... 1
10 | [UTBEBQ RING, SNAP ..ot 2
11 | [UTBETY GUIDE, VALVE ..o 2
12 | [UTBZZ3 SEAT, SPRING ..o oo 2
13 | [UTG568 SEAL, VALVE ..o 2
14 | [UT7Z33 VALVE, EXHAUST ..coovoiecieeeecee e 1
15 | [UT7223 VALVE, INTAKE .....ooiooooeieieeoeeeoe e 1
16 | [UTE543 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 X .8 X 12MM ........cco.covvrrrreennn.n. 1
17 | (U533 PLATE oot 1
18 | [UTB283 VALVE ...oooceoeeeeeeeeeee e 1
19 | [UTEEE3 PIN oot 2
20 | [UTEZBY BOLT, STUD, M8 X 1.25 X 29MM ........ovmemoeeeeeeeeeeeeeeeeeee e 2
21 | [oTBEESZ SHAFT, ROCKER ......oooooivoieeeeeeeeeseeeeeeeeeee e 1
22 | [UI7ZD3 ROD, PUSH ..o 2
23 | [UTERZY WASHER, FLAT, MA2 ..o 1
24 | [UTB5TZ CIRCLIP, TYPE-E ..o 1
25 | [UTEA5H BOLT, FLANGED, M8 X 1.25 X 45MM ...........oovoeveeereeeeeeeeseeeeeeeeeeeeese e 6
26 | [UI7Z33 GASKET, HEAD ..o 1
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FE 350 ENGINE
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER n

ITEM | PARTNO. | DESCRIPTION QTY
1 2 8 4
1 | [oTes3g O-RING .o 1
2 | 1017508 PLUG oot 1
3 | [UTBEE33 CONNECTOR, OIL SENDING UNIT ....oooooiiioiecioeeeeeeeeeeesee s 1
4 | [mUTES3g O-RING oo 1
5 | [UTEE08 CLAMP ..ot 1
6 | [UTE523 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 X .8 X 12MM ........ccc.coooorverrernnnn. 1
7 | [mUTEEE3 PIN oo 2
8 | [mUTZEB7 BEARING, CRANKSHAFT ..o 1
9 | fUT7ED3 SEAL, CRANKSHAFT ..o 1
10 | [UTGE83 SCREW, 2-ENDED FLANGED, M8 X 1.25 X 6IMM .........cooorvmvereereecrneseeereseeeeeneen. 2
1 | [oIE3a BOLT, FLANGED, M8 X 1.25 X 45MM .........coovmoeoeeeeeeeeeeoeeeeeeeeeeeeee e 6
12 | [UIER COVER, CRANKCASE ......ooomiooeeeeeeeeeeeeeee oo 1
13 | [UT73a3 GASKET, CRANKCASE COVER .......oovmomeeeeeeeeeeeeeeeeeeee e 1
14 | [oT7E13 BOLT, FLANGED, M6 X 1 X 12MM ....ooovvorvoveeeceeeeeceeeeeeeseeeeeeee e 2
15 | [UTBETO BRACKET, OIL LEVEL SWITCH ...oovooeoeeeeeeeeeeeeeeeeee e 1
16 | 1016494 SENSOR, OIL LEVEL ....ooeoeeeeeeeeeeeeeeeeeeeeeeeeee e 1
17 | [UT5298 SCREW, CROSS PAN HEAD, M4 X .7 X 8MM .......oovmrreeereeeeeeeeeeeeese s 3
18 | [UTEZ53 BOLT, FLANGED, M5 X .8 X 8MM .........oovuveeeareeseeeseeeeeeeseeeseesees e 2
19 | [UTBEZ2 PLATE, OIL FILTER SCREEN .......ooitoioeoeeeeeeeeoeeeeeeeeee oo 1
20 | [OTESZ SCREEN, OIL FILTER ...eooeeeieeeeee e 1
21 | [OI7ET80N SHIM, 0.3MM THICK w....oocvoveeeeeeeeeee e A/R
21 | OI7EBY SHIM, 0.AMM THICK ..o A/R
21 | [UI7ETB3 SHIM, 0.5MM THICK w....ooovooeeeeeeeeeeee oo A/R
22 | [UI7ary CAMSHAFT, FE 350 (INCLUDES ITEM 23) .....oouovureeeeeeeeeeeeeeeeeee e 1
23 | oIz SPRING «..eoveo e 1
24 | [UI7EEZ LIFTER, HYDRAULIC ..o 2
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FE 350 ENGINE
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER n

ITEM | PARTNO. | DESCRIPTION QTY
1 2 8 4
1 | [oIEng SEAL, OIL oo 1
2 | mirEl CRANKCASE, COMPLETE, FE 850 ........oeocveeeeeoeeeeeeeeeeeeseeeeeeeee e 1
3 | poTEog RING, SNAP .....oooeceieieee e 2
4 | 1017450 PIN, PISTON ..o 1
5 | [UT7ZZT=0 PISTON, STANDARD .......ooommomieeieeeeeeeeeeeeeeeeeeeee e eeeee e ee e 1
5 | [UT722909 PISTON, .50MM OVERSIZED ......ooevoveeeeeeeeeeeeeeeeeees e 1
6 | [UT7Z5T=07 RING SET, PISTON, STANDARD ........vuomimeieeeeeeeseeeeeeeeeee e seeee e 1
6 | MUT7Z5T09 RING SET, PISTON, .50MM OVERSIZED ......co.ovvuvmeeeeeeeeeeeeeeeeeeeeeeee e 1
7 | 1017457-01 ASSEMBLY, CONNECTING ROD, STANDARD (INCLUDES 2 EACH OF ITEM 8) ... 1
7 | mOTEErOg ASSEMBLY, CONNECTING ROD, .50MM UNDERSIZED)
(INCLUDES 2 EACH OF ITEM 8) ..o 1
8 | mUIE1a BOLT, HEX HEAD, M7 X 1 X 86MM .....oooooooieioeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
9 | muTrEs3 CRANKSHAFT, COMPLETE, FE 350 (INCLUDES ITEMS 10 - 13) ....oovvuvereeeeeeene. 1
10 | [UTB563 KEY oot 1
11 | [UTBE533 GEAR, HELICAL ..o 1
12 | [UTBE533 GEAR, SPUR ..o 1
13 | 1017457 0] o OO 2
14 | [OTZZ33=07 SHIM, CRANKSHAFT, 1.18MM THICK ........ooovoivoieeeeeeeceeeeeeeeeeee e A/R
14 | [UTZZ3309 SHIM, CRANKSHAFT, 1.25MM THICK .....o.oovmieiieeeeeeeeeeeeeeeeeeeeeeee e A/R
14 | [UTZZ33-03 SHIM, CRANKSHAFT, 1.32MM THICK .....o.omomemeeeeeeeeeeeeeeeeeeeeeeeeee e A/R
14 | [UT7733-04 SHIM, CRANKSHAFT, 1.39MM THICK .......oouveeeeeeeeeeeeeeeeeeeeeeeeeeeee e A/R
14 | [OTZ7330§ SHIM, CRANKSHAFT, 1.46MM THICK ........ovvrverereereceseeeeeeeeee s A/R
14 | [UTZZ33-09 SHIM, CRANKSHAFT, 1.53MM THICK .......omiomieoooeeeeeeeeeeeeeeeeeeeeeeee e A/R
14 | [UTZZ3307 SHIM, CRANKSHAFT, 1.60MM THICK .......ooomieeeeeeeeeeeeseeeeeeeeeeeeeeeeeeeee e A/R
14 | [UT7733-08 SHIM, CRANKSHAFT, 1.67MM THICK .......ooovoiveeeeeeeeeeeeeeeeeeeeeee e A/R
14 | [UT7Z33-09 SHIM, CRANKSHAFT, 1.74MM THICK .....oovoiveeeoeeoeeeeeeeeeeeeeeeeee e A/R
14 | [UIZZ33=Tm SHIM, CRANKSHAFT, 1.11MM THICK ....ooooeoeoeoeeeeeeeeeeeeeeeeeeeee e A/R
14 | oIz SHIM, CRANKSHAFT, 1.81MM THICK .......omovireeeeeeeeeeeeeeeeeeeeeeeeeee e A/R
15 | [OT75039 Y2 Yo =1 OO 1
16 | [UTBEA] BOLT, STUD, M6 X 1 X 22MM ..o 4
17 | 1016547 NUT, FLANGED, MB X T ....oeoeoieeeeeeeeeeeeeeeeeeeeeeeeeee e 4
18 | 1016470 SHAFT, GUIDE COUNTERBALANCE ........ouoviveoeeeeeeeeeeeeeeeeeeeeeeeeee e 1
19 | [OUTBE O-RING oot 1
20 | [UI7Es3 WEIGHT, COUNTERBALANCE (INCLUDES ITEM 21) ....ooovoioeeeeeeeeeeeeeeeeeen 1
21 | 1017510 BEARING «....oooceoeeeeeeeeeeeee oo 1

6-25


.?sku=1017503
.?sku=1017479
.?sku=1017502
.?sku=1017502
.?sku=101744901
.?sku=101744902
.?sku=101745101
.?sku=101745102
.?sku=101745702
.?sku=1017512
.?sku=1017452
.?sku=1016562
.?sku=1016533
.?sku=1016532
.?sku=101773301
.?sku=101773302
.?sku=101773303
.?sku=101773304
.?sku=101773305
.?sku=101773306
.?sku=101773307
.?sku=101773308
.?sku=101773309
.?sku=101773310
.?sku=101773311
.?sku=1017502
.?sku=1017502
.?sku=1016541
.?sku=1016571
.?sku=1017453




FUEL, INTAKE,
AND GOVERNOR SYSTEMS






FUEL SYSTEM

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | 1016004 KIT, FUEL TANK, WITH SENDING UNIT (INCLUDES ITEMS 2-8) ...oovvivireeeceena. 1
2 | muiETEy CAP, FUEL TANK, NONVENTED (INCLUDES GASKET) .....vvrveeeeeeeeeeeseeeeeeeeeeenn. 1
3 | [UTAE33 GASKET, FUEL CAP ..o 1
4 | muiETag ASSEMBLY, FUEL TANK VENT .....ooiomiomoeeeeeeeeeeeeeeeeeeee e, 1
5 | [UTET3Y GROMMET, INSULATION ..o 1
6 | [UTET37 LINE, BULK (FUEL TANK VENT) ....oveocvoveceoeeeeeeeeeeeeeeee e A/R
7 | [UTBU5Y CLIP, STUD ..o 1
8 | [UTBZZZ=U BARB, VENT ..o 1
9 | 1012619 TUBE, FUEL PICK-UP ..o, 1
10 | [oUTZ9Z3 ASSEMBLY, REAR FUEL STRAP .......ouiiiieeeeeeeeeeeeeeeeeesee s, 1
1 | [z ASSEMBLY, FRONT FUEL STRAP ........vmimirieeeeeeeoeeeseeeeeeeeeeeee e, 1
12 | [UTaEsZ3 PUMP, FUEL IMPULSE, SQUARE BODY ......cooiviimimioeoeeeeeeeeeeeeeeeeeeeeeeee e 1
13 | [UTa523 PUMP, FUEL IMPULSE, SQUARE BODY REBUILD KIT .....c.ovoiveieeeeeeeceeeeeeeeae 1
14 | 0007847 SCREW, HEX HEAD CAP, 1/4 - 20 X 8/4 .....ooveeeeeeeeeeeeeeeeeee e 3
15 | 0000451 WASHER, LOCK, 1/4 ......ooooooeeooeeeeeeeeeeeeeeeeeeeeeee e, 2
16 | 0001028 NUT, HEX, 1/4 = 20 ...ooooeoeeeoeeeeeeeeeeeeeeeeeee e 2
17 | [OTBTBZTY | CLAMP, HOSE (BLACK) ....oooioveceeceeeeeeeeeeeeeeeee e ene e 2
18 | 1013684 FILTER , PRIMARY FUEL (WHITE) ....ooevoveceoeieeeeceeseeecee e 1
19 | [oTZZ93 LINE, BULK FUEL (YELLOW) ..o A/R
20 | [OUT3EYZ LINE, BULK FUEL (BLACK) w...eoevoeeeeeeeeeeeeeeeeeeeee e A/R
21 | [oTZ63y CLAMP, HOSE (RED) ...ooveoveeceeeeeeoseeeeeeeseeeeeeee e 3
22 | 1014522 FILTER, SECONDARY FUEL (BLUE) ......veoeeeeoeeeeseeeeeeeeeeee e 1
23 | [UT36E7 CLAMP, HOSE, B/8 ....o.veoeeoeoeeeeeeeeeeeeeeeeee oo, 1
24 | mUTZTTH NUT, U-TYPE SPEED, 1/4 = 20 «....oooeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
25 | [OUT317H SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 2 1/2 ...ooovoeveeeeeeeeeeeeeeeeeeeee e 1
26 | 0000332 WASHER, FLAT, 1/4 _..ooooooooeoeeeeeeeeeeeeeeeeeeeee e, 1
27 | 0008233 NUT, NYLON INSERT LOCK, 1/4 = 20 .....ooooieoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
28 | [UTIUBY SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 2 w.oocovoveeeeeeeeeeeeeeeeeee e 1
29 | MOUTBTBZ0Z | CLAMP, HOSE (GREEN) ....oovmieieeieceeeeeeeeee e 4
30 | 1015921 WIRE ASSEMBLY, #16 BLACK .....coovooeeeeeeeeeeeeeeoeeeeee e 1
[UT50T3 KIT, FUEL TANK SERVICE

(INCLUDES ITEMS 10, 11, 14, 15, 16, 19, 20, 24, 26, 27 AND 28) ........ccc.cvverrvereerenn.n. 1
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CARBURETOR ASSEMBLY, FE 290 - TOURALL

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [oTBarg ASSEMBLY, CARBURETOR (INCLUDES ITEMS 2 - 11) ..covoveceeeeeeeceeeeeeeeeeeeeenn. 1
2 | [moTEs0Y ASSEMBLY, IDLE SCREW .......oooovoreeeoeeeeeeeeeseeeeeessesees s, 1
3 | [moTBRUT ASSEMBLY, PILOT AIR SCREW ..., 1
4 | muTEEA JET, PILOT, #45 oo 1
5 | 1016486 ASSEMBLY, FLOAT ..o 1
6 | [UTB530 NOZZLE, MAIN <...ooooooeeeeeeoeeeeeeee e 1
STANDARD JETTING:
7 | TUTBZZEBY | JET, MAIN, 0 - 3,000 FEET ...ooomiiooeieeeeeeeeeeeeeeeeeeeeeeeee e eneee e A/R
7 | TUTBZZ578 | JET, MAIN, 3,000 - 5,000 FEET ......oovuiieeeeeeeeeeceeeeeeceeeeeeees e seesees e AR
7 | MUTBZZE7g | JET, MAIN, 5,000 - 8,000 FEET ....oiimmiveoeeeeoeeeeeeeeeeeeeeeeee e A/R
7 | MUTBEZErd | JET, MAIN, 8,000 - 10,000 FEET .....ivmimmoeieeoeeeeeeeeeeeee oo A/R
7 | [UTE3ZE=rg JET, MAIN, 10,000 FEET AND ABOVE .......ovmimmireeeeeeeeeeeeeeeeeeeeeeeeeeee e A/R
BEST COLD STARTING:
7 | [mUTEaZE8Y JET, MAIN, 0= 3,000 FEET ...ooovooioeeeeoeeoeeoeeeeee oo A/R
7 | MUTBZZEBY | JET, MAIN, 3,000 - 5,000 FEET ......oimmimeoeeeeoeeeeeeeeeeeee oo A/R
7 | TUTB2Z578 | JET, MAIN, 5,000 - 8,000 FEET ......oimmivereoieeeeeeeoeeeeceeeeeeeeeeeseeseeseeenees e eeeeenees AR
7 | TUTBZZ578 | JET, MAIN, 8,000 - 10,000 FEET ....oivuiieceeeeeeeceeseeecee e A/R
7 | MUTBEZE=rd | JET, MAIN, 10,000 FEET AND ABOVE ....oooommomieeieeoeeeeeeeeeeeeeeeeeeeeeeeeeeee e A/R
8 | [MUTBE37 GASKET, FLOAT CHAMBER .......ooomioeoeeeeeeeeeeeeeeeeeeeee e 1
9 | [UTBEEE7 ASSEMBLY, FLOAT CHAMBER (INCLUDES ITEM 10) .....ovoveeeeereeceeeeeeeeee e 1
10 | [UTB293 ASSEMBLY, SCREW .....oomiioieeieeeeeeeeeeeeeeeeeeeeeeeeee e 1
11 | 1016585 ASSEMBLY, BOLT ..o.oooeoieooeeeeeeeeeeeeeeeee e 1
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CARBURETOR ASSEMBLY, FE 350
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM PART NO. DESCRIPTION QTY E

1 2 3 4
1 | 1017459 ASSEMBLY, CARBURETOR (INCLUDES ITEMS 2 - 11) ..ovuveceeeeeeeeeeeeeeeeeeeen. 1
2 | [Ui7zey ASSEMBLY, IDLE SCREW ......ouoeieeeeeeeeeeeeeeeeeeeeeee e, 1
3 | [UTEE0T ASSEMBLY, PILOT AIR SCREW ......ooovovieeaceeeeeeeeeeeesee e, 1
4 | mUI7EUR JET, PILOT, #48 oo, 1
5 | 1016486 ASSEMBLY, FLOAT ....oooooieooeeeeeeeeeeeeeeeeeeeeeeeeee e 1
6 | [UT7Z80 NOZZLE, MAIN <....ooovooeeeoeeeeeeeeeeee e 1
7 | [OTBaZ5-97 JET, MAIN, 0= 3000 FEET ....oooivoiveoeeeeoeeeeeeeeeeee e A/R
7 | mUTEZZE=m JET, MAIN, 8000 = 5000 FEET .......oommiomieeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e A/R
7 | [UTEaZ58g JET, MAIN, 5000 - 8000 FEET .......ommivmeeeeoeeeeeeeeeeeeeeeeeeeeeeeseeee e eeeeeeneenee. A/R
7 | [UTEZZ583 JET, MAIN, 8000 - 10,000 FEET .....oooivuieeieeeeceeeeeeeeeseeeeeeeesseseees e AR
7 | [UTBaZ58Y JET, MAIN, 10,000 FEET AND HIGHER ......ovmimiveooeeeeeeeeeeeeeeeeee e, A/R
8 | [UTEE37 GASKET, FLOAT CHAMBER .......omomieioeeeeeeeeeeeeeeeeeeeee e 1
9 | [uIzEsl ASSEMBLY, FLOAT CHAMBER (INCLUDES ITEM 10) ......ovoveeeeeeeeeceeeeceeeeeeeen. 1
10 | [UTE293 ASSEMBLY, SCREW ....oovrmeiiieeeeeoeeeeeeesseeeeee s eeeees e esee s 1
11 | 1016585 ASSEMBLY, BOLT ... 1
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CARBURETOR INSTALLATION

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [oTBEEg GASKET, INSULATOR ...ooooooceooeeeeeeeeeeeeeeee e 1
2 | [uTEaEl INSULATOR, CARBURETOR .....ooveoeoeeeieeeeieeeeeseeeeeees e eeees e eeee e 1
3 | [UTEE33 GASKET, CARBURETOR INSULATOR TO THROTTLE BRACKET .....cccvvuverrrrerennn. 1
4 | mUTEZA3 BRACKET, THROTTLE ....oooovoeeoeeeeeeeeeeeeeeeeeeee e 1
5 | 1018202-01 | GUARD, GOVERNOR (TOURALL ONLY) ....oooomeeieeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
6 | FUTETO3 SCREW, PAN/TORX HEAD SELF-TAPPING, #6 - 32 x 1/4 (TOURALL ONLY) ............. 2
7 | 0000332 WASHER, FLAT, 1/4 (TOURALL ONLY) .....ooivioeieeeeeeeeeeoeeeeeeeeeeeeee e 1
8 | 0000334 WASHER, FLAT, 3/8 (TOURALL ONLY) w....oooivooeeeeeeeeeeeeeeeeeee e, 1
9 | 0000451 WASHER, LOCK, 1/4 (TOURALL ONLY) w....oovooeeeeeeeeeseeeeeseeeeeeeeee e, 1
10 | FOUTBBZE=0T | NUT, NYLON LOCK, M6 X 1 (TOURALL ONLY) .....ovooeoceececeeeeeeeeeeeeeeeee e 1
11 | (o183 GASKET, THROTTLE BRACKET TO CARBURETOR .....o.ovvovoeeieeeeeeeeeeeeeeeeeen. 1
12 | [UTE583 SPRING, THROTTLE RETURN ......oooimioeeeieeeeoeeeeeee e 1
13 | 1017459 ASSEMBLY, CARBURETOR .......oouomommiieeeeeeeeeeeeeeeeeeeseeseesee oo, 1
14 | [UT3728 CLAMP, HOSE ...oooeeeeecee oo 2
15 | 1015877-01 | TUBE, AIR VENT ...oooimiimieeoeeoeeeeeeeeoeeeeeeee e 1
16 | [OUTBEE73 TUBE, CRANKCASE VENT ..o, 1
17 | [UT5233 GASKET, CARBURETOR TO INTAKE MANIFOLD ......co.oovooeeeeeeeeeeeeeeeeeeeee e 1
18 | 1016480 PIPE, INTAKE .o.coocveeeeeeeeeeeeeeeseeees s 1
19 | [OTBEZIY SCREW, 2-ENDED STUD, M6 X 1 X 92MM ........omimooeieeeeeeeeeeeeeeeeeeeeeeeeeeee. 2
20 | 1016547 NUT, FLANGED, MB X T «.oooooeeceoeeeeeeeeeeeeee e 2
21 | [OTBUSY CLIP, STUD oo 1
22 | [oTZEEy CLAMP, HOSE ..o, 1
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GOVERNOR AND ACCELERATOR CABLES

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [omZZg CABLE, ACCELERATOR .....oovioeeeieeeeeeeeeeeeeeee e 1
2 | [UTBZZE-0Z | CABLE, GOVERNOR ......cooivmveceeieeeeeceeseeeeeeeeeeeeeesee e 1
3 | [oUT3700 CLAMP, CABLE RETAINING ......oovvoveeeaeeeeeceeseeeee e 2
4 | [mUTES2H NUT, FLANGED HEX, M8 X 1.25 ......ovoovoveeeoeeoeeeoeeeeee e 2
5 | [UT5ATO BRACKET, ACCELERATOR SUPPORT .....cooovmomieeoeeeeeeeeeeeeeeeeseeeeeeeeeeeee e 1
6 | [UTZZBY SCREW, HEX HEAD MACHINE, 1/4 = 20 X 5/8 ......cooeveeeeeeeeeeeeeeeeseeeeeeeeeeeeeeeee e 4
7 | [UTEZ03 B RING v, 3
8 | [MUT5a08 PIN, GOVERNOR CABLE CLEVIS .......ovooeooeeeeeeeeeeeeeeeeeeeeeeee oo 2
9 | MUTZET3 PIN, HAIR SPRING COTTER, 1/8 1.D. X 5/8 .....ovveeveeeeeeeeeeeeeeeeeeeeeseeeeee e 2
10 | [oTEET BRACKET, SUPPORT ......ooovoieeeeeeeeeeeeeeeeeeee s 1
11 | 1016456 BOLT, FLANGED, M6 X 1 X 12MM .......oovoveeeoieoeeieeeeeeeeeeeeeeeeeeeeeeee e 1
12 | [UTBU57 CLAMP, THROTTLE CABLE ........oiovooeeeeeeeeeeeeeeeoe oo 1
13 | [OT5843 BRACKET, GOVERNOR CABLE ENGINE .........cooivvermioeeeeeeeeeeseeeeeeeeeeeee e 1
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EXPANSION CHAMBER, CHOKE, AND FILTER
FE 290 - TOURALL

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

TUT5337 ASSEMBLY, INTAKE EXPANSION CHAMBER (INCLUDES ITEMS 1 - 12) ......ccocco........ 1

1 | [oTsZY RETAINER, STUD, #6 .....vocvoveeeoeeeeeeeeeeeeeeeeeeeeeeeseseee e 2
2 | moTEZI STUD, WING HEAD, #6 ......oeocveveceoeeeeeeeeeeeeeeee e 2
3 | muTsZe3 SPRING, RECEPTACLE, #6 ......oeveoeeoeeeeoeeeeeeeeeeeeeeeee e 2
4 | mUIEZ RIVET, POP, /8 ..o 4
5 | 1015293 COVER, EXPANSION CHAMBER .......c..ovuocveieceeeeeeeeseeeeeseoe e 1
6 | [UT52Z8 ELEMENT, AIR FILTER ..oooveeoeeeoeeeeeeeeeeeeeeeee oo 1
7 | moTs5A3 BAFFLE, SECONDARY AIR BOX ........ouomiioeieeeeeeeoeeeeeeeeeseeeeeeeeeeeeeeee oo 1
8 | [UTEEA] BAFFLE, PRIMARY AIR BOX .......omurvoeeceeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeee e 1
9 | 1016062 DECAL, SERVICE .....ooveoeoeieeeeoeeeeeeeeee e 1
10 | [UTE2Z3 O-RING oo 1
11 | [UTE520 CHAMBER, EXPANSION ......ooimimooeeieeeeeeeeeeeeeeeeeeeeeeee e 1
12 | [UT5Z83 SCREW, HI-LO HEX, #10 = 16 X 5/8 ....vvoeeoeeeeeeeeeeeeeeeeeeeseeeeeeeeeeeeeeeee e 9
13 | 1015745 ASSEMBLY, CHOKE (INCLUDES ITEMS 14 - 17) cooovooecieeeceeeeeeeeeeeeee e 1
14 | [UTZEZ9 COVER, CHOKE ..o 1
15 | [UTZ633 SPRING, CHOKE .....ooooeoeoeeeeeeeeeeeeeeeeeeeeeeeeee e 1
16 | [UT5383 BASE, CHOKE ......ooovooeceoeeeeeeeeeeeee e 1
17 | [OTZE33 SCREW, HEX SOCKET HEAD SHOULDER, 1/4 - 20 X2 +....oovvoveeeereeeeeee e 1
18 | [UTEZ30 CLAMP, HOSE (AIR INTAKE) ......oooiooieeoeeeeeeeeeeeeeeeeee e, 2
19 | [UTEZZ8 HOSE, INTAKE .....ooeooeoeeeeeeeeee e 1
20 | MOTS577 STRAP, EXPANSION CHAMBER RETENSION ........co.ovuieeeeeeceeeeeeeeeeeeeeeees e 1
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EXPANSION CHAMBER, CHOKE, AND FILTER, FE350
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1 | [oT5a3g CLAMP, HOSE (AIR INTAKE) .....ooovoveeeeeeeeeeeeeeeeeeee e 2
2 | muTEZZg HOSE, INTAKE .....oveoveceoeeeeeeeeeeeeeees e 1
1016787 ASSEMBLY, INTAKE EXPANSION CHAMBER (INCLUDES ITEMS 3 - 13) ....o.co.coo.n..... 1

3 | muTsZE RETAINER, STUD, #6 .....ovoveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
4 | moTEZIm STUD, WING HEAD, #6 .....ooeoeeoeeeeeeeoeeeeeeeeeeeeeeeeeee e 2
5 | [UT5Z93 SPRING, RECEPTACLE, #6 ......veveoeoeeeeeeeeeeeeeeeeeeeeeeeee e 2
6 | MUTEZZ] RIVET, POP, /8 ..o 4
7 | 1015293 COVER, EXPANSION CHAMBER ..........ouoioeceeeeeeeeeeeeeseeeeeeee s 1
8 | [UTEZZg ELEMENT, AIR FILTER ..coovoceeeeeeeceeeeeeeee e enee s 1
9 | [uTEEA3 BAFFLE, SECONDARY AIR BOX .......cvmomivoieeeeeeeeeeeeeeeeseoeeeeeee e 1
10 | [oTEEA BAFFLE, PRIMARY AIR BOX w......omivoioeooeieeeeeoeeeeeeeeoeeeee e 1
11 | 1016062 DECAL, SERVICE .....oooeieoieeeeeeeeeeeeeee e 1
12 | 1016788 CHAMBER, EXPANSION ........oocviiereeieeeeceeeeeeeeseesee s 1
13 | [OT528Y SCREW, HI-LO HEX HEAD, #10 = 16 X 5/8 .....o..ovooeeeeeeeeeoeeeeeeeeeeeeese e 9
14 | [UTEE77 STRAP, EXPANSION CHAMBER RETENSION ........co.oiiiveieeeeeeeeseeeeeeeeee e 1
15 | [OUT5718 CLAMP, HOSE (AIR INTAKE) .....oooooveeeeeeeeeeeeeeeeeeee e 1
16 | 1016786 PLENUM, AIR INTAKE .....ooocvoeeeeeeeeeeeces e 1
17 | [oTZ33g CLAMP, HOSE ..o 1
18 | [UTEBU3 GROMMET, FLEXIBLE (TRANS-PORTER/TRANS-SENDER ONLY) .......o.cooovviererennn. 1
19 | 1015745 ASSEMBLY, CHOKE (INCLUDES ITEMS 20 - 23) w.....oouueveieeeeeeeeeeeeeeeeseeeees e 1
20 | [oTZEZg COVER, CHOKE ..o 1
21 | [OUTZ6E33 SPRING, CHOKE ..o 1
22 | [UT548YH BASE, CHOKE ......cooooeeeeeeeeeeeeeeee e 1
23 | [UTZE33 SCREW, HEX SOCKET HEAD SHOULDER, 1/4 - 20 X 2 +....oovvoveeeereeeeeeseeee e 1
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EXHAUST SYSTEM u
G






EXHAUST SYSTEM, FE 290 ENGINE - TOURALL n

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [OTBBIBTOT | MUFFLER .ooooooeooeeoeeeeeeeeeeeeeee e e ee e 1
2 | [uTEBTg BRACKET, MUFFLER MOUNTING ......c.uvurveeeeeeeeeeeeeeeeeeeeeeeeeeseee e 1
3 | 0000332 WASHER, FLAT, 1/4 ..o 2
4 | 0000451 WASHER, LOCK, 1/4 <....ooeoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 2
5 | 0007847 SCREW, HEX HEAD, 1/4 - 20 X 3/4 .....oooooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
6 | 1017689 CLAMP, MUFFLER .....ooovoieeeoe oo 1
7 | [moTZB3g SCREW, HEX HEAD CAP, M8 X 1.25 X 22MM .......coovmieeoeieeeeeeeeeeeeeeeees e 1
8 | 0007174 WASHER, LOCK, 5/16 ....ooeeoeeeeeeeeeeeeee oo 1
9 | mUTIE: WASHER, FLAT, 5/16 w....oeoeeoeeeeeeeeeeeeeee oo 1
10 | poTZSZg NUT, HEX, M8 X 1.25 ......oouioeeoceeceeeeeeeeeee e 2
11 | [oI3733 WASHER, LOCK, BMM ......ooivoiveiieeeoeeeeeeeeeeeeeeeeeeeeee e, 2
12 | [UTE33Y GASKET, EXHAUST ..o 1

8-3


.?sku=101859301
.?sku=1015814
.?sku=1012830
.?sku=1011697
.?sku=1012528
.?sku=1013734
.?sku=1015330




EXHAUST SYSTEM, FE 350 ENGINE

RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER n

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [OTBBIZTTT | MUFFLER .ooooooeoeooeeeeeeeeeeeeeee e 1
2 | [uTEBTg BRACKET, MUFFLER MOUNTING ......c.uvurveeeeeeeeeeeeeeeeeeeeeeeeeeseee e 1
3 | 0000332 WASHER, FLAT, 1/4 ..o 2
4 | 0000451 WASHER, LOCK, 1/4 <....ooeoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 2
5 | 0007847 SCREW, HEX HEAD, 1/4 = 20 X 3/4 ......ooovooeoeeoeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
6 | 1017689 CLAMP, MUFFLER .....ooovoieeeoe oo 1
7 | [moTZB3g SCREW, HEX HEAD CAP, M8 X 1.25 X 22MM .......o.ovmomeeieeieeeeeeeeeeeeeeeeeeeeeesneeen. 1
8 | 0007174 WASHER, LOCK, 5/16 ....ooeeoeeeeeeeeeeeeee oo 1
9 | mUTIE: WASHER, FLAT, 5/16 w....oeoeeoeeeeeeeeeeeeeee oo 1
10 | poTZSZg NUT, HEX, M8 X 1.25 ....eooeeveoeeoceeeeeeeee e s e 2
11 | [UI3733 WASHER, LOCK, BMM ......oovoiooioeeeoeeeeeeeeeeeeeeeeee e, 2
12 | [UTEY0q GASKET, EXHAUST ..o 1
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TORQUE CONVERTER n






DRIVE CLUTCH n

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
UT6378-04 | ASSEMBLY, DRIVE CLUTCH (TOURALL ONLY) (INCLUDES ITEMS 1 - 16) ................ 1
[UT6378-04 | ASSEMBLY, DRIVE CLUTCH (RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER)
(INCLUDES ITEMS 1 = 16) w.oooveceoeeeeeeeeeeeeeeeseeese e 1
1 | 1014059 ASSEMBLY, DRIVE HUB .....oooooooeoeeeeoeeeeeeeeeeeeeeeeeeeee e 1
2 | [UTEsTY KIT, DRIVE CLUTCH WEIGHT ...ooooeoeeeeeeeeeeeeeeeeeeeeee e 1
3 | [UTAU57 RING, RETAINING w...ooovereoiveeeeiee oo 1
4 | [UTEDET SPRING, DRIVE CLUTCH (TOURALL ONLY) .....oveorvireeeseeeeeeeeeseseeseeeeeeeee s 1
4 | [oTBEIOY SPRING, DRIVE CLUTCH (RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER) . | 1
5 | [UTZU5Q SPRING, RETAINER ......oovooeeeiieeoeeeeeeeeeeeeeeeeeee e e 1
6 | 1014049 BEARING, IDLER ......ooooeoceeceeeeeeeeeeeee e 1
7 | [OTZ383-07 ASSEMBLY, FIXED FACE (INCLUDES ITEMS 8 AND 9) ......coovviveoeeeeeeieeeeenneann. 1
8 N/A SCREW, WASHER HEAD HEX MACHINE .......ooovivoomieeeeeeeeeeeeeeeeeee e 3
9 N/A PULLEY ..ot e s eneeneeeeer e 1
10 | [oUTA353 KIT, DRIVE CLUTCH BUTTON .....ooiviieceoceeeeeeeeee e 1
11 | 1014058 WASHER, THRUST ..o 1
12 | [UTAUGg RING, SPIRAL BACK-UP ......oooioioeeeeeoeeeeeeeeeee oo 2
13 | [OTBZ8Y SPACER, FIXED FACE SHAFT .....ooooiioioiieeeeeeeeeeeeeeeeeee e 1
14 | 1014052 ASSEMBLY, MOVABLE FACE (INCLUDES ITEMS 15 AND 16) .......cocvvooverreerernnnn. 1
15 N/A BUSHING ... 1
16 | [UTAUGH RETAINER ..o 1
17 | 1012441 SCREW, HEX HEAD CAP, 3/8 - 24 X 5 1/2 ....coooooeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
18 | 0000357 WASHER, LOCK, B/8 .......oooeocveeeeeeeeeeeeeeeeeeeeeeee e 1
19 | 0000808 WASHER, FLAT, B/8 ....oooeeeoeeeoeeeeeeeeeeeeee e, 1
20 | [UTBEZ3 BELT, DRIVE (TOURALL ONLY) ...oooooieeeeoeeeeeeeeeeeeeeeeeeeeeeeee oo 1
20 | [OT7TsY BELT, DRIVE (RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER) ........c..ccc.......... 1
21 | 1014290 BELT, STARTER/GENERATOR .......ovoiviiveieeeeoeeoeeeeeeeeeeeee e 1
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DRIVEN CLUTCH n

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [OTB360-07 | ASSEMBLY, DRIVEN CLUTCH (INCLUDES ITEMS 2 - 9) ..oooivoeeeeeeeeeeeeeeeeeeeeeeen. 1
2 | [UTaUsy RING, RETAINING w...cooovereeieeeeeeeeeeeeeeeeeeeee e 1
3 | [UTZ753 KIT, CAM (INCLUDES ITEMS 4, 5 AND B) ........ovoveerrerrecerrseseeereeseeeiesssneenses oo 1
4 | muTaorg KEY oo 1
5 N/A CAM oo 1
6 N/A SPRING ..o 1
7 | [UTAZ53 KIT, BUTTON ..o 1
8 | [UTZ0ZZ ASSEMBLY, MOVEABLE FACE, WITH BUSHING .........oooovioeeeeeeeeeeeeeeeeeeeeeean. 1
9 | 1014458 ASSEMBLY, FIXED FACE .....ooovoveeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeee e eeeeneenee 1
10 | 1012455 KEY, SQUARE TRANSMISSION .........ovuveiieieeeeeeeeeeseeseseeseeeeeeseee e 1
11 | [UT5203 BELT, DRIVE (TOURALL ONLY) ...ooeooeoieeoeeeeeeeeeeeeeee e 1
11 | [oTZzT88 BELT, DRIVE (RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER) ...........ccc..c........ 1
12 | 0007173 SCREW, HEX HEAD CAP, 5/16 = 18 X 3/4 ...oovoeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
13 | [oTZ3Z3 WASHER, MOUNTING .....ooooveeeceeceeeeeeeeeeesee e 1
14 | 0007174 WASHER, LOCK, 5/16 -....oooveoeeoeeeeeeeeeeeeeeeeeeeeeoe e 1
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TRANSMISSION m
G






TRANSMISSION m

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

[O15747 TRANSMISSION ...t e et e et e et e et eeaaeeaas 1

1 [o12783 SHIM, 0.2MM L.t e e e e e e e e e et e e e e e et eaas A/R
1 [oTZ2783 SHIM, 0. TMM Lot e et e e e e e e e e e e e e et e e e et aeeeen s A/R
2 0007336 BEARING, BALL ..ottt et e e e et e e e e e et e e et 3
3 [[0T6339 WASHER, SPRING ....oeii e e e e aeaans 2
4 0716337 WASHER, THRUST ..ottt e e e e e e et e e eaaas 2
5 1012737 ASSEMBLY, GEAR, 34 TOOTH ..o 1
6 [o1Z27243 RING, SYNCHRONIZER ... counii e 2
7 012743 WASHER, THRUST ..ot e e et e e e aaaans 2
8 [oTZ74q SPRING, SYNCHRONIZER .....cootiiiiii et 2
9 [oTzZ739 SLEEVE, CLUTCH ..ottt et e e e et e e e et e e et 1
10 012749 INSERT, SYNCHRONIZER ...ttt 3
11 [012739 HUB, CLUT CH oot e e e e e e aaans 1
12 [oTz2733 Y VY o I @ 10 I N = U I PSSP 1
13 012729 ARM, SLEEVE SHIFT oo 1
14 012743 SPRING, SHIFTER ..ot e e et e e e et 1
15 (012747 BALL, SHIFTER ..ot e e e e e e e 1
16 [oT2753 PIN, BOLL oottt e e e e e e e e e e e e e e et aeaaaas 1
17 012757 LEVER, SHIFTER ARM, INSIDE ...t 1
18 [Oo12729 PIN, ROLL oniiiiiiii e et e e e e e e e e et e e e e et e e e e eaaaas 1
19 [o1Z2743 ROD, SHIFT et et e e e e e e e e e e e e e e e st e e e eaaans 1
20 [0T6597 ASSEMBLY, GEAR, 28 TOOTH ... 1
21 [Oo1Z2733 P LU G o e aaaas 2
22 [012719 PIN, DOWEL ...oeiiiii e et e e et e et e e et e et e e e eeaanns 2
23 [oTzZ719 SCREW, HEX HEAD CAP, MB X 1 X TAMM ...t 1
24 013759 PLUG, FILL, WITH GASKET ...ttt 1
25 0139670 CASE, GEAR, WITHOUT LOCKOUT OPENING .....ccouiiiiiiiieiiee e 1
26 [o12714 SEAL, Ol oo e 2
27 1012717 G ASKET, CASE ..ottt e e e e e e e e e e e e e e e e aees 1
28 012761 SEAL, Ol oo 1
29 [oTZ717 BREATHER ..o et e et e e e e e e e et 1
30 (012753 O RING o 1
31 [OT2757 SHAFT, SHIFTER ... e e e e et e e e e s 1
32 [Oo17Z237 KEY, WOODRUFF ..o et 1
33 [0T6347 LEVER, TRANSMISSION SHIFTER .....ooiniiiii et 1
34 0710954 STUD, BALL, 1/4 = 28 X /16 .. et e e 1
35 0008717 NUT, NYLON LOCK, 1/4 = 28 ..oeoeeeeeiiie ettt e e e e et 1
36 017083 SCREW, HEX WASHER HEAD, #10 - 32 X 3/4 ..eooeri i 1
37 0000183 WASHER, FLAT, #10 oo e et e e e e e e et e e e e e aaans 1
38 [OT3067 NUT, NYLON LOCK, #10 = 82 .. oottt e 1
39 015719 ARM, GOVERNOR LEVER ...t 1
40 016680 BOLT, HEX, MB X 1 X 28MM ..ot et et e e e e e e et e s e eaeeanas 1
41 016513 WASHER, FLAT, MB ..oeiiiiiiiii ettt e e et e e e e e e e e e aeaans 1
42 [oT2919 NUT, IMIB X T oot e e e e e e e e et e e e e et e e e e et e e e esbaeeeennanns 1
43 012753 WASHER, FLAT, M8 ..oeiiiiiii ettt e e e e e e aaaes 1
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TRANSMISSION m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
44 | mUTZ7EZ SHAFT, GOVERNOR ARM ........omimiiiieeeeeeeeeeeeeeeeeeeeeeeeee e 1
45 | MUTZ76H RING, SNAP ... 3
46 | MUTZ7E3 ARM, GOVERNOR, INTERNAL .......oooovurerieieceseeeseseeeeesees s eeeess s 1
47 | MoTZre3 SCREW, M4 X .7 X BMM .....oooeoieoeeeeeeeeeeeeeeeeeeeeee e 2
48 | [UTZ7EZ SLEEVE, GOVERNOR .......ouimiimeieeeeeeeeeeeeeeeeeeeeee e 1
49 | moTZ7EY SPACER, THIN ..ot 1
50 | [OTZ7E] BEARING, BALL ..o 2
51 | [OUTE599 SHAFT, GOVERNOR ......oooomimieeeeeeeeeeeeeeeeeeeeeeee e 1
52 | [OUTZ76Y KEY, GOVERNOR SHAFT .....oooimiiiiieeeeeeeeeeeeeeeeeeeeeeee e 1
53 | [0TZ753 GEAR, GOVERNOR, 41 TOOTH ....covoveeecee e 1
54 | [MUTZ75Y SPACER, THICK ..o 1
55 | [OTE59 COVER ..o 1
56 | [OTZ71g SCREW, HEX HEAD CAP, M6 X 1 X 20MM ........ooovmmmioeeeeeeeeeeeeeeeeeeee e 4
57 | [OTZ733 NUT, FLANGE, M8 X 1.75 ......ceoveeeeceeeeeceseeeeeeeeeee e 1
58 | [MOTZZ1H BEARING, NEEDLE ........ovoomioeieeoeeoeeeeeeeeeeeeeeeeeeeee e 1
59 | mOTZZ3 WASHER, THRUST, 3.0MM .....oooomimimmioeeeeeeeeeeeeeeeeeeeeeeeeeee e A/R
59 | [UIZ7Z3a WASHER, THRUST, 3.3MM (WHITE) ......ovuveeeereeeeeeeeeeeeeeeeeeeese e AR
59 | [MOTZ7Z WASHER, THRUST, 3.6MM (YELLOW) .....ooveeeeereeeceeeeeeeieeseeee e A/R
60 | mOUTZ7Z] GEAR, 25 TOOTH ..o 1
61 | [MOTZZZ RING, SNAP ... 2
62 | [UTE59 GEAR, 29 TOOTH ..o 1
63 | [OTZZZ SHAFT, INPUT ..o 1
64 | [MUTZ733 O-RING oo 1
65 | [OUTZ734 WASHER, THRUST ....ooooeoieeeeceeeeeeeeeeeeeee e ee e eeee e 1
66 | [MOTZ731 BEARING, NEEDLE ......oouveeeiieeeecee e 1
67 | [MUTZZd GEAR, REVERSE IDLER .......ooomoioeooeeeeoeeeeee oo 1
68 | [MUTZZZg SHAFT, IDLER ..o 1
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REAR SUSPENSION
GASOLINE VEHICLES




SIDE OF WwEHICLE

TYPICAL EACH




REAR SUSPENSION - GASOLINE VEHICLES m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [o=Z3ug SHACKLE, REAR SPRING .......ovoveeeeeeeeeeeeeeeeeeeeeeeeeeoeeeeeeeeeeeeeeee e 4
2 | 0008754 NUT, NYLON LOCK, 3/8 = 16 .....ceoeeeeoceeeeeeeeseeeeeeeeeeeeseeseeseeeeeeeeneee e 6
3 | [oTZ3ng BUSHING, STEEL ..vovoiveveeceeeeeceeseeeeeseeseese e 4
4 | muTE5El BUSHING, URETHANE ......oooomomieeoeeeeeeeeeeeeee oo 12
5 | [UTOTZ NUT, HEX, B/8 = 24 ...ooooooooeoeeeeeeeeeeeeeeeeeee e 2
6 | FoTZZ3l KIT, SHOCK ABSORBER (INCLUDES ITEMS 7 AND 8) .....co..voveereereceeeeeeereeneeennen. 2
7 | [oT1ATH KIT, SHOCK ABSORBER CUSHION ......cooovmoieeoieeeeeeeeoeeeeeeeeee e 2
8 | [MUTZZ33 SHOCK ABSORBER, REAR .........ooioioeeeeeeeeeoeeeeeeeeeeeeeee e 2
9 | [UTaY03 SUP BOLT oo 2
10 | [UTEE73 SPRING, REAR LEAF ......ooiuoeeeeeeeeeeeeeeeeeeeeeeseee e 2
11 | [UTaE53 WASHER, FLAT, 7/16 <.ooocvoeeeeeeeeoeeee oo 4
12 | [UTa553 NUT, NYLON LOCK, 7/16 = 24 ...oooooooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 4
13 | 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X 3 3/8 .....ooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 6
14 | 1010188 NUT, DIMPLED LOCK, 5/8 = 11 w.coovoeeoceeeeeeeeeeeeeeeeeeeee e 2
15 | [UTOT93 WASHER, FLAT, 5/8 ....oooeoeoeeeeeeeeeeeeeeeeeee e, 2
16 | 1014573 RETAINER, LEAF SPRING .......ovvmiveoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
17 | [oT7Z33 BUMPER, SUSPENSION OVERLOAD ......cooovmreireeeeeeeeeeeeeeeeeeeeneee e 2
18 | 1014546-02 | MOUNT, SUSPENSION OVERLOAD BUMPER .........cooovoveeeaereeeeeeseeeeesienee e, 2
19 | [oTAYOY SPACER, SUSPENSION OVERLOAD BUMPER .........co.coviimieeeeieeeeeeeeeeeeeeeeen. 2
20 | [OUT3ZOZ HANGER, BRAKE CABLE ..........ooomimmioeieeeeeeeoeeeeeeeeeeeeeee e eeee e 2
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STABILIZER BAR
GASOLINE VEHICLES WITH 350 ENGINES m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [UTs78g BAR, STABILIZER, 3/4 DIAMETER ........o.iomiomoeooeeoeeoeeoeeoeeeeeee oo 1
2 | [OUTaE7 SPACER ... 4
3 | [UT5353 MOUNT, COMPRESSION .......oovoiieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 8
4 | 0000808 WASHER, FLAT, B/8 ..o 8
5 | [UTEBTE LINK, STABILIZER BAR ...oooooooeooeeeeeeeee oo 2
6 | 0008861 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 8/4 ....o.ooooiooeooeeooeeeeeeeeeee e 4
7 | 0000357 WASHER, LOCK, /8 ....veveeeoeeeeeeeeeeeeeeee oo 4
8 | [UTEBT3 BRACKET, STABILIZER BAR MOUNTING .......ovvoomooeoeeoeeoeeeeeeeeeeeeeeeeeeeeeee e 2
9 | 0007173 SCREW, HEX HEAD CAP, 5/16 = 18 X 3/4 ......o.oooooooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee 8
10 | 0007174 WASHER, LOCK, B/8 .....cvooreeeeeeeeoeeeeeeeeeeeeeee e ee e 8
11 | 0001242 NUT, HEX, 5/16 = 18 ooooeoeeoeeoeeeeeeeeeeeee oo 8
12 | [UTEET3 SUPPORT, STABILIZER BAR BUSHING .......oooomoomioeoeeeeoeeoeeeeeoeeeeeeeeeeeee e 2
13 | [OTEBT3 BUSHING, STABILIZER BAR .......ooiomimoomoeeoeeeeooeeeeeeeeeeeeeeeeeee oo 2
14 | 0000705 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 1/4 ....ooooooooeeoeeoeeeeeoeeeeeeeeeeeeeeeeeneeen 4
15 | 0008754 NUT, NYLON LOCK, B/8 = 16 ....oooeeooeeeeeeeeeeeeeee oo 4
16 | 1017144 PLATE, TRUSS, RIGHT SIDE ......ooooiooeoeeeeeeeeeeoeeeeeeeeeeeeeeeeeee e 1
17 | 1017143 PLATE, TRUSS, LEFT SIDE .....ooooooeeoeeeeeeeeeeeeeeeeeeeeee e 1
18 | [OT7Z33 WASHER, HARDENED, 5/16 .......ooevoeeeeeeeeeeeeeeeseeeeeeseeeeeeeeese e 2
19 | 1017232 SCREW, HEX HEAD CAP, 5/16 = 24 X 1 ooo.oooioooeooeeeeoeeeeeoeeeeeeeoeeeeeeeeeeee e 2
20 | 0007311 SCREW, HEX HEAD CAP, 1/4 = 20 X 2 ...o..oooioooeooeeeeoeeoeeeoeeoeeeeeeeeeeeeee e 8
21 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ....ooooeoeeeeeeeeeeeeeeeeeeeeeeeeee oo 8
22 | [UIrZ3g NUT, SERRATED FLANGE LOCK ....oooeooeeoeeeeeeeeoeeeeee oo 2
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INNER FRAME - GASOLINE VEHICLES m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [UT6BEY PLATE, INNER FRAME MOUNTING: ......ooorvoeivecreceeceeeeeeeeeessesses s 1
2 | [UTEZUR PLATE, MUFFLER MOUNTING ....ocovovioieoieieeeesoeessssese e 1
3 | 1016196 PAN, BELLY oooooieieiiiieeis et 1
4 | 1016197 INSULATION, BELLY PAN SOUND ......ovuoveoireceeeeeeceeeeeeeeeeieeee s 1
5 | [UTE87Q ASSEMBLY, INNER FRAME WELD ........ovovvorioeeoreeseesseesseseeseee e 1
6 | 0008754 NUT, NYLON LOCK, 3/8 - 16 .....oomrveerieecerciieieessseesessess s 4
7 | 0000808 WASHER, FLAT, B/8 .....veooeeeoeeeeeeeeeeee e 4
8 | mUT7U33 BUSHING, STEEL ..vooveoveeieeceeceeeseee e 4
9 | 1016810 MOUNT, ENGINE ....ovooveoiveoceeceeeseeeseoeeseeesesee s 8
10 | [OTZazg BOLT, CARRIAGE, 3/8 - 16 X 2 1/4 ...oooovoiioieeieeeeeeeee e 4
1 | [oTE933 BOLT, CARRIAGE, 5/16 - 18 X 1 ...cvocoeceeceeeeeeeeeeeeeeeeeeeee e 1
12 | 0001241 WASHER, FLAT, 5/16 .....ovvorveoeeeceoeeeeeeoeeeeeee s sees s 6
13 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ....oooveoreeceeceieeeecoeeee e 6
14 | [UT5709 SCREW, HEX HEAD CAP, M8 X 1.25 X 30MM .......cooooomiimieiiianiesiesessises s 2
15 | 0007174 WASHER, LOCK, 5/16 ......veoeveeeeceeeeeoeeeeeeeeeeeeesee e 3
16 | 1012571 WASHER, HEAVY FLAT, 5/16 .....cvuorveceeceoeeossessesseosseessessesssesssessess s 8
17 | [OI0577 SCREW, HEX HEAD CAP, 5/16 - 18 X 1 1/2 w..oovvoveoeveeieeeeosieeeeseesseeies e 1
18 | 1016200-02 | SUPPORT, TRANSMISSION STRAP ......cooiiiiieiiririeiienisiessssssesseessssesssss e 1
19 | 0008963 SCREW, HEX HEAD CAP, 5/16 = 18 X 1 3/4 .....ooooeooeeeeeeeeeeeeeeeeee oo 2
20 | 0008916 SCREW, HEX HEAD CAP, 5/16 = 18 X 2 w....ooocvoeeoeeeeeeeeesee e 2
21 | 1012164 SNUBBER, INNER FRAME .......ooorvuriiriiiiaeioessesseses s 1
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ELECTRICAL SYSTEM
ELECTRIC VEHICLES




12-2



FORWARD AND REVERSE SWITCH
ELECTRIC VEHICLES m

ITEM PART NO. DESCRIPTION QTY E

1 2 38 4
1 | [UTZE30-05 | ASSEMBLY, FOWARD AND REVERSE SWITCH (INCLUDES ITEMS 2 - 6)
(FOR VEHICLES SERIAL NUMBER 9529-445799 AND LATER) ......c.ccc.covvivuiveerennnnnn. 1
1 | [OT7530-04 | ASSEMBLY, FOWARD AND REVERSE SWITCH (INCLUDES ITEMS 3 - 6)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9529-445799) ............cccocvvevverrerrrennen. 1
2 | muTEBm SWITCH, LIMIT (FOR 107530-05 ONLY) .....covoveeeoeeeeeeeeeeeeeeeeeeeeeeee e 1
3 | [uTZBUy SWITCH, LIMIT (QUANTITY 3 ON F&R SWITCH PART NO. [UT7530-04) ................. 2
4 | 0008057 NUT, HEX, #4 = 40 o.ooooooeeceoeeeeeeeeeeeeeeeeeeee e 2
5 | 0008058 WASHER, LOCK, #4 ......ooiooeeoeeoeeeeeeoe oo, 2
6 | TUTEB/ SCREW, HEX WASHER HEAD, #4 - 40 X 2 ...oooovooeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
7 | moTZuBa HANDLE, FORWARD AND REVERSE SWITCH .......oouviieieeeeeeeeeeeeeeeeee e 1
8 | [UT3TEY SCREW, PHILLIPS HEAD MACHINE, #8 - 32 X 5/8 ........coovveveeeeseeeeessseeensesreneen e 1
9 | 1016845 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 2 1/8 ...ooovoooeeeeeeeeeeeeeeeeeeeeee e 3
10 | 0008233 NUT, NYLON LOCK, 1/4 = 20 <....oooeeeoeeeeeeeeeeeeeeeeeeeeeee e 3
11 | [oT7799 BAR, BUSS .....ooceeeeceeeeeee et 2
12 | 0000451 WASHER, LOCK, 1/4 ....ooooovoeeeeeeeeeeeeeeeeeeeeeeee e 4
13 | 0001028 NUT, HEX, 1/4 = 20 ..o 4
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ON-BOARD COMPUTER
TOURALL, RESORT VILLAGER m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4
1 | 1015837 PLATE, CONTROLLER MOUNTING (TOURALL AND LATE MODEL RESORT VILLAGER) . | 1
1 | 1018207-01 | BRACKET, COMPUTER MOUNTING (EARLY MODEL RESORT VILLAGER) ..................... 1
2 | moIzzZog BOLT, CARRIAGE, 1/4 = 20 X 1 <.oooooveeeeeeeeeeeeeeeeeeeeee e 2
3 | [moTBE3] NUT, PUSH, B/16 <..oeoevoeeeeeeeeee oo 2
4 | EOTB3EE=0T | NUT, HEX FLANGED LOCK, 1/4 = 20 ...ooivoioeoieeoeeceeeeeeeeeeeeeeeeeeeeeeeeee e 2
5 | 1018006-01 | COMPUTER, ON-BOARD (INCLUDES ITEMS 2 - 20) ....coovuiveieieeeceeeeeeseeeeeseseeeeeneeene 1
6 N/A WIRE ASSEMBLY, #18 BROWN ........ommomieeieoeeeeeeeeeeeeeeeoe oo 1
7 N/A WIRE ASSEMBLY, #18 GRAY .......omiioeoeeeeeeeeeeeeeeeeeeeeeeeeeeee e neeeee. 1
8 N/A WIRE ASSEMBLY, #10 BLACK .......ovoveeeeeeeeeeeeseeeeeeeeeeee e 1
9 N/A WIRE ASSEMBLY, #10 BLACK .......vmiovooeeeeeeeeeeeeeeeeeeeee e 1
10 N/A WIRE ASSEMBLY, #18 RED .....ooomomiieeoeeeeoeeeeeeeeeeeeeeeeeee e 1
11 N/A WIRE ASSEMBLY, #18 YELLOW .......ooomoieeeeeeoseeeeeeeeeeeee e 1
12 | [OT8BZ30 CONNECTOR, SILICON FILLED
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) ..........ccccoocovvevveennn.n. 4
13 | [MOTB77I=07 ASSEMBLY, FUSE, YELLOW WIRE
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) ..........ccccooovveveeennn... 1
14 | [oTB7ZZ8=07 ASSEMBLY, FUSE, RED WIRE
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279 ...........ccoocovvevveereennn.n. 1
15 | 1018633-01 FUSE ASSEMBLY, 1/4 AMP (AT GRAY WIRE)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) (INCLUDES ITEM 16) ..... 1
16 N/A LABEL, WARNING .....covoveeeoeieeeeeeeeeeeeee i eeees s eeeseeeeeseeee e s eneessseeenenees 1
17 | [UTBE3309 ASSEMBLY, FUSE, 1/4 AMP (AT BROWN WIRE)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) ..........ccoccoocovvevveennn.n. 1
18 | 1018844-01 LABEL, RED WARNING ........oviveeeieeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
19 | [OTBYZI=0T FUSE ASSEMBLY, 3/8 AMP
(FOR VEHICLES SERIAL NUMBER 9615-494279 AND LATER) .......ccc.cooovvueveernnn.n. 2
20 | 1018278-01 KIT, GROUND WIRE, #6 BLACK (TOURALL ONLY) ......ovvivooeieeeeeeeeeeeeeeeseeeeen 1
20 | [UTBZ78=03 KIT, GROUND WIRE, #6 BLACK (RESORT VILLAGER ONLY) .......oooiviomrrereennnn. 1
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ON-BOARD COMPUTER
TRANS-PORTER/TRANS-SENDER m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4
1 | 1018206-01 | BRACKET, COMPUTER MOUNTING .......ooovmoreeeereoseeeeeeeeseeeseseeeeesseeeeseeeseeeene e 1
2 | moizzol BOLT, CARRIAGE, 1/4 = 20 X 1 w.coovoveeeeeeeeeeeeeeeeeee e 2
3 | [uTBE3] NUT, PUSH, B/16 ...oeoeoeeeeeeeeeee oo 2
4 | [UTB3EE=TY | NUT, HEX FLANGED LOCK, 1/4 = 20 ...ooovoooieooeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
5 | 1018006-02 | COMPUTER, ON-BOARD (INCLUDES ITEMS 2 - 20) ....ovuvvoereeeceeeeeeceeeeeeeeeee e 1
6 N/A WIRE ASSEMBLY, #18 BROWN ........oviomieieeoeeeeeeeeeeeeeeee e 1
7 N/A WIRE ASSEMBLY, #18 GRAY ......ooooimoooeeeeeeeeeeeeeeeeeeeee e 1
8 N/A WIRE ASSEMBLY, #10 BLACK w.....oovoveeeeceeeeeeeeeeeeeeeeeee e 1
9 N/A WIRE ASSEMBLY, #10 BLACK .......ovoveeeeeeeeeeeeseeeeeeeeeeee e 1
10 N/A WIRE ASSEMBLY, #18 RED .....ovuvooeoeeeeeeeeeeeeeeee e 1
11 N/A WIRE ASSEMBLY, #18 YELLOW .......omomieeeeeeeeeeeeeeeeeeeee e 1
12 | [OTB84307 CONNECTOR, SILICON FILLED
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) ..........cco.coveevveerernnn.n. 4
13 | [oTB7ZZ8=01 ASSEMBLY, FUSE, RED WIRE
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) ..........ccccoocovvvveennn... 1
14 | [UTBZZT=01 ASSEMBLY, FUSE, YELLOW WIRE
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279.) .........cco.vvuevverernnn.n. 1
15 | 1018633-01 FUSE ASSEMBLY, 1/4 AMP (AT GRAY WIRE)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) (INCLUDES ITEM 12) ...... 1
16 N/A LABEL, WARNING ~......ovoveeeeieeeeeeeeeeeeeee e 1
17 | [UTBE33-09 ASSEMBLY, FUSE, 1/4 AMP (AT BROWN WIRE)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) ..........cc.coovvurersrerrrerenn. 1
18 | 1018844-01 LABEL, RED WARNING .......ooviiveeeeeeeeeeeeeeeeeeeeeeeee e 2
19 | [UTBYATOY FUSE ASSEMBLY, 3/8 AMP
(FOR VEHICLES SERIAL NUMBER 9615-494279 AND LATER) .......ccccooovvevernnn..n. 3
20 | [MOTBZ780Z KIT, GROUND WIRE, #6 BLACK (TRANS-PORTER/TRANS-SENDER) ..................... 1
21 | [OTBIEBUT | ASSEMBLY, 3-WAY PLUG
(FOR VEHICLES SERIAL NUMBER 9615-494279 AND LATER) ........ccoccooovvviivivirnnnn. 1
22 | 1018085-01 | ADAPTER, RECEPTACLE AND TABS FASTON
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) ........cc.cooovvvveerrrereerennen. 1
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MULTI-STEP POTENTIOMETER m

ITEM | PARTNO. | DESCRIPTION QTY E
1 2 38 4
FOR VEHICLES PRIOR TO SERIAL NUMBER 9529-445799.

[UTE0TZ ASSEMBLY, WIPER SWITCH (INCLUDES ITEMS 1= 41) ....ooooooiiiieieeeeeeeeeee. 1

1 | [oTEEy ASSEMBLY, WIPER SWITCH CASE, 8 SPEED .........ooooivoveeeeeeeeeeeeeeeeeeeeeeeeeeeenn. 1
2 | 0000451 WASHER, LOCK, 1/4 w....coovoeeoeeeoeeeeeeeeeeeeee e 17
3 | moTEZs3 NUT, BRASS HEX JAM, 1/4 = 20 ..o 3
4 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...cooeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
5 | [UTZ353 STUD, SHORT BALL, 1/4 = 28 .....oooovoeeceeeeeeeeeeeeseeeeee e 1
6 | [UTZ003 CRANK, BELL .o, 1
7 | 0008449 NUT, DIMPLED LOCK, 1/4 = 28 .......ovoeooeeeeeeeeeeeeeeeeeeeeeee oo 1
8 | [UTZI03 BEARING, BRONZE .......oomiuoiiieceoseee e 2
9 | mUTZTBY SCREW, HEX HEAD CAP, 1/4 = 20 X 2 co..oooeeeeeeeeeeeeeeeeee e 1
10 | [OT3888 COVER, WIPER SWITCH .....oooeceoeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
11 | 0007893 NUT, HEX, #10 = B2 <.oooooveoceeeeeeeeeeeesee e 1
12 | [UTAUT] CARRIER, WIPER SWITCH ARM .....ooooomoiieeeeeeeeeeeeeeee e 1
13 | [OT3998 SPRING, WIPER SWITCH BRUSH ......ooovuoerieeeeeeeseeeeeeeee e 1
14 | [OTZ00Q STUD, WIPER SWITCH ADJUSTING ..o 1
15 | [OUTAUTY SCREW, SELF-TAPPING, #4 = 40 X 3/8 ......oerveeeeeeeeeeeeeeeeeeeeeeeeeee e 1
16 | 0008058 WASHER, LOCK #4 ......oooooeeeeeeeeeeeeeeeeee e 3
17 | [UT3887 ARM, SPEED SWITCH .....ooooivoieeeeeeeeeeeeeeeeeeeeeeee e, 1
18 | [UT38BQ ASSEMBLY, SWITCH BRUSH ......oivivmeeeeeceeeeeeeeeeeeeeee e 1
19 | 0008056 SCREW, ROUND HEAD MACHINE, #4 - 40 X 3/4 ...o.ovooevoeeeeeeeeeeeeeeeeee e 2
20 | [UTZBUZ SWITCH, LIMIT .o 1
21 | [UTZOTg GROMMET, SPLIT oo 1
22 | 0008057 NUT, HEX, #4 = 40 ..oooeceooeeeeeeeeeeeeeeee e 2
23 | 1014414 BUMPER, WIPER SWITCH ....coovooeieoeeoeeeeeeeeeeeee e 1
24 | [MUTZZT3 PIN, HAIR SPRING COTTER .....oooeieoeeeeeeeeeeeeee oo 1
25 | [OT759Y CAP, PROTECTOR ...oooooeocieieeeeeee e 1
26 | 1016061 PROTECTOR, WIPER SWITCH RESISTOR ......ooovmieeieeeeeeeeeeeeeeeeeeeeeee e 1
27 | [UTBZETUT ASSEMBLY, RESISTOR, 300  ....eooeeveeeoceeeeeeeeeeeeeeeeeeeeeeeeseseese e eneeeeen. 2
28 | [UTBZEI0Z ASSEMBLY, RESISTOR, 390  .....ouvvoiveceoceeeeeeeseeseeseeeeesses e 1
29 | [UTEDTH ASSEMBLY, RESISTOR, 750  ...veoeoieeoeeeeeeeeeeeeeeeeee oo 1
30 | [MUTBZ69-03 ASSEMBLY, RESISTOR, 1000 .....ovoveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeeneeneen. 1
31 | [UTBZ69-04 ASSEMBLY, RESISTOR, 2200  ......ooooveeeaceeieeceseeeseeseseeesees e 1
32 | 1014839 ASSEMBLY, WIRE, #18 GREEN/WHITE ......c.oomivmooeieeeeeeeeeeeeeeeeeeeeeeeee e 1
33 | 1016142 ASSEMBLY, WIRE, #18 BLUE .......ovuveoeceeeeeeeeeeeeeeeeeeeee e 1
34 | [MUT3Z6H SCREW, PHILLIPS TRUSS HEAD, #8 - 18 X 1/2 .....ovoiveoeeeeeeeeeeeeeeeeeeeeee e 2
35 | [MUT35X WASHER, FLAT, #8 ...oeoeoeeeoeeeeeeeeeeeeeeeeee e 4
36 | MOIT5] NUT, HEX, #8 - B2 ..oooeoieooeeeeeeeeee e 2
37 | [OUTBUIY STAND-OFF, HEX MALE/FEMALE, #8 = 32 ......ovoiveooeoeeeeeeeoeeeeeeeeeeeee e 2
38 | [UTZU7H WASHER, EXTERNAL TOOTH LOCK, #8 .......ovoivooeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeee. 4
39 | [MUTEDTY ASSEMBLY, WIRE, #18 BLACK (WITH RESISTOR) .....oorvrveeeeeeeeeeeeereeeeeseenennene. 1
40 | 1016019 ASSEMBLY, WIRE, #18 WHITE ......ooovoioeeeeeeeeeeeeeeeeeeeee oo 1
41 | 0001014 NUT, BRASS HEX, 1/4 = 20 ...oooiooooeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 15
42 | moTEIOY BOLT, CARRIAGE, #10 = 24 X 1 1.coovoveceeeeeeeeeeeeeeee e 2
43 | [UTBIZH WASHER, LOCK, #10 .....ovooeeeeoeoeeeeeeeeeeeeeee e 2
44 | 0001017 NUT, HEX, #10 = 24 ._..oooiooiooeeeeoeeeeeeeeeeeeeee e 2
45 | 1014367 SHIM, WIPER SWITCH w....oocvoeceoeeeeeeeeeeeeeee e 1
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CONTINUOUSLY VARIABLE POTENTIOMETER m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4
FOR VEHICLES SERIAL NUMBER 9529-445799 AND LATER.

1017392 ASSEMBLY, POTENTIOMETER HOUSING (INCLUDES ITEMS 1 - 13) ....covvvecenanen. 1

1 N/A HOUSING, ACCELERATOR ......coovieeaceeeeeeceeeeeeeeeeeeeeee e 1
2 | moIzs3y SWITCH, LIMIT ..o 1
3 | [UTBZZEUl SCREW, HEX WASHER, #4 - 24 _.._.....ooooooooeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
4 | [UTBUYUSOY LEVER, POTENTIOMETER ......ovovieeceeeeeeceeeeeeeeeeeeeeeee e 1
5 | [OT7853 SCREW, HEX HEAD, #6 = 32 X B/4 .....ooooooooeeeeeeeeeeeeeeeeee e 1
6 | MOUTTZZY NUT, LOCK, “K”, #6 = B2 ..ooooooeoeeeeeeeeeeeeeeeeeeeeeeee e 1
7 | 1017393 WIRE ASSEMBLY, #18 BLUE ......ooorveeeceoeeeeeeeeeeeeeeeeeeeee e 1
8 | 1017394 WIRE ASSEMBLY, #18 GREEN/WHITE .......coorvuvemeeeeeceeseeeeeeeeeeeeeeeseeees e, 1
9 N/A POTENTIOMETER ..o 1
10 | 0008168 WRAP, TIE ..o 3
11 N/A CONDUIT, ELECTRICAL ..o 1
12 | [OTBS7307 RECEPTACLE ..o 1
13 | [UI7323 BEARING, PIVOT SUPPORT ......ooviivieeeeeeeeeeoeeeeeseeeeee e 1
14 | [UTBUZZ=OY | SCREW, HI-LO HEX HEAD, #8 - 18 X 1/2 o..oooooeooeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
15 | [UT7723 COVER, ACCELERATOR ......coovieeceeeeeeeeeeeeeeeeeeeees e ee e, 1
16 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ....oooeeeeoeeeeeeeeeeeeseeeeeeseeeseeeees s 4
17 | 0000332 WASHER, FLAT, 1/4 _..oooooooooeooeeeeeeeeeeeeeeeeeeeeee e, 4
18 | [UTBETI=UN | SCREW, HEX HEAD CAP, 1/4 < 20 X 1 1/8 ..oooovoooeeeeeeeeeeeeeeeeeeeeeeeeeee e 4
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WIRING - ELECTRIC TOURALL WITH
MULTI-STEP POTENTIOMETER m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4
FOR VEHICLES PRIOR TO SERIAL NUMBER 9529-445799.
[UT792203 | HARNESS, POWERDRIVE POWER WIRING (INCLUDES ITEMS 1 - 12)
1 | 1015865 WIRE ASSEMBLY, #18 RED .....oooovoeeeeeeeeeeeeeeeeeeeeee oo, 1
2 | 1016122 WIRE ASSEMBLY, #18 WHITE/BLACK ........ooviveooeeeeeeeeeeeeeeeeeeeeeeeeee e, 1
3 | 1016135 WIRE ASSEMBLY, #18 RED ......ooovoeeeveceoeeeeeeeeeeeeeeeeeeeeeees e 1
4 | 1016121 WIRE ASSEMBLY, #18 GREEN ......ooooviveoeeeeeeeeeeoeeeeeeeeee oo, 1
5 | [UTZ853 WIRE ASSEMBLY, #6 ORANGE ........co.ivmooieeeeeeeeeeeeeeeeeeeeeee oo, 1
6 | [MOTBI0Y WIRE ASSEMBLY, #6 BLUE .......ovivieeceeeeeeeeeeeeeeeeeeeeeeeee e 1
7 | 1017993 WIRE ASSEMBLY, #18 RED/WHITE .....o.ovuieeeeeeeeeeeeceeeeeeeeseeeeeeseeeseese e 1
8 | 1017956 WIRE ASSEMBLY, #18 BROWN ........oomioiioeieeeeeeeeeeeeoeee oo, 1
9 | [mUIBTTI WIRE ASSEMBLY, #6 BLUE .......ooieooeoeeeeeeeeeeeeeeeeeeeeeeee e 1
10 | 1015864 WIRE ASSEMBLY, #18 WHITE ~......ovuveoeeoeeeceeeeeeeeeeeeeeee e 1
11 | 1016133 WIRE ASSEMBLY, #18 BLUE ......ovuveceoeececeeeeeeeee e 1
12 | 1016134 WIRE ASSEMBLY, #18 ORANGE ......co..ovuoeieeeeeoeeeeeeeeeeee e, 1
13 | [OTBUTE WIRE ASSEMBLY, #18 BLACK (WITH RESISTOR) ......ovurvereeeceeeeeeeeeeeeeeeeeeeeeeeenene. 1
14 | [UT5783 WIRE ASSEMBLY, #6 WHITE .....ovuoeoreeeeeceeeeceeeeeeeeeee e, 1
15 N/A WIRE ASSEMBLY, #18 RED (PART OF ON-BOARD COMPUTER ASSEMBLY) ........... 1
16 | [OTZ9Z7 ASSEMBLY, RESISTOR .....ooomomieeeeeieeeeeeeeeeeeeeeeeeee e, 1
17 | [UTE853 WIRE ASSEMBLY, #6 RED ......oooivuoeieoeeeeeeeeeeeeeeeeeeee e, 1
18 | 1014978 ASSEMBLY, DIODE ......covoioeeeeioeeeeeeeeeeeeeeeeee s, 1
19 N/A WIRE ASSEMBLY, #18 YELLOW (PART OF ON-BOARD COMPUTER ASSEMBLY) ..... 1
20 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ........ 1
21 | 1018278-01 | KIT, GROUND WIRE, #6 BLACK ........covvereeereeeeeeeeeeeeeeeeeeeeseeeeeeeeeeeeee e, 1
22 | [UTSBEY WIRE ASSEMBLY, #6 YELLOW ........oorvuveieeeeeeeeeeeeeeeeseeseeeeeeeee e, 1
23 | [UTEBEY WIRE ASSEMBLY, #6 WHITE .....vooeoiveoeeeeoeeeeeeeeeeeeeee e, 1
24 | [UTEBEY WIRE ASSEMBLY, #6 GREEN ........oooimoioeoieeeeeeeeeeeeeeeeeeeeeee oo, 1
25 N/A WIRE ASSEMBLY, #10 GREY (PART OF ON-BOARD COMPUTER ASSEMBLY) ......... 1
26 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ........ 1
27 N/A WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) .......... 1
28 | 1017394 WIRE ASSEMBLY, #18 GREEN/WHITE ........oooiomiviooeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 1
29 | 1015863 WIRE ASSEMBLY, #18 BLACK ........oeorvooeeeeeeeeeeeeeeeeeee oo, 1
30 | 1015864 WIRE ASSEMBLY, #18 WHITE .....oooovoveceoeeeeeeeceeeeeeeeee e 1
31 | 1017967 WIRE ASSEMBLY, #18 ORANGE/WHITE ......o.oimioioeieeoeeieeeeeeeeeeeeeeeeeeeeeeeeeeene. 1
32 | 1017957 WIRE ASSEMBLY, #6 BLACK ......oooeoreeoeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeee oo, 5
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WIRING - ELECTRIC TOURALL WITH
CONTINUOUSLY VARIABLE POTENTIOMETER m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4
FOR VEHICLES SERIAL NUMBER 9529-445799 AND LATER.

1017942-05 | WIRE HARNESS (INCLUDES ITEMS 1= 16) ....vccvuveceeeececeeeeeces e 1

1 | 1017956 WIRE ASSEMBLY, #18 BROWN ........oomimmoeieeeeeeeeeeeeeeeeeeeee e, 1
2 | 1016121 WIRE ASSEMBLY, #18 GREEN ........ooiimioeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 1
3 | 1016135 WIRE ASSEMBLY, #18 RED ......ooovoeeeveceoeeeeeeeeeeeeeeeeeeeeeees e 1
4 | 1016134 WIRE ASSEMBLY, #18 ORANGE .......oo.ovmoeieeeeeoeeoeeeeeeeeeeeeeeeeeeeee e, 1
5 | [UTBE5T=0T ASSEMBLY, 3-WAY PLUG (INCLUDES #18 PURPLE, #18 YELLOW AND ITEM6) ... | 1
6 | 1018830-01 WIRE ASSEMBLY, #18 BLACK (INCLUDES RESISTOR AND #18 WHITE WIRE) .. | 1
7 | 1018403-01 WIRE ASSEMBLY, #18 GREEN .........oouovuiveoceeeeeeeeeeeeeeeeeseeeeeeseeeeeeee e, 1
8 | 1016122 WIRE ASSEMBLY, #18 WHITE/BLACK ......oovoiveeeeeeeeeeeeeeeeeeeeeeeeeeeeeee s, 1
9 | [mUIBTTI WIRE ASSEMBLY, #6 BLUE .......ooieooeoeeeeeeeeeeeeeeeeeeeeeeee e 1
10 | [UTEB58 WIRE ASSEMBLY, #6 WHITE ......ooimooeoeeeeeceeeeeeeeeeeeeeee e 1
11 | [UTZ853 WIRE ASSEMBLY, #6 ORANGE ........co.ovuvereeeeeeeeeeeeeseeseseesseeeees e 1
12 | 1017993 WIRE ASSEMBLY, #18 RED/WHITE .....cooooieoeeieeeeeeeeeeeeeeeee e, 1
13 | [OUT5853 WIRE ASSEMBLY, #6 YELLOW ......ooovmomeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
14 | [UT5BB] WIRE ASSEMBLY, #6 WHITE ......oooiviveceeeeeceeeeeeeeeeeeeeeeee e 1
15 | [OUTBIOY WIRE ASSEMBLY, #6 BLUE ........ovuveeeoeeeeceeeeeeeeseeeeesee e 1
16 | [OUT58BQ WIRE ASSEMBLY, #6 GREEN ........ooiomomeooeeeeeeeeeoeeeeeeeeee oo 1
17 | 1018865 WIRE ASSEMBLY, #18 RED .....oooveoeoieoeeeeeeoeeeeeeeeeeeeeeeeeeeeee e, 1
18 | 1016133 WIRE ASSEMBLY, #18 BLUE ......ouooeorveeeceeeeeeeeeeeeeeee e eeeeeese e, 1
19 | 1017967-01 | WIRE ASSEMBLY, #18 ORANGE/WHITE ......oooiviveeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
20 | 1017394 WIRE ASSEMBLY, #18 GREEN/WHITE ........oomimioeoeeeeeeeeeeeeeeeeeeeeeeee e, 1
21 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ........ 1
22 N/A WIRE ASSEMBLY, #18 GREY (PART OF ON-BOARD COMPUTER ASSEMBLY) ......... 1
23 N/A WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) .......... 1
24 N/A WIRE ASSEMBLY, #18 YELLOW (PART OF ON-BOARD COMPUTER ASSEMBLY) ..... 1
25 N/A WIRE ASSEMBLY, #18 RED (PART OF ON-BOARD COMPUTER ASSEMBLY) ............ 1
26 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ........ 1
27 | 1018278-01 | KIT, GROUND WIRE, #6 BLACK .......cooivmrmeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 1
28 | 1018673-01 | WIRE ASSEMBLY, #6 RED ......cooivmooeieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeeeeee e eeeeeeeeen. 1
29 | [MUI79g ASSEMBLY, DIODE .......ouoiiiveeeeeeeeeeeeeeeeeeee e, 1
30 | [MOI79E7 ASSEMBLY, RESISTOR ......oovuiieieeceeseeeeeeeeseeeeseesees e eeees s, 1
31 | 1017957 WIRE ASSEMBLY, #6 BLACK .......ooimoioeoeeieeeeeeeeeeeeeeeeee e, 5
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ELECTRICAL COMPONENTS, FRONT BODY

ELECTRIC VEHICLE - TOURALL m

ITEM | PARTNO. | DESCRIPTION QTY E
1 2 38 4
1 | [oTEEsy KIT, REVERSE BUZZER (INCLUDES ITEMS 2 AND 3) ....ooovoiiieeeeeeeeeeeeeeeeee e 1
2 | [UTEs5T BUZZER, REVERSE ......oooieeeieeeeeeeeeeeeeeeeeeee e 1
3 | [UTEBAY SCREW, PAN HEAD HILO, #4 - 24 X 5/16 ......ovoveeeerreeeeeeeseeeeeseeeeessseeeees s 2
4 | [UTBZBZ=UT | SWITCH, KEY
(FOR VEHICLES SERIAL NUMBER 9522-436452 AND LATER) .........cc.coooovvuvveirennnnn. 1
5 | [OTZ537 SWITCH, KEY (INCLUDES ITEM 6)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9522-436452) ............cc.coocovveeveerrrnrenen. 1
6 | [UTZE08 KEY (PAIR) oo 1
7 | MOTBIOZZON | NUT, KEY SWITCH .o 1
8 | 1018306-01 | ASSEMBLY, SCREW AND WASHER .......o.covmommieeoeeeeeeeeeceeeeeeeeeeeeeeeee e 2
9 | FUTB3ZETY | CAP, KEY SWITCH ..oooiiieeeceeeeeeeeeeeseeeeee e 1
10 | FOTBETTETN | WASHER ..o 1
11 | [UTBUZE=UY | LIGHT, BATTERY WARNING ....ooomoieececeoeeeeeeeeeeeeeeeee e 1
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ELECTRICAL COMPONENTS, REAR BODY
ELECTRIC VEHICLE - TOURALL m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4
1 | 1018008 CONTROLLER, 48 VOLT (225 AMP)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9529-445799) .............ccoovveoverresreerenrenen. 1
1 | 1018402-02 | CONTROLLER, 48 VOLT (235 AMP)
(FOR VEHICLES WITH SERIAL NUMBERS BETWEEN 9529-445799 AND 9608-488268) ... | 1
1 | [UTBZUZ=03 | CONTROLLER, 48 VOLT (300 AMP)
(FOR VEHICLES SERIAL NUMBER 9608-488268 AND LATER) ..........cccccovovurrenreereneenen. 1
2 | [moTeB3 NUT, PUSH oo 4
3 | [oT7Z0o3 BOLT, CARRIAGE, 1/4 = 20 X 1 w.ooovoeeeeeeeeeeeeeeeeeeeeeeee e 4
4 | [UTB3EE=UT | NUT, HEX FLANGED LOCK, 1/4 = 20 ...ooivioooeoeeeeeeeeeeeeeeeeeeeeeeeeeeee e 8
5 | 0007174 WASHER, LOCK, 5/16 ....ooveoeveeeeeeeeoeeeeeeeeeeeeeeeeeeeeesee e 6
6 | 0001242 NUT, HEX, 5/16 = 18 oo.oeeeeeeeeeeeeeeeeeeeeeeeeee e 6
7 | 0001241 WASHER, FLAT, 5/16 w....oooveieveeeceeeeeeeeeeeeeeeeeeee e see e 8
8 | 0007173 BOLT, HEX HEAD, 5/16 - 18 X 3/4 o...o.ooooooeeeeeeeeeeeeeeeeeeeeeeeeeeee e 3
9 | 0001218 BOLT, HEX HEAD, 5/16 - 18 X 1 1/4 w..oocoooeeeeeeeeeeoeeeeeeeeeeeeeeeeeeeeeee e 1
10 | [MUTBB36=UT | SOLENOID, 48 VOLT (FOR VEHICLES SERIAL NUMBER 9608-488268 AND LATER).. | 1
11 | [OUTBB37-07 | BRACKET, SOLENOID MOUNTING
(FOR VEHICLES SERIAL NUMBER 9608-488268 AND LATER) ........ccccccovovvvvernnn.n. 1
12 | [UTBUZU=UY | SOLENOID, 48 VOLT (FOR VEHICLES PRIOR TO SERIAL NUMBER 9608-488268) ... | 1
13 | [OT5838 BRACKET, SOLENOID MOUNTING
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9608-488268) ...............cc.coovvveveerennen. 1
14 | 0007847 BOLT, HEX HEAD, 1/4 = 20 X 3/4 .....oooeeoeeeeeeeeeeeoeeeee e 4
15 | 0000451 WASHER, LOCK, 1/4 <....oooeeeeeeeeeeee e 4
16 | 0000332 WASHER, FLAT, 1/4 ..o, 4
17 | 0007893 NUT, HEX, #10 = B2 ©.oooeoeoieeeceeeeeeee e 2
18 | [UTZ9Z7 ASSEMBLY, RESISTOR .....ooomomieoeeeeeeeeeeeeeeeeeeeeeeeeeee e, 1
19 | 1014948 ASSEMBLY, DIODE .......ououeeeeeeeeseeeeeeeeeeeeeee e eeeee e 1
20 | 0001028 NUT, HEX, 1/4 = 20 ...oooooeoeeeeeeeeeeeeeeeeeeeeee e 4
21 | [OI7Z37 NUT, FLANGED LOCK, 5/16 = 24 ........ovoveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
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ELECTRICAL COMPONENTS, REAR BODY
ELECTRIC VEHICLE - TOURALL m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4

1 | [OTBUZT=0Y | KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 2 - 12) ...ooovioeoeoeeeeeeeeeeeeeee. 1
2 | 1018468-01 ASSEMBLY, FUSE AND RECEPTACLE (INCLUDES ITEMS 3 - 11) w..ovvovvirveccereenen. 1
3 N/A WIRE ASSEMBLY, #10 GREY .....ooovoivececeeeeeeceseeeeeeeesee e 1
4 N/A WIRE ASSEMBLY, #10 RED ....coooooeoieeeeeeeeeeeeeeeeeeeeeeeeee e, 1
5 N/A WIRE ASSEMBLY, #10 BLACK ......oooeooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1

6 | 1018633-01 ASSEMBLY, FUSE, 1/4 AMP
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) ..........cccccoocovvnnnenv.. 1

7 | [UTBYETON ASSEMBLY, FUSE, 3/8 AMP
(FOR VEHICLES SERIAL NUMBER 9615-494279 AND LATER) ..........c..coocco....... 1
8 | [UT79BB=UY ASSEMBLY, FUSE, 48 VOLT (INCLUDES ITEMS 9 AND 10) ..ooovvuvvrerreeceerenenn. 1
9 | [UTBU=Y WASHER, NARROW TYPE 13, #10 ....ooovuveceoereeeeeeeeeeceeseees e, 2
10 | [UTBUZY NUT, SERRATED, #10 = 32 ....ooooeeooeeoeeeeeeeeeeeeeeeeeeeeeeee e 2
11 | [UTZ708 SCREW, PHILLIPS PAN HEAD, #8 TYPE AB .......c.ovmimooeoeeeeeeeeeeeeeeeeeeen e 3
12 | [OT7965-07 BEZEL, RECEPTACLE ....ooooeoceeeeeeoeeeeeeeee oo 1
13 | [UTBUTOS0Y | PLATE, RECEPTACLE BACKING .....oooovocveeeceeeeeeeeeceeeeeeie e 1
14 | [UTB3ZO=UY | SCREW, PHILLIPS PAN HEAD, #7 - 18 X 3/4 woo.ovooooeoeeeoeeeeeeeeeeeeeeeeeee e 4
15 | [UTZIZZ=0T | BATTERY, 8 VOLT POWERDRIVE ......cooimoveooeiieeoeeeeeeeeeeeeeeeeeeee e 6
16 | [OUTZIZB=TT | CAP, BATTERY, 4 PORT GANG ....o.oivuveeceeeeeeeeeeeeeeeeeeeeeeesseeeeeneee e 6
17 | 1017957 WIRE ASSEMBLY, #6 BLACK .......ooovoiveoeeieeeeeeeeeeeeoee oo, 5
18 | [UTZ303 NUT, STAINLESS STEEL HEX, 5/16 = 18 w....ovovoveoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 18
19 | [UTI578 WASHER, FLAT, TYPE B WIDE, 5/16 .......vvoveeeeceeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 6
20 | MOTBUBU=OT | HOLD-DOWN, BATTERY ...ooovmiimireeeieieeeeceeseeeeeseeeeeeeeeeeseesse e, 3
21 | 1013683 BOLT, 07 oo 6
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WIRING - RESORT VILLAGER WITH
MULTI-STEP POTENTIOMETER m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4

FOR VEHICLES PRIOR TO SERIAL NUMBER 9529-445799.
WIRE HARNESS (INCLUDES ITEMS 1= B) ..ooveeeoceeeieeeeeeeeeeeeeeeeeee e 1
1 | 1017520 WIRE ASSEMBLY, #18 GREEN .........oovioieeeeceeeeeeeeeeeeeeeeeeeeeeee e 1
2 | 1018212-01 WIRE ASSEMBLY, #18 ORANGE ........co.ovvuiveroeeeeeeeeeeeeeeeeeeeeeeeee e 1
3 | 1018199-02 WIRE ASSEMBLY, #18 RED/WHITE ......o.ovuoeceeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
4 | 1018211-01 WIRE ASSEMBLY, #18 BROWN .........ooocvuiveeeceoeeeseeeeeseesseeeeesees e ees e 1
5 | 1018200-02 WIRE ASSEMBLY, #18 WHITE/BLACK .......o.oveceeeeeeeeeseeeeeeeeeeeeeeeeeeeeeseeeeeeenen. 1
6 | 1018214-01 WIRE ASSEMBLY, #18 RED .....coovviiveoceeeeeeeeeeeeseeeeeesseeseeseeeeessees s 1
7 | 1018196-01 | WIRE ASSEMBLY, #18 WHITE ......coouoveeeeeeceeeceeeeeseeeeeeeseeee s 1
8 | 1018198-01 | WIRE ASSEMBLY,#18 BLACK (WITH RESISTOR) ......ovmovevieeeeeeeeseeeeeeeeeeeeeeeeeeene 1
9 | 1016738 WIRE ASSEMBLY, #18 RED .......ovvoivoieeieeeeeeeeeeeeeee e eeee e 1
10 | moTB733 WIRE ASSEMBLY, #6 YELLOW .......vmveeeceoeeeeeeeeeee e 1
11 | 1016731 WIRE ASSEMBLY, #6 GREEN  ........ooiiiieoeieeeeeeeeeee oo 1
12 | 1016730 WIRE ASSEMBLY, #6 WHITE .......oouvmooeceeeeeeeeeeeeee e eeeeee e 1
13 | 1016735 WIRE ASSEMBLY, #6 BLUE ........ooooveveeeceeeeeeeeeeeeee e 1
14 | [mOTB73H WIRE ASSEMBLY, #6 ORANGE .........oouveceeieeeeeeeeeeeieeeeseeseeeeeeeeeses e 1
15 | 1016728 WIRE ASSEMBLY, #6 BLUE ........ovuoeoeeeeeeeeoeeeeeeeeseeeseeseeesseese e 1
16 | [UTE7ZY WIRE ASSEMBLY, #6 WHITE .......ovuveoeeceeeeeeeeeeeeseeeeeeeeeeeee e 1
17 | 1017394 WIRE ASSEMBLY, #18 GREEN/WHITE ......ooovvevemeeeeeeeeeeeeceeeeeeeeseeeesee e 1
18 | 1017393 WIRE ASSEMBLY, #18 BLUE ......oooivoiveoeeeeeeeeeeeeeee e 1
19 | 1017967-01 | WIRE ASSEMBLY, #18 ORANGE/WHITE .......ovmvmieeeeoeeeeeeeeeeeeeee e 1
20 | [UT79g ASSEMBLY, DIODE ......ovoeeoeeieeeeeeeeeeeeeeeeeeeee e eneeeeees 1
21 | [UT7eEa ASSEMBLY, RESISTOR .....oovieeeeeceeeeeeeeeeeeeeeeeeeeeeee e eneee e 1
22 | 1016734 WIRE ASSEMBLY, #6 RED .......oourveveeeeeeeeeeeeeeeeee e eeeeees e eeeeeeeeeeseeeee e 1
23 | 1017957 WIRE ASSEMBLY, #6 BLACK ..........ovuiveveeeeeeeeeeeeeeee e e 5
24 | [UTBZZB=0Z | KIT, GROUND WIRE, #6 BLACK .......ovuoeeieeieeeeeeceseeeeeeeeeeeieeeeeees e 1
25 N/A WIRE ASSEMBLY, #18 YELLOW (PART OF ON-BOARD COMPUTER ASSEMBLY) ...... 1
26 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ......... 1
27 N/A WIRE ASSEMBLY, #18 RED (PART OF ON-BOARD COMPUTER ASSEMBLY) ............. 1
28 N/A WIRE ASSEMBLY, #18 GREY (PART OF ON-BOARD COMPUTER ASSEMBLY) ........... 1
29 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ......... 1
30 N/A WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) ........... 1
31 | [UTBTBTON | WIRE ASSEMBLY, #18 RED ....cooovmiveeeeceeceeeeeeeeeeeseeeeeeeeeeeeeeeeeee e eeeenee e 1
32 | 1018588-01 | WIRE ASSEMBLY, #18 BLACK ......ooivmreieeeeeeeeeeeseeeeeeeeeeeeeeeeee e 1
33 | [UTBTUB0T | WIRE ASSEMBLY, #10 RED ....oooovuiveeeceoceeeeeeeeeeesee e eeeeeeees e e 1
34 N/A WIRE ASSEMBLY, #10 BLACK (PART OF VOLTAGE LIMITER ASSEMBLY) ................ 1
35 | 1018369-01 | WIRE ASSEMBLY, #18 BLACK .....ooooveiveceeeeeeeeeeeeeeeee e eeeeeeeeeeees e 1
MUT7878 WIRE HARNESS, LIGHTING (INCLUDES ITEMS 36 - 50) ......c.ovververreereerisrenseeneenenns. 1
36 | 1017887 WIRE ASSEMBLY, #16 YELLOW .........ovumoveeeoeeeceeeeeseeseeeeeeeeeeseese e 1
37 | 1017888 WIRE ASSEMBLY, #16 WHITE .....o.vooeeeeeeeeeoeeeeeeeeeeeeeeeeeeeee e 1
38 | 1017924 WIRE ASSEMBLY, #16 BROWN ........oomiimeiieeeieeeeeeeeeeeeeeeeeeeeeee e 1
39 | 1017925 WIRE ASSEMBLY, #16 RED/WHITE ......oooveooeieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
40 | 1016307 WIRE ASSEMBLY, #16 ORANGE ........coovvuveeoeeeeeeeeeeeeeeeeseeeeeees e 1
41 | 1016308 WIRE ASSEMBLY, #16 BLACK ........ovuoeceoeeeeeeeeeeeeeeeeeeeeseeeeeee e 1
42 | 1017927 WIRE ASSEMBLY, #16 GREEN/WHITE .......ooviviveeeeeceeeeeeeeeeeeeeeeeeeee e 1
43 | 1017926 WIRE ASSEMBLY, #14 YELLOW .......ovoioiececeeeeeeeeeeeeeeeeeeeeeeeee e 1
44 | 1016409 WIRE ASSEMBLY, #18 RED .....coovvoiveoceeeeoeeeseeeseeeeeesseeseeeeeeeeeeseese s eeeessee s senen 1
45 | 1016314 WIRE ASSEMBLY, #16 BROWN .........ovureereeeeceeeeesseeseeeseeseesseeseeseeeess e 1
46 | 1016315 WIRE ASSEMBLY, #16 ORANGE/WHITE ........ovueveeeeireeeeeceeeeeeeseeseeeeeeee e 1
47 | 1016323 WIRE ASSEMBLY, #16 WHITE ......voooeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
48 | 1017052 WIRE ASSEMBLY, #18 BLUE ......ooooeoeceeeeeeceeeeeeeeeeeeeee e 1
49 | 1016326 WIRE ASSEMBLY, #16 BLACK .......oooeoieeeeeoceeeeeeeeeeeeeeeseeeeeeee e 1
50 | 1016309 WIRE ASSEMBLY, #16 ORANGE/WHITE ......coovveveereeeeeeeeeeeeeeeeee e 1
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WIRING - RESORT VILLAGER WITH
CONTINOUSLY VARIABLE POTENTIOMETER m

ITEM | PARTNO. | DESCRIPTION () '
1 2 38 4
FOR VEHICLES SERIAL NUMBER 9529-445799 AND LATER.

1018595-02 | WIRE HARNESS, CONTROLLER (INCLUDES ITEMS 1 - 18) w....ooovoveeeeeeveeeeeeeeeeenn. 1

1 | 1018691-02 WIRE ASSEMBLY, #6 WHITE .....ovoviceeieeceoeeeeeeeeeeeeeee e 1
2 | 1018577-01 WIRE ASSEMBLY, #6 BLUE .......ovuvereereceoseoeeeseseeeese s 1
3 | 1018578-01 WIRE ASSEMBLY, #18 GREEN ........coouivuieeieeeeeeeseeeesseseesesseesss s seesse s 1
4 | 1015865 WIRE ASSEMBLY, #18 RED ......oovuoveocieieoceosieesesssseesss e s 1
5 | 1018581-01 WIRE ASSEMBLY, #18 RED/WHITE ......oouivoircieieceasioesesssieeesssssesss s 1
6 | 1018582-01 WIRE ASSEMBLY, #18 RED .......ovoiveeeceeeoeeeeeeeeeeeeeeeeeeeene 1
7 | 1018583-01 WIRE ASSEMBLY, #18 WHITE/BLACK 1
8 | [MOUIBZZZTl WIRE ASSEMBLY, #6 YELLOW ........coovverereerereereeieneeenn. |
9 | [UIBZ7Z0 WIRE ASSEMBLY, #6 WHITE .....coovvorveveceoseeeeeeeseeesss e 1
10 | 1018584-01 WIRE ASSEMBLY, #18 BROWN ........vuiiiiiiierionieeeisie s 1
11 | 1018585-01 WIRE ASSEMBLY, #18 ORANGE .......oouveoieeeeceeeeeeeeeeeeeeee s 1
12 | [OTB5860T WIRE ASSEMBLY, #6 ORANGE .........c.ovuvieiveeeeeeeeeeeeeeeeeeesee e eeeeee e 1
13 | [OTB58707 WIRE ASSEMBLY, #6 BLUE .......ovuveeceeveceoeeeeeeseeeeeees s 1
14 | [UTBBBI-0H ASSEMBLY, 3-WAY PLUG (INCLUDES #18 PURPLE, #18 YELLOW AND ITEM 15) ..... 1
15 | 1018830-01 WIRE ASSEMBLY, #18 BLACK (INCLUDES RESISTOR AND #18 WHITE WIRE) ...... 1
16 | 1018403-05 WIRE ASSEMBLY, #18 GREEN 1
17 | 1018767-01 WIRE ASSEMBLY, #18 RED ....o.oveeeoeeeeeceseeeeeeeeeeeiee e, 1
18 | 1018773-01 WIRE ASSEMBLY, #6 GREEN 1
19 | 1017967-01 | WIRE ASSEMBLY, #18 ORANGE/WHITE .....co.ovuvmiveieceeeeeceseeeeeees e 1
20 | [UT79Z3 ASSEMBLY, DIODE ......oovooiiiieieceesieeeeeseeeeesses s 1
21 | [UI9Ag ASSEMBLY, RESISTOR ......ouiuiiiiieieaeioeieesese e 1
22 | 1018775-01 | WIRE ASSEMBLY, #6 RED .......oooivuveceoeeeeeeeeeeeeseeeeeeeeeeeeeeseeeeeee s 1
23 | 1017957 WIRE ASSEMBLY, #6 BLACK ........ovuveceoieeeeeeeeeeeeee oo 5
24 | [UTBZZBUZ | KIT, GROUND WIRE, #6 BLACK .........ovmeiveeeeceeeeeceeseeceseeeeesseseeeee s 1
25 | 1018252-01 | WIRE ASSEMBLY, #16 GREEN/WHITE .....o.ovuivieeieceeeeeeceseeeeesee s 1
26 | 1016133 WIRE ASSEMBLY, #18 BLUE 1
27 N/A WIRE ASSEMBLY, #18 YELLOW (PART OF ON-BOARD COMPUTER ASSEMBLY) ......... 1
28 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ............ 1
29 N/A WIRE ASSEMBLY, #18 RED (PART OF ON-BOARD COMPUTER ASSEMBLY) |1
30 N/A WIRE ASSEMBLY, #18 GREY (PART OF ON-BOARD COMPUTER ASSEMBLY) ............. 1
31 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ............ 1
32 N/A WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) |1
33 WIRE ASSEMBLY, #18 RED .....oovoveceoeeeeeeeeeeeeeee e 1
34 | 1018588-01 | WIRE ASSEMBLY, #18 BLACK ....co.oovmveeeeeeeeeeeeeeeeeeeeeeee e 1
35 | [UTBIUESTY | WIRE ASSEMBLY, #10 RED .....oooiieiveceeeiececeeseeeeeeeeeeesee s 1
36 N/A WIRE ASSEMBLY, #10 BLACK (PART OF VOLTAGE LIMITER ASSEMBLY) ......c.cooe........ 1
37 | 1018369-01 | WIRE ASSEMBLY, #18 BLACK e |1
[UT7878 WIRE HARNESS, LIGHTING (INCLUDES ITEMS 38 - 52) .......ooovmiveeeeeeeeeeeeeeeeeeeeeeeene 1

38 | 1017887 WIRE ASSEMBLY, #16 YELLOW .......ouoeoiveeeceeeeeeeeeeeeeeee s 1
39 | 1017888 WIRE ASSEMBLY, #16 WHITE .......ooovoiveceeeeeeeeeeeeeeeee e 1
40 | 1017924 WIRE ASSEMBLY, #16 BROWN ........ooovereeieeeereeseeeeesseesesssseesssseessesss e 1
41 | 1017925 WIRE ASSEMBLY, #16 RED/WHITE ......ovvuiveieoceeeiecssseesessseeesesseessesse s 1
42 | 1016307 WIRE ASSEMBLY, #16 ORANGE .......ooovvoiviierieiieeisie s 1
43 | 1016308 WIRE ASSEMBLY, #16 BLACK ......o..ovuvveeveeeeeeeeeeeeeeneeeeene. 1
44 | 1017927 WIRE ASSEMBLY, #16 GREEN/WHITE 1
45 | 1017926 WIRE ASSEMBLY, #14 YELLOW ......ovvevereeeeeeeeeeeeeeeeeeae. 1
46 | 1016409 WIRE ASSEMBLY, #18 RED .......ovuveceereceseeseeseereees e, 1
47 | 1016314 WIRE ASSEMBLY, #16 BROWN ........oovvveveierrieenecisseeeienneas e |1
48 | 1016315 WIRE ASSEMBLY, #16 ORANGE/WHITE ........oovivooeieeeeeeeeeeeoeeeeeeeeeeeeee e 1
49 | 1016323 WIRE ASSEMBLY, #16 WHITE ......ovuiveeeieeeeeceeeeeeee e 1
50 | 1017052 WIRE ASSEMBLY, #18 BLUE .........oeoceeeeceoceeeeeeeeeeeeeee e 1
51 | 1016326 WIRE ASSEMBLY, #16 BLACK .........ovuveeeeeeeeeeeeseeeeeeseseessesseesss s 1
52 | 1016309 WIRE ASSEMBLY, #16 ORANGE/WHITE .......ooorvoveceeeieeieseseeeeesseeseesseseesse s 1
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ELECTRICAL COMPONENTS, CENTER BODY
(EARLY MODEL) ELECTRIC - RESORT VILLAGER m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4
FOR VEHICLES MADE IN EARLY 1995.
1 | [OTBUZT=07 | KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 2 - 12) <...ovoooieeeeceeeeeeeeeeea. 1
2 | 1018468-01 ASSEMBLY, FUSE AND RECEPTACLE (INCLUDES ITEMS 3= 11) ..ovvoovoiveeceeenn. 1
3 N/A WIRE ASSEMBLY, #10 GREY ...oouomoeoeeoeeeeeeeeeeeeeeeeeeeeeeee e, 1
4 N/A WIRE ASSEMBLY, #10 RED .....ooovueeceoeeeeeeeeeeeeeseee e 1
5 N/A WIRE ASSEMBLY, #10 BLACK ......oereoiveeeeeeeeeeeeeeeeeeee e 1
6 | 1018633-01 FUSE ASSEMBLY, 1/4 AMP
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) ..........ccccocvvvvvnn.... 1
7 | [OUTBYAT=U FUSE ASSEMBLY, 3/8 AMP
(FOR VEHICLES SERIAL NUMBER 9615-494279 AND LATER) .......ccccccovounnn.... 1
8 | [UTZIBE=T ASSEMBLY, FUSE, 48 VOLT (INCLUDES ITEMS 9 AND 10) ..oovvooveeeeeeeeeeeenn. 1
9 | [mUTBU33 WASHER, NARROW TYPE 13, #10 .....ovoveooeeeoeeeeeeeeeeeeeeeeeeeee e, 2
10 | [OTBUZY NUT, SERRATED, #10 = 32 1...oooeeeeoeeeeeeeeeeeeeeeeeeeeeeee e 2
11 | [oTZ708 SCREW, PHILLIPS PAN HEAD, #18 TYPE AB .....oouomeeveeeceeeeeeeeeeeeeee e 3
12 | [OTZ9BE0 BEZEL, RECEPTACLE ....ooooeieoieeeeeeeeeeeeeee e 1
13 | [UTBUTU=OY | PLATE, RECEPTACLE BACKING .....oooovoieoieeoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
14 | [UTB3Z0=0T | SCREW, PHILLIPS PAN HEAD, #7 - 18 X 3/4 w.ooovoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 4
15 | 1015066 BOLT, CARRIAGE, 1/4 = 20 X 3/4 ......ooovoeeeeeeoeeeeeeeeeee e 6
16 | 0000332 WASHER, FLAT, 1/4 <...ooooeooeoeeeeeeeeeeeeeeeeeeeee e 8
17 | 0000451 WASHER, LOCK, 1/4 ..o, 8
18 | 0001028 NUT, HEX, 1/4 = 20 <..coooeeeeeeeeeoeee oo 8
19 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ....cooooeeeceeeeeeeseeeeeeee e 2
20 | [UTBUZU=UT | SOLENOID, 48 VOLT (FOR VEHICLES PRIOR TO SERIAL NUMBER 9608-488268) .... | 1
21 | [UTEB3Y BRACKET, SOLENOID MOUNTING ....voveceeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
22 | 0007893 NUT, HEX, #10 = B2 ..ooooeieoieeeeeeeeeeeeeeeeeee e 2
23 | [UTZ9E7 ASSEMBLY, RESISTOR ......ooovooeoeeeeeeeeoeeeeeeeeee oo 1
24 | 1014948 ASSEMBLY, DIODE .......ooooiieieeieeeeeeeee oo, 1
25 | 0007847 BOLT, HEX HEAD, 1/4 = 20 X 3/4 ...oovooeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
26 | 1018008 CONTROLLER, 48 VOLT (225 AMP)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9529-445799) .........cc.cccovvuovurrrererrenen. 1
26 | 1018402-02 | CONTROLLER, 48 VOLT (235 AMP)
(FOR VEHICLES WITH SERIAL NUMBERS BETWEEN 9529-445799 AND 9608-488268) ... | 1
27 | 0007173 BOLT, HEX HEAD, 5/16 - 18 X 3/4 ....oooovoveeeeeeeeeeeeeeeeeeeeeeee e 3
28 | 0001241 WASHER, FLAT, 5/16 w....oooeeoeeeeceee oo 8
29 | 0007174 WASHER, LOCK, 5/16 ....oovvoeeoeeeieeeeeeeeeeeeeeeeeeeeeeeeeeee e, 6
30 | 0001242 NUT, HEX, 5/16 = 18 oo.oeeeeeeeeeeeeeeeeeeeeeeeeeee oo 6
31 | 0001218 BOLT, HEX HEAD, 5/16 - 18 X 1 1/4 w.oo.ooooooooeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
32 | [MOTBTOB=0Y | KIT, VOLTAGE LIMITER (INCLUDES ITEM 33) ....ooovooeoceeeeeeeeeeeeeeeeeeee oo 1
33 | 1018367-02 COMPOUND, HEAT SINK ......oooooeoeeeieeeeeeeee oo A/R
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ELECTRICAL COMPONENTS, REAR BODY
(EARLY MODEL) ELECTRIC - RESORT VILLAGER m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4
FOR VEHICLES MADE IN EARLY 1995.

1 | [oTEEsY KIT, REVERSE BUZZER (INCLUDES ITEMS 2 - 5) ....ooovvocvoeeceeeeeeeeeeeeeees e 1

2 | [muTEsEY BUZZER, REVERSE .......vooeoeeeeoeoeeeeeeeeee oo 1

3 | 0008056 SCREW, MACHINE, #4 - 40 X 3/4 —......oooooeoeeeeeeeeeeeeeeee e 2

4 | 0008057 NUT, HEX, #4 < 40 ...oooooeeeceoeeeeeeeeeeeeeeeeeeee e 2

5 | 0008058 WASHER, LOCK, #4 ......ooioooooeeoeeeeoeeoeeeeeeeeeeee e, 2

6 | MUTEZAd BLOGK, FUSE ..o 1

7 | muT5223 FUSE, 20 AMP ....ooooeoeeeeeeeeeeeeeeeeeeeeeee e 3

8 | 1016363 COVER, FUSE BLOCK ....ooovooeeoeieeeceoeeeeeeeeeeeee e, 1

9 | [UTBE3E] SCREW, MACHINE, #10 = 24 X 3 ...ooovooooeeeeeeeeeeeeee e 2
10 | [UTE™ WASHER, LOCK, #10 ....oeoeeoeoeeeeeeeeee oo, 4
11 | [oTBE3] NUT, PUSH oo 2
12 | 0000183 WASHER, FLAT, #10 1..oeoceoveoeeeeeeeeceseeee e 4
13 | 0001017 NUT, HEX, #10 = 24 .o..oooioooooeeeeeoeeeeeeeeee e 2
14 | [UTZE33 NUT, NYLON LOCK, #10 = 24 ...oooooooooeoeeeeeeeeeeeeeeeeeeeee e 2
15 | 1017035 ASSEMBLY, TAILLIGHT (INCLUDES ITEMS 16 - 19) ...vuvereeeeeeceeeeeeeeeeeeeeees e, 2
16 | [OUTZ693 KIT, HARDWARE .......oovovoieeeaeeeeeesee e 1
17 N/A BASE, TAILLIGHT ..o 1
18 | [UTIEB3 BULB ..ottt 1
19 | [oTT83 LENS oottt 1
20 | [OTTAYY = =574 =1 OO 2
21 | [oTTaYg SCREW, MACHINE, #8 - 82 X 1/2 o...oooooooeeeeeeeeoeeeeeeeeeeeeeeeeeeeeee e 4
22 | [OITBEIY WASHER, LOCK, #8 .......oeeeoeeeeeeeeeeeeeeeeeeeeee e eeeeeeeee s 4
23 | moTIE NUT, HEX, #8 - B2 ...oooeceoeeeeceeeeeeeee e 4
24 | [UTTEEZ SCREW, MACHINE, #6 - 82 X 1 oo.oooioooeoeeoeeeeeeeeeeeeee e 4
25 | 0007591 WASHER, FLAT, #6 ...oooeeeeeeeeeeeeeeeeeeeeeeeeeee e, 4
26 | [OTT553 NUT, HEX, #6 ...cveeeoceoeeeeeeoeeeeeeeeeeeeeeeee e e s enes e eeee s 6
27 | MOTZIZZTOT | BATTERY, 8-VOLT w.oooioiieieieieceoeieeceeeee oo 6
28 | 1017957 WIRE ASSEMBLY, #6 BLACK .......ooovmoeeeeoeeeeeeeseeeeeeeeeeeeeeee e 5
29 | [UTEZA NUT, HEX, 5/16-18 ..eoeeeeeeeeeeeeeeeeeeeeeeeeee e 20
30 | [MOIT57 WASHER, FLAT, TYPE B WIDE, 5/16 ......ovooveeeceeeeeeeeseeseeseeeeeeeeseeeeeeee s s, 8
31 | [MOTBU30U-0T | HOLD-DOWN, BATTERY, SHORT ......cooiiuieieeceeeeeeeeeseeeeeeee s 2
32 | [MOTBUZU-0Z | HOLD-DOWN, BATTERY, LONG .....ooiimiieoeeeeeeeeeeeeeeeeeeeeeeeee e 2
33 | [OTEBBZ=UT | ROD, BATTERY HOLD-DOWN .....oooomimmiieeeeeeeeeeeeeeeeeeee e 8
34 | MOTZI7B=0T | CAP, BATTERY, 4 PORT GANG .....ovmiieiveeeeeeeieeceeeeeeeeeeeeeeee e 6
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ELECTRICAL COMPONENTS, REAR BODY
(LATE MODEL) ELECTRIC - RESORT VILLAGER m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4
FOR VEHICLES MADE IN LATE 1995 AND ALL 1996.
1 | 1018008 CONTROLLER, 48 VOLT (225 AMP)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9529-445799) .............cco.covovvrveeereen. 1
1 | 1018402-02 | CONTROLLER, 48 VOLT (235 AMP)
(FOR VEHICLES WITH SERIAL NUMBERS BETWEEN 9529-445799 AND 9608-488268) ... | 1
1 | [OTBAUZ=03 | CONTROLLER, 48 VOLT (300 AMP)
(FOR VEHICLES SERIAL NUMBER 9608-488268 AND LATER) .........cc.ccocooovvivrnnn. 1
2 | [muTEB3 NUT, PUSH oo 4
3 | moT7Z03 BOLT, CARRIAGE, 1/4 = 20 X 1 +.oooveeeoeeeeeeeeeeeeeeeee e 4
4 | [UTB3EE0Y | NUT, HEX FLANGED LOCK, 1/4 = 20 ...ooooevoeeeeeeeeeeeeeeeeeeeee e 8
5 | 0007174 WASHER, LOCK, 5/16 ....vovooveeeeeeeeeeeeeeeeeeeeeeeee e, 6
6 | 0001242 NUT, HEX, 5/16 = 18 ..oeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 6
7 | 0001241 WASHER, FLAT, 5/16 w....oeoeeoeveeeeeoeeeeeee oo, 8
8 | 0007173 BOLT, HEX HEAD, 5/16 - 18 X 3/4 ..o 3
9 | 0001218 BOLT, HEX HEAD, 5/16 = 18 X 1 1/4 .oo.oooooooeoeeeeeeeeeeeeeeeeeeeeeeee e 1
10 | [MUTBB36-UY | SOLENOID, 48 VOLT (FOR VEHICLES SERIAL NUMBER 9608-488268 AND LATER)...... 1
11 | [UTBB37=07 | BRACKET, SOLENOID MOUNTING
(FOR VEHICLES SERIAL NUMBER 9608-488268 AND LATER) .........cccccc.ovurrvurverennnn. 1
12 | [UTBUZU=UY | SOLENOID, 48 VOLT (FOR VEHICLES PRIOR TO SERIAL NUMBER 9608-488268) ....... 1
13 | [OUT5838 BRACKET, SOLENOID MOUNTING
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9608-488268) ...............cc.coosvveveerennnn. 1
14 | 0007847 BOLT, HEX HEAD, 1/4 = 20 X /4 ....oovooevoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 4
15 | 0000451 WASHER, LOCK, 1/4 ......oooooooeeeooeeeeeeeeeeeee e 4
16 | 0000332 WASHER, FLAT, 1/4 ..o, 4
17 | 0007893 NUT, HEX, #10 = B2 ..o.ooooeoeoeeoeeeeeeeeee oo 2
18 | [UTAY9Z7 ASSEMBLY, RESISTOR ......ooovmieeeiieeceeeeeeeeeee e eneee e 1
19 | 1014948 ASSEMBLY, DIODE ......ooooieeieeeeeeeeeeeeeeeeee e, 1
20 | 0001028 NUT, HEX, 1/4 = 20 <..ooooeoeeeoeeeeeeeeeeeeeeeeeee e 4
21 | [UI7Z37 NUT, HEX FLANGED LOCK, 5/16 - 24 .......cooorvmoeeeeeeeeeeeeeeeeeeeeeseee e 2
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ELECTRICAL COMPONENTS, REAR BODY
(LATE MODEL) ELECTRIC - RESORT VILLAGER m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4
FOR VEHICLES MADE IN LATE 1995 AND ALL 1996.
1 | [OTBTOB=0Y | KIT, VOLTAGE LIMITER (INCLUDES ITEM 2) ..o, 1
2 | 1018367-02 COMPOUND, HEAT SINK ....oooooeoieeoeeeeeeeeeeeeeeee e, A/R
3 | 0000332 WASHER, FLAT, 1/4 ..o, 2
4 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ....coooevoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseee e 2
5 | [OUTBEB5Y KIT, REVERSE BUZZER (INCLUDES ITEMS 6 = 9) ....ooovoveeeeeeeeeeeeeeeeeeeeeeeeeeeeene 1
6 | [UTEE5] BUZZER, REVERSE .......ovmomoeieeoeeoeeeeeeeeeeeeeeeee oo 1
7 | 0008056 SCREW, MACHINE, #4 - 40 X 3/4 ...ooovooeeeeeeeeeeeeeeeeeeee e 2
8 | 0008057 NUT, HEX, #4 = 40 ...oooooeoceoeoeeeeeeeeeeeeee e 2
9 | 0008058 WASHER, LOCK, #4 ......ooooooeoeeeeeeeoeeee oo 2
10 | 1017035 ASSEMBLY, TAILLIGHT (INCLUDES ITEMS 11 - 14) _..oooioioeeeoeeeeeeeeeeeeeeeeee. 2
11 | [oT7693 KIT, HARDWARE ......ooooimoieeeeeeeee oo 1
12 N/A BASE, TAILLIGHT ..o 1
13 | [UTIE83 BULB ..ot 1
14 | [UTTsa3 LENS oottt 1
15 | [OT1297 = =574 =1 OO 2
16 | [OUTIZ93 SCREW, MACHINE, #8 - 82 X 1/2 ....oooevooeeeeeeeeeeeeee oo 4
17 | [oIEm™ WASHER, LOCK, #8 ......oeeoeeoeeeeeeeeeeeeee oo, 4
18 | [UTIEA NUT, HEX, #8 - B2 ...ooooeooeeoeeeeeee oo 4
19 | [OTIE57 SCREW, MACHINE, #6 - 82 X 1 o..oueeceeeeeeeeeeeeeeeee oo 4
20 | 0007591 WASHER, FLAT, #6 .....ooooooeeooeeeeeeeeeeeeeeeeee e, 4
21 | [oTTEEg NUT, HEX, #6 oooceooeeeoeeeeee oo eeee e 6
22 | mOTE7AT BLOCK, FUSE ..o 1
23 | moTBEEZ3 FUSE, 20 AMP ....oooiooeeoeeeeeeeeeeeeeeeeeeeee e 3
24 | 1016363 COVER, FUSE BLOCK .....oooeoeeoioeoeeeeeeeeeeeeeee oo 1
25 | [UTBE3EH SCREW, MACHINE, #10 = 24 X 3 ..o.oooooeeoeeeeeeeeeeeee e 2
26 | [UITBIY WASHER, LOCK, #10 w....oeoeeoeeeeeeeeeoeeeeeee e sne s 4
27 | MOTBE3T NUT, PUSH oot 2
28 | 0000183 WASHER, FLAT, #10 ...ooooeoeeeeeoeeeee oo 4
29 | 0001017 NUT, HEX, #10 = 24 ..oo.oooioooooeeeeeeeeeeeeeeee e 2
30 | [UTZasy NUT, NYLON LOCK, #10 = 24 ...oooooeeceeeeeeeeeeeeeeeeeeee e 2
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ELECTRICAL COMPONENTS, REAR BODY
(LATE MODEL) ELECTRIC - RESORT VILLAGER m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4
FOR VEHICLES MADE IN LATE 1995 AND ALL 1996.

1 | [OTBUZT=07 | KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 2 - 12) ....ooovoieeeeeeeeeceeeeeea. 1
2 | 1018468-01 ASSEMBLY, FUSE AND RECEPTACLE (INCLUDES ITEMS 3 - 11) ...ovovviveeceeenn. 1
3 N/A WIRE ASSEMBLY, #10 GREY ...oouoeieeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
4 N/A WIRE ASSEMBLY, #10 RED ....cooovuveceoeeeeeseeeeesee e 1
5 N/A WIRE ASSEMBLY, #10 BLACK .....oovoivoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 1

6 | 1018633-01 FUSE ASSEMBLY, 1/4 AMP
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) ..........cc.ccoocovvneven.... 1

7 | [UTB9ATOY FUSE ASSEMBLY, 3/8 AMP
(FOR VEHICLES SERIAL NUMBER 9615-494279 AND LATER) .......ccccccovvunnnv... 1
8 | [MUTZIBE=T1 ASSEMBLY, FUSE, 48 VOLT (INCLUDES ITEMS 9 AND 10) ....ovvuoveieeeeeeeeeenenn. 1
9 | [mUTBU33 WASHER, NARROW TYPE 13, #10 .....oouovoooeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee. 2
10 | [oUTBUZ NUT, SERRATED, #10 = 32 ....oooeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
11 | [oTZ703 SCREW, PHILLIPS PAN HEAD, #8 TYPE AB .........ovoeveiveeeereeeeesseeeseeseeeees e 3
12 | [UTZ9BE0 BEZEL, RECEPTACLE ...ooooeooeooeeeeeeeeeeeeeeeee e 1
13 | [UTBUTU=0Y | PLATE, RECEPTACLE BACKING .....oooovoieoieeoeeeeeeeeeeeeeeeeeeeeeeee e 1
14 | [UTB3Z0=0Y | SCREW, PHILLIPS PAN HEAD, #7 - 18 X 3/4 w.ooovoeeceeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 4
15 | FOTZIZZZOT | BATTERY, B-VOLT ..o 6
16 | 1017957 WIRE ASSEMBLY, #6 BLACK .......oorvoioeeeieeeeeeeeeeeeeeee oo, 5
17 | [UTZ303 NUT, HEX, 5/16 = 18 ..oevoeeeeeeoeeeeeeeeeeeeeeeeeeeeee e 20
18 | [UTIEZ8 WASHER, FLAT, TYPE B WIDE, 5/16 .......vvuveeeeeeeeeeeeeeeeseeseeeeeeeeeeeeeeeseeeee e, 8
19 | [UTBUBT=UY | HOLD-DOWN, BATTERY, SHORT ....ooovmivioeoeeeeeeeeeeeeeeeeeeeeeeeee e 2
20 | [OUTBUBU0Z | HOLD-DOWN, BATTERY, LONG ....ooiimiooieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 2
21 | [MOTEBBZ=0T | ROD, BATTERY HOLD-DOWN .......oomiiveeeeieeeeeeeeeeeeeeeeeeeeeseee e 8
22 | MOTZI7Z80T | CAP, BATTERY, 4 PORT GANG .....coovviveceeeeeceeseeeeeeeeeeeeesse e 6
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WIRING - TRANS-PORTER/TRANS-SENDER WITH
MULTI-STEP POTENTIOMETER m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4
FOR VEHICLES PRIOR TO SERIAL NUMBER 9529-445799.

[UTBTI5-0T | WIRE HARNESS (INCLUDES ITEMS 1= 25) ...ooovooeieeeeeeeeeeeeeeeeeeeeeeee e 1

1 | 1016687 WIRE ASSEMBLY, #18 GREEN ......oo.oomimeoeeeeoeeoeeeeeeeeeeeeeee e, 1
2 | 1016688 WIRE ASSEMBLY, #18 ORANGE ......co..vmoeieeoeeoeeeeeeeeeeeeeeeee e, 1
3 | 1018199-01 WIRE ASSEMBLY, #18 RED/WHITE ......oooomieooeeieeeeeeeeeeeeeeeee oo, 1
4 | 1018211-02 WIRE ASSEMBLY, #18 BROWN ........oomimooeieeoeeeeeeeeeeeeee e, 1
5 | 1018200-01 WIRE ASSEMBLY, #18 WHITE/BLACK ........ovoiveieeeeeeeeeeeeeeeeeeeeeeeeeeee e, 1
6 | 1016699 WIRE ASSEMBLY, #18 BROWN ........oomiimioeieeeeeeeeeeeeeeeeeeeee e, 1
7 | 1016774 WIRE ASSEMBLY, #18 YELLOW .......ovooeeeieeeeeeeeeeeeeeee e 1
8 | 1016695 WIRE ASSEMBLY, #18 WHITE ....ooioeoooiooeeeeeeeeeeeeeeeee e 1
9 | 1016696 WIRE ASSEMBLY, #16 RED/WHITE ......oooiieoieeoeeeeeeeeeeeeeeee oo 1
10 | 1016307 WIRE ASSEMBLY, #16 ORANGE ......co.ovmoeieeeeeoeeeeeeeeeeeeeeeeeeeeee e, 1
11 | 1016308 WIRE ASSEMBLY, #16 BLACK .....o.oeooeioeeoeeeeeeeeeeoeeeeeeeee e 1
12 | 1016700 WIRE ASSEMBLY, #18 GREEN/WHITE .......cooiviomimeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeen. 1
13 | 1016697 WIRE ASSEMBLY, #14 YELLOW .......omimoioeeeeeeeeeeeeeeeeeee oo, 1
14 | 1016309 WIRE ASSEMBLY, #16 ORANGE/WHITE .......oomivmimioeoeeeeeeeeeeeeeeeeeeeeeeeeeeen. 1
15 | 1016314 WIRE ASSEMBLY, #16 BROWN ........omiimioeooeeeeoeeeeeeeeeee oo 1
16 | 1017052 WIRE ASSEMBLY, #18 BLUE ......oooiveoeeeeeeeeeeeeeeeeeeeeeeeee e 1
17 | 1016315 WIRE ASSEMBLY, #16 ORANGE/WHITE .......ovuivmimoeeoeeeeeeeeeeeeeeeeeeeee e, 1
18 | 1016323 WIRE ASSEMBLY, #16 WHITE .....ooooeooeeeeeeeeeeeeeeeeeeeeee e 1
19 | 1016326 WIRE ASSEMBLY, #16 BLACK .......ovooeoeeeeeeeeeeeeoeeeeeeeeeee e 1
20 | 1016409 WIRE ASSEMBLY, #18 RED .....oooeieieeoeeeeeeeeeeeeeeeeeeeeeee e 1
21 | 1016698 WIRE ASSEMBLY, #10 RED .....ooooeoieieeoeeeeeeeeeeeeeeeeee e 1
22 | 1016748 WIRE ASSEMBLY, #18 RED .....ooovieeeeceeeeeeeeeeeeeeeeeeeeee e 1
23 | 1018252-01 WIRE ASSEMBLY, #16 GREEN/WHITE .......cooivmiooiimeoeoeeeeeeeeeeeeeeeeeeee e, 1
24 | [UTBTBZO WIRE ASSEMBLY, #18 BLACK .......ovuveeeeeeeeeeeeeeeeeeeeeeeeee e 1
25 | 1018369-01 WIRE ASSEMBLY, #18 BLACK .......ovuveeeoeeeeeeeeeeeeeeeeeeeee e 1
26 | 1018196-01 | WIRE ASSEMBLY, #18 WHITE ....o.oimoiveeeeieeeeeeeeeeeeeeeeeeeeeeeeee e 1
27 | 1018198-01 | WIRE ASSEMBLY, #18 BLACK (WITH RESISTOR) .......ovorververeieeeeeeeeeereeseeeeeeeeeeeenn. 1
28 | 1017967-01 | WIRE ASSEMBLY, #18 ORANGE/WHITE ........cooiveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeen. 1
29 | [UTAYA7 ASSEMBLY, RESISTOR ......ooviimieeieeeeeeeeeeeeeeeeeeeeeee e eae e, 1
30 | 1014948 ASSEMBLY, DIODE ......covooieeeeioeeeeeeeeee e, 1
31 N/A WIRE ASSEMBLY, #10 BLACK (PART OF VOLTAGE LIMITER ASSEMBLY) ................ 1
32 N/A WIRE ASSEMBLY, #10 BLUE, #10 RED, #10 BLACK (PART OF ON-BOARD CHARGER) ..... 1
33 N/A WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) .......... 1
34 N/A WIRE ASSEMBLY, #18 YELLOW (PART OF ON-BOARD COMPUTER ASSEMBLY) ..... 1
35 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ........ 1
36 N/A WIRE ASSEMBLY, #18 RED (PART OF ON-BOARD COMPUTER ASSEMBLY)............. 1
37 N/A WIRE ASSEMBLY, #18 GREY (PART OF ON-BOARD COMPUTER ASSEMBLY) ......... 1
38 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ........ 1
39 | 1016728 WIRE ASSEMBLY, #6 BLUE ........ovuveoceeeeceoeeeeceseeeeeees s, 1
40 | moTBIZY WIRE ASSEMBLY, #6 WHITE .....ovooeoreiieeceoeeeeeeeeeeeeeee e 1
41 | 1017393 WIRE ASSEMBLY, #18 BLUE ......ouoveoreeeeceoeeeeeeeeeeeeees e, 1
42 | 1017957 WIRE ASSEMBLY, #6 BLACK ......o..oeorveeeceeeeeeeeeeeeeeeeeeeeseese oo, 5
43 | [OTBZZB0Z | KIT, GROUND WIRE, #6 BLACK ......oovoveceeeeeeeeeeeeeeeeeeeeeeeseeeeeee e 1
44 | 1016735 WIRE ASSEMBLY, #6 BLUE .......oveocveveceeeeeeeeceeeeeeeeee e 1
45 | MUTBE73H WIRE ASSEMBLY, #6 ORANGE ............ovveiveeeceeeeeeceseeeeeeseeseeeeesseseess e, 1
46 | 1016734 WIRE ASSEMBLY, #6 RED .......cooveoceeieeeoeeeeeeeeeseeeseesseseesesseeeees e, 1
47 | 1016731 WIRE ASSEMBLY, #6 GREEN ........oouivmrieieeeeceeeeeeceseeeeesssseeeeess e, 1
48 | 1016730 WIRE ASSEMBLY, #6 WHITE .....oveorveveeeocieeeeceeeeeeeeeee s, 1
49 | 1016738 WIRE ASSEMBLY, #18 RED ......oooveocveveceoeeeeeeeeeeeeeeesee s, 1
50 | 1018085-01 | ADAPTER, RECEPTACLE AND TABS FASTON .....cocoviimiiieirecerereeeeeseesesseesseneensenens. 1
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WIRING - TRANS-PORTER/TRANS-SENDER WITH
CONTINUOUSLY VARIABLE POTENTIOMETER m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4
FOR VEHICLES SERIAL NUMBER 9529-445799 AND LATER.

OTBTY5-0T | WIRE HARNESS (CONTAINS ITEMS 1 - 28) .....ooooooeeceeeeeeeeeeeeeeeeeseeeeee e 1

1 | 1016687 WIRE ASSEMBLY, #18 GREEN ......o..oommomioeieeoeeeeeeeeeeeeeeeeeeeeee e 1
2 | 1016688 WIRE ASSEMBLY, #18 ORANGE .........ovmiveieeeeeeeeeeeeeeeeeeeeeeeee e 1
3 | 1018199-01 WIRE ASSEMBLY, #18 RED/WHITE .......oovuiveceoeeeeeeeeeeeeeeeeeeeee e 1
4 | 1018211-02 | WIRE ASSEMBLY, #18 BROWN .......oomimmioeieeoeeeeeeeeeeeeeeeeeeeeeeeee e 1
5 | 1018403-02 | WIRE ASSEMBLY, #18 GREEN ......co.oivureecieeeeeeeeceeeeeeeeessesee s 1
6 | 1018252-01 WIRE ASSEMBLY, #16 GREEN/WHITE ......ovuoveoeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
7 | 1018200-01 WIRE ASSEMBLY, #18 WHITE/BLACK ........ovmoooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeen 1
8 | 1016699 WIRE ASSEMBLY, #18 BROWN .......ovuoeoeeeieeceeeeeeeeeseeeeeeeeeeseese s 1
9 | 1016774 WIRE ASSEMBLY, #18 YELLOW .......ovoomooeieeeeeeeeeeeeeeeeeeeeee e 1
10 | 1016695 WIRE ASSEMBLY, #18 WHITE ......oomooioeoeeeeeeeeeeeeeeeeeeee oo 1
11 | 1016696 WIRE ASSEMBLY, #16 RED/WHITE .......oovurveceeeeeeeeeeeeeceeeeeeeeseeseeeees e 1
12 | 1016307 WIRE ASSEMBLY, #16 ORANGE ..........omioeieeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
13 | 1016308 WIRE ASSEMBLY, #16 BLACK ......ooovoioeeeeeeeeeeeeeeeeeeeeee oo 1
14 | 1016700 WIRE ASSEMBLY, #18 GREEN/WHITE .......ooovurveeeoeeeeeeeeeeeeeeeeeeeeeee e 1
15 | 1016697 WIRE ASSEMBLY, #14 YELLOW ......oooomioeioeeeeeeeeeeeeeeeeeeeeeee e 1
16 | 1016309 WIRE ASSEMBLY, #16 ORANGE/WHITE ........ooviveiooeeieeeeeeeeeeeeeeeeeeeeeeeeenon 1
17 | 1016314 WIRE ASSEMBLY, #16 BROWN ........ovuomiioeieeceeeeeeeeeeeeeeeeeeeeseeeeeeees oo 1
18 | 1017052 WIRE ASSEMBLY, #18 BLUE ........ovuieoeeeeeeeeeeeeeeeeeee oo 1
19 | 1016315 WIRE ASSEMBLY, #16 ORANGE/WHITE .........vvuveeeveereeceeeeeeeeseeseeses s 1
20 | 1016323 WIRE ASSEMBLY, #16 WHITE ......ovuomooeeeeeeeeeeeeeeoeeeeeeeeeeeeeeeee e 1
21 | 1016326 WIRE ASSEMBLY, #16 BLACK ......oomoooioeeeeeeeeeeeeeeeeeeeeee e 1
22 | 1016409 WIRE ASSEMBLY, #18 RED .....oooeoiveeceeeeoceeeeeeeeees e 1
23 | 1016698 WIRE ASSEMBLY, #10 RED ....oooeoiveeeeeeeeeeeeeeeeeeee e 1
24 | 1016748 WIRE ASSEMBLY, #18 RED ......ooooveoeeeoeeeeeeeeeeeeeeeeeee e 1
25 | MOTBTBZON | WIRE ASSEMBLY, #18 BLACK .....ooovuuoeeieeceeceeeeeseeseeeeseees s, 1
26 | 1018369-01 WIRE ASSEMBLY, #18 BLACK ......oouooooeeeeeeeeeeeeeeeeee oo 1
27 | [MOUTBBETUZ | ASSEMBLY,3- WAY PLUG (INCLUDES #18 PURPLE, #18 YELLOW AND ITEM 28) ... 1
28 | 1018830-01 WIRE ASSEMBLY, #18 BLACK (INCLUDES RESISTOR AND #18 WHITE WIRE) ...... 1
29 | 1016133 WIRE ASSEMBLY, #18 BLUE .......omooeoieeeeeeeeeeeeeeeeeeeeee oo 1
30 | 1016735 WIRE ASSEMBLY, #6 BLUE ........oooioeoeeoeeoeeeeeoeeeeeeeeeeeeeee e, 1
31 | MOTBZZB0Z | KIT, GROUND WIRE, #6 BLACK .......oomooveieeceeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
32 | [UTEZ38 WIRE ASSEMBLY, #6 ORANGE ......ooiveioeooeeeeeeeeeeeeeeeeeee e 1
33 | 1016734 WIRE ASSEMBLY, #6 RED .......coumeveveoeeeeeeeeeeeeosseesseesssseesseesseseessees e 1
34 | 1016731 WIRE ASSEMBLY, #6 GREEN .........ommiveieeeeeeeeeeeeseoeeeeeeeseeee e 1
35 | 1016730 WIRE ASSEMBLY, #6 WHITE ......ovooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
36 | 1016738 WIRE ASSEMBLY, #18 RED ......oovuveoeeceeeeeoeeesseseeesesseessese s 1
37 N/A WIRE ASSEMBLY, #18 YELLOW (PART OF ON-BOARD COMPUTER ASSEMBLY) ...... 1
38 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ......... 1
39 N/A WIRE ASSEMBLY, #18 RED (PART OF ON-BOARD COMPUTER ASSEMBLY) .............. 1
40 N/A WIRE ASSEMBLY, #18 GREY (PART OF ON-BOARD COMPUTER ASSEMBLY) ........... 1
41 N/A WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY)............ 1
42 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ......... 1
43 | 1016728 WIRE ASSEMBLY, #6 BLUE ......oooovooeeeeeeeeeeeeeeeeeeeeeeee oo 1
44 | moTE7Z WIRE ASSEMBLY, #6 WHITE ......ovvoveoeeceeeeeoeees e 1
45 N/A WIRE ASSEMBLY, #10 BLUE, #10 RED, #10 BLACK (PART OF ON-BOARD CHARGER)... | 1
46 N/A WIRE ASSEMBLY, #10 BLACK (PART OF VOLTAGE LIMITER ASSEMBLY) ........cccco......... 1
47 | [mUT79Eg ASSEMBLY,, DIODE ....ooovvooeveeeeeeeoeseeeoeeseeeeeeeseeeesse e seseeesese e eeeese e eeesseeeee 1
48 | [OTZIE ASSEMBLY, RESISTOR .......ovvoooreeeereooeeeeeeeeeeeeeeeeeeseeeeeeeeseeeeeeeeeeeee e eeeeeeeeeee e 1
49 | 1017957 WIRE ASSEMBLY, #6 BLACK .......ovoorvoeoeeeeeeeeeeeeeeoeeeeeoeeeeeeeeeeeeeeeee e eeeeee e 5
50 | [UTBIEB=UY | ASSEMBLY, 3-WAY PLUG (FOR VEHICLES SERIAL NUMBER 9615-494279 AND LATER).. | 1
51 | 1018085-01 | ADAPTER, RECEPTACLE AND TABS FASTON .....oocoomiimiieeceeeeeeeeeeeeeeeeeeeeeeneeea. 1
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ELECTRICAL COMPONENTS, FRONT BODY, ELECTRIC
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER m

ITEM | PARTNO. | DESCRIPTION QTyY
1 2 38 4
1 | 0008639 WRAP, TIE ..o, 4
2 | [UTEB%Y KIT, REVERSE BUZZER (INCLUDES ITEMS 3 AND 4) ......ooouveoeieeeeeeeeeeeeeeeeeeeeen. 1
3 | [UTEEE] BUZZER, REVERSE ......ovuvueeaieeoeeeeeseeeeeeeeeee e 1
4 | muTEBaY SCREW, PAN HEAD HI-LO, #4 - 24 X 5/16 ........ovooveeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
5 | [UTE358 BLOCK, TERMINAL .....oooeoeeeeeoeeeeeeeeeeeeeeeeeeeee e 1
6 | [UT3357 RIVET, ALUMINUM POP, 5/82 .......cooveoeeeeeeeeeeoeeeeeeeeeeeee e 2
7 | 0004029 ASSEMBLY, HORN (INCLUDES ITEMS 8,9 AND 10) .......ovurverveeeseeseeieeseeeeseseeneene. 1
8 | 0007820 WASHER, INTERNAL TOOTH, 5/16 ......oeoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
9 | [uTZEZ8 NUT, M8 X 1 1/4 oooeeoeoeeeoe oo 1
10 | [oUTIBZ3 BRACKET, HORN ......oooioiviieeeaieeeeeseesee e 1
11 | 0000304 BOLT, HEX HEAD, 1/4 = 20 X 1 +oooovoveeeeeeeeeeeeeeeeeeee e 2
12 | 0000332 WASHER, FLAT, 1/4 ..o, 2
13 | 0008233 NUT, NYLON LOCK, 1/4 = 20 .....ooooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
14 | [UTBBIZ=UT | ASSEMBLY, HEADLIGHT, LEFT HAND (INCLUDES ITEMS 16 - 25) ...co.covvveecreeenen. 1
15 | [UTBBIZUZ | ASSEMBLY, HEADLIGHT, RIGHT HAND (INCLUDES ITEMS 16 - 24 AND 26) ............. 1
16 | [UTZUB8 HARNESS, HEADLIGHT WIRE ......oorvoveoeeeeeeeeeeeeeeeeeee oo 1
17 | 1017059 LOCK, BULB COLLAR ........ouoeoieeeeeeeeeeeee e 1
18 | [UTZUBY BULB, HALOGEN ......oooeocveieceoeeeeee e 1
19 | 1017061 LENS, HEADLIGHT ..o 1
20 | [UT7U63 BRACKET, MOUNTING ......oooomoeeeeeeeeeeeeeeeeeeeeeeeee e 2
21 | 0007893 NUT, HEX, #10 = B2 oooooeoieoeeeeeeeeeeeee e 2
22 | [OT3ET SCREW, HI-LO, #10 = 16 o..veeeoieeeeeeeeeeeeeeeeeeeee e 2
23 | [UT7UBH RETAINER, HEADLIGHT ..o 1
24 | mOUT7UBZ ASSEMBLY, TURN SIGNAL LENS .......oomiimieeeeeeeeeeeeeeeeeeeeeeeee e eeeeneeneen. 1
25 | [OUTBBET BEZEL, HEADLIGHT, LEFT HAND ......ouivmieeeceeeeeceeeeeee e 1
26 | [UTBBTY BEZEL, HEADLIGHT, RIGHT HAND .....cooiiiomoeioeoeeoeeeeoeeeeeeeeeeeee e 1
27 | 1015787 FLAP, SWITCH PROTECTOR ....oovooeeeeeeeoeeeeeeeee e 1
28 | 0001606 RIVET, POP, /16 w.vooveoeeoeeeeeeeeeeeeeeeeeeeeee e 3
29 | 0000183 WASHER, FLAT, #10 1..oooeeeoeeeeeeeceeeeee e 3
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CONTROLS AND GAUGES, ELECTRIC VEHICLES
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4
1 | [OTBUZE0Y | LIGHT, BATTERY WARNING .....ooooiooiiieeoeeeeeeeeeeeeeeeeeeeeesee e 1
2 | EUTBTAZOT | INDICATOR, BATTERY w...oooiooeeieeieeoeeeeeeeeeeeeeeeeeee e 1
3 | FOTBTZZZON | RETAINER, PUSH ON ...oooomiiiiieceoceececeeieeeeseeeeese e 2
4 | [UTBZEZ=UT | SWITCH, KEY
(FOR VEHICLES SERIAL NUMBER 9522-436452 AND LATER) .........cc.coooovvuiveerennnnn. 1
5 | [UTZE3] SWITCH, KEY (INCLUDES ITEM 6)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9522-436452) ............cc.cocovvuiveerrnrennen. 1
6 | [UTZE08 KEY (PAIR) oo 1
7 | MUTBIOZZON | NUT, KEY SWITCH .o 1
8 | 1018306-01 | ASSEMBLY, SCREW AND WASHER .......cc.covuimieeeereeeeeeseseeeeeeeeeeeeeee e 2
9 | FUTB3ZEITZ | CAP, KEY SWITCH ...oooiioieeoeeeeoeeoeeeeeeeeeeeeeoeee e 1
10 | FOTBETTETN | WASHER ..o 1
11 | 0004034 SWITCH, LIGHT (INCLUDES ITEM 12) ...ooovoeeceeeeeeeeeeeeee e 1
12 | [UT3857 KNOB, LIGHT SWITCH .....oocvoiceoseeeeceeeeeeeeee e 1
13 | [UTTZ33 SWITCH, LIMIT oo 2
14 | [UTIE57 SCREW, MACHINE, #6 - 82 X 1 oo.ooooeoeeeeeeeeeeeeeee oo 6
15 | [oTIZZ3 NUT, “K” LOCK, #6 = B2 ....ooooeeeoeeeeeeeeeeeeeeeeeeeee e 6
16 | 1011742 BRACKET, BRAKE LIGHT SWITCH .....couviiioiceeeeeeeeeeeeeeeeeeeeeeee e 1
17 | 1010889 SWITCH, DIMMER .....ooooeoeoeeeeeeeeeeee e 1
18 | [UTBZIZ=0T | STAND-OFF, DIMMER SWITCH w...ooooiiioeeoeeeeeeeeeeeeeeeee e 2
19 | FUTBZIZON | SCREW, MACHINE, #10 - 32 X 1 oooovooeieeieeeeeceeeeeeeeeeee e 2
20 | 0008049 WASHER, INTERNAL TOOTH LOCK, #10 ....ooveeeereeeeceeseeeeeeeeeieseeseeseesseeses e, 2
21 | 0007893 NUT, HEX, #10 = B2 ... 2
22 | mUT3EE3 BUTTON, HORN .....oooeooeeeeeeeeeeeee oo 1
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ELECTRICAL COMPONENTS, CENTER BODY
ELECTRIC - TRANS-PORTER/TRANS-SENDER m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4
1 | 1018008 CONTROLLER, 48 VOLT (225 AMP)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9529-445799) .............ccoovvooverresreeresnenen. 1
1 | 1018402-02 | CONTROLLER, 48 VOLT (235 AMP)
(FOR VEHICLES WITH SERIAL NUMBERS BETWEEN 9529-445799 AND 9608-488268) ... | 1
1 | [UTBZ0Z=03 | CONTROLLER, 48 VOLT (300 AMP)
(FOR VEHICLES SERIAL NUMBER 9608-488268 AND LATER) .........cc.ccccooovvueruennnn. 1
2 | 1015066 SCREW, ROUND HEAD, 1/4 = 20 X 3/4 ...cooovoeeeeeeeeeeeeeeeeeeeee e 4
3 | 0000332 WASHER, FLAT, 1/4 <..oooooeooeoeeeeeeoeeoeeeeeeeeeeeeee e, 8
4 | 0000451 WASHER, LOCK, 1/4 ..o 6
5 | 0001028 NUT, HEX, 1/4 = 20 <..cooioeieeeeeeeeeeeeeeeeee e 2
6 | 0007173 BOLT, HEX HEAD, 5/16 - 18 X B3/4 ....ooooooeeeeeeeeeeeeeeeeeeeeeeeeeee e 3
7 | 0001241 WASHER, FLAT, 5/16 <....voveeeeeeoeeeeeeeeeee oo en e 8
8 | 0007174 WASHER, LOCK, 5/16 ....ooeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 6
9 | 0001242 NUT, HEX, 5/16 = 18 oo..oeoeeoeeeeeeeeeeeeeeeeeeee e 6
10 | 0001218 BOLT, HEX HEAD, 5/16 - 18 X 1 1/4 w.o..ovooeeeeeeeeeeoeeeeeeeeeeeeeeeeeee e 1
11 | [UTBUZZZTY | GROMMET, 5/8 ...ooooooeeeoeeoeeeeeeeeeeeeeeeeeeeeeeeee e 1
12 | [oTZ023 CLAMP, CABLE ..o 3
13 | 0001606 RIVET, POP ..o 3
14 | 1016706 GROMMET, 1 1/4 oooooeeeeeeeeee e 2
15 | [UTBB36-UY | SOLENOID, 48 VOLT (FOR VEHICLES SERIAL NUMBER 9608-488268 AND LATER).. | 1
16 | [MUTBB37=U7 | BRACKET, SOLENOID MOUNTING
(FOR VEHICLES SERIAL NUMBER 9608-488268 AND LATER) .........cccc.covorrvueverennen. 1
17 | [UTBUZU=UT | SOLENOID, 48 VOLT (FOR VEHICLES PRIOR TO SERIAL NUMBER 9608-488268) ... | 1
18 | 0007893 NUT, HEX, #10 = B2 ..o 2
19 | [UTZ9A7 ASSEMBLY, RESISTOR ......ovmveieeeeeeeeeeeeeeeeeeeeeeee e aee e eeee e eeeee e, 1
20 | 1014948 ASSEMBLY, DIODE .......ooomiiveieeeeeeeeeeeeeeeeee e see e eene e 1
21 | 0007847 BOLT, HEX HEAD, 1/4 = 20 X 3/4 ...oovooeooeeeeeeeeeeeeee oo 2
22 | MOTB3EBE0T | NUT, HEX FLANGED LOCK, 1/4 = 20 .o..iooooooeeoeeeeeeeeeeeeeeeeeeeeeeeeeee e 4
23 | [OUTZZ37 NUT, FLANGED LOCK, 5/16 = 24 .......oovoveoeeeeeeeeeeeeeeeeeeeeeeeeeeeeesee e 2
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ELECTRICAL COMPONENTS, CENTER BODY
ELECTRIC - TRANS-PORTER/TRANS-SENDER m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4

1 | [OTBUZT=0Y | KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 2 - 12) ...ooovioeoeoeeeeeeeeeeeeeee. 1
2 | 1018468-01 ASSEMBLY, FUSE AND RECEPTACLE (INCLUDES ITEMS 3 - 11) w..ovvovvirveccereenen. 1
3 N/A WIRE ASSEMBLY, #10 GREY .....ooovoivececeeeeeeceseeeeeeeesee e 1
4 N/A WIRE ASSEMBLY, #10 RED ....coooooeoieeeeeeeeeeeeeeeeeeeeeeeeee e, 1
5 N/A WIRE ASSEMBLY, #10 BLACK ......oooeooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1

6 | 1018633-01 FUSE ASSEMBLY, 1/4 AMP
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) ..........ccccoocovvnnenen. 1

7 | [UTBYETON FUSE ASSEMBLY, 3/8 AMP
(FOR VEHICLES SERIAL NUMBER 9615-494279 AND LATER) ..........c..coocco....... 1
8 | [UT79BB=UY ASSEMBLY, FUSE, 48 VOLT (INCLUDES ITEMS 9 AND 10) ..ooovvuvvrerreeceerenenn. 1
9 | [UTBU=Y WASHER, NARROW TYPE 13, #10 ....ooovuveceoereeeeeeeeeeceeseees e, 2
10 | [UTBUZY NUT, SERRATED, #10 = 32 ....ooooeeooeeoeeeeeeeeeeeeeeeeeeeeeeee e 2
11 | [UTZ708 SCREW, PHILLIPS PAN HEAD, #8 TYPE AB .......c.ovmimooeoeeeeeeeeeeeeeeeeeeen e 3
12 | [OT7965-07 BEZEL, RECEPTACLE ....ooooeoceeeeeeoeeeeeeeee oo 1
13 | [UTBUTOS0Y | PLATE, RECEPTACLE BACKING .....oooovocveeeceeeeeeeeeceeeeeeie e 1
14 | [UTB3ZO=UY | SCREW, PHILLIPS PAN HEAD, #7 - 18 X 3/4 woo.ovooooeoeeeoeeeeeeeeeeeeeeeeeee e 4

15 | [OUTBYEB=UT | ASSEMBLY, 3-WAY PLUG

(FOR VEHICLES SERIAL NUMBER 9615-494279 AND LATER) .........cc.cooorvuiverennenn. 1
16 | 0000332 WASHER, FLAT, 1/4 ..o 2
17 | [OUTBIOB=UY | LIMITER, VOLTAGE (INCLUDES ITEM 18) w..oooooeoieeeeeeeeeeeeeeeeeeeeeeeee e 1
18 | 1018367-02 COMPOUND, HEAT SINK ..o A/R
19 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ..o 2
20 | [OTE7AT BLOGK, FUSE ....oooeeeoeeeoeeeeeeeee oo 1
21 | [oTBEZ3 FUSE, 20 AMP ..o 3
22 | [UTO90Y SCREW, ROUND HEAD, #10 =32 X 1 1/4 ..oooivoooeoeeeeeeeoeeeeeeeeeeeee e 2
23 | 0000183 WASHER, FLAT, #10 1.ooooeeeoceeeeeeceeeee e 2
24 | [OUT30BT NUT, NYLON LOCK, #10 = B2 ...ooooooieeeeeeeeeeeeeeeeeeeeeeee e 2
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ELECTRICAL COMPONENTS, REAR BODY
ELECTRIC - TRANS-PORTER/TRANS-SENDER m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4
1 | [OIZZZZTT | BATTERY, 8-VOLT ..ooiioiieieeioeeeeeeeeeeeeeeeeeee e 6
2 | 1017957 WIRE ASSEMBLY, #6 BLACK ......coovureeereeeeeeeeeeeeeeeeeeseeeseeseese s 5
3 | muTERmg NUT, HEX, STAINLESS STEEL, 5/16 ~18 ...cv.vueeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeeeeee e 20
4 | moiTEg WASHER, FLAT, TYPE B WIDE, 5/16 .......vvoeveveceeeeeeeeeeeseeseeeeeeeeseeseessessesesess e 8
5 | [OUTBUB0=0Y | HOLD-DOWN, BATTERY, SHORT ....oooiviioeeeoeeeoeeoeeeeeeeeeeeeeee oo 2
6 | [OUTBU30-0Z | HOLD-DOWN, BATTERY, LONG ...ooovmiieeieeeeeeeoeeoeeseeeeeeeeeeeeee e 2
7 | [UTBEBZUY | ROD, BATTERY HOLD-DOWN ......oooieieiieceeeeeeeeeeoeeeeeeeeeeeeeeeeeee s eeeeeeee e 8
8 | FUTZIZB=TT | CAP, BATTERY, 4 PORT GANG ....ooovmreeeeeceeeeeeeceeseeeceeeeeeeeeeseesssseeeees s 6
9 | [uTEZIA ASSEMBLY, TAILLIGHT (INCLUDES ITEMS 10 - 14) ...ooiviieoeeoeeeeeeeeeeeeeereeeeeen. 2
10 N/A HOUSING, TAILLIGHT ...oooioooeoeooeeeeeeeeeeeeeeeee e 1
11 | [oTI583 BULB oottt 1
12 N/A GASKET oo 1
13 N/A LENS oo 1
14 N/A SCREW, LENS ..o 2
15 | [UT5753 SCREW, HI-LO, #12 - 16 X 5/8 ..ceoveeeoceeeeeeeeeeeeeeeeeeeeeeeee e 2
16 | [UTE853 KIT, REVERSE BUZZER (INCLUDES ITEMS 17 - 21) w.ooovvieeeeeeeeseeeeeeeeeeeee e 1
17 | [UTBEE] BUZZER, REVERSE .......ooomeeeeeoeeoeee oo 1
18 | 0008056 SCREW, ROUND HEAD, #4 - 40 X 3/4 ...ooooooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
19 | 1012431 WASHER, FLAT, #4 o..ooooocoeeeeeeeeeeeeeee oo 2
20 | 0008058 WASHER, LOCK, #4 ......oooooooooeoeeeeeeeeeeeeeeeee e, 2
21 | 0008057 NUT, HEX, #4 = 40 o..ooooeooeeeoeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
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ELECTRIC MOTOR m
_E






MOTOR, POWERDRIVE 48 VOLT m

ITEM | PARTNO. | DESCRIPTION QTY E
1 2 3 4

1018133-01 | ASSEMBLY, 48 VOLT MOTOR, 3.10 HP (INCLUDES ITEMS 1-24) .....coccooovvrrrrnnnn.n. 1

1 | o7oza SHIELD, END ..o 1
2 | moizesy ASSEMBLY, STATOR SHELL AND WINDING .......eovvorveeenreeeeeeeeeeeese e 1
3 | [MUIZIEm PACKAGE, HARDWARE (INCLUDES ITEMS 4 = 7) ...ooooeeeeeoeeeeeeeeeeeeeeeeeeee 1
4 N/A BUSHING, INSULATOR .....oooooeeiioeeeoeeeeeeeeeeeeeeeeeeee e 2
5 N/A WASHER, FLAT, 5/16 ...oooveoceoeeceeeeeeeeeeeeeeeeeseeseeee e 4
6 N/A NUT, LOCK, 5/16 = 18 oo.voeeoeeoeeeoeeeeeeeeeeeeeee e 4
7 N/A BUSHING, INSULATOR .....ooooioeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
8 | [UTZIB] SCREW, CLAMP ..o 4
9 | [fUT7I53 SCREW, BEARING RETAINER ........oouvueieiieeeeeeeeeseeeeeees e 2
10 | [UTZEE] SHIELD, END ..o 1
11 | [oT7979 SCREW, BRUSH HOLDER ..o 2
12 | [UT7928 RIGGING, BRUSH ....oooeooeoieeeeeeeeeeeeeeeeeee e eeee e 1
13 | [UT7978 PACKAGE, BRUSH (2 PIECES) w..o.eocvoveceeeeeeeeeeee e eseeses s 1
14 | 1011411 PACKAGE, BRUSH SPRING (4 PIECES) ......ovvieeoeieeeeeeeeoeeeeeeeeee e 1
15 | [UTIZE0 BEARING, BALL ..oooooeceoeeeeeeeeee oo 1
16 | [OUTZI50 RETAINER, BEARING: ........ourioiieeeeeeeeeeeeeeeeeeeeeseeeees e eseeea e enees e 1
17 N/A ARMATURE ......oovoeeaeeeeeeeis e seee e 1
18 | [UTZBIT=ON RING, GUIDE ... 1
19 | [OUTBI3Z0Y LOCKTITE, 3 GRAM TUBE ..o A/R
20 | [OTBZZBON RING, INTERNAL RETAINING .....ooveoeveeeeeoeeeeeeeeeee e 1
21 | 1014201 BOLT, HEX HEAD, 1/4 = 20 X 2 1/4 ......oooooeeoeeeeeeeeeeeeeeeeeeeee e 3
22 | 0000451 WASHER, LOCK, 1/4 ..o 3
23 | [UTUT3A BOLT, HEX HEAD, 5/16 - 18 X 1 1...oooioooececeeeeeeeeeee e 1
24 | 0007174 WASHER, LOCK, 5/16 .....veveeeeeeeeeeeeeeseeeeeeeeeeee e 1
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REAR SUSPENSION
ELECTRIC VEHICLES



TYPICAL EACH SIDE OF WEHICLE



REAR SUSPENSION - ELECTRIC VEHICLES m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | (oS HANGER, BRAKE CABLE .........ooomimmioeeeeeeoeeeeeeeeeeeeeeeeeee e 2
2 | 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X 3 1/8 w..eecvoveeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 6
3 | [UToT=3 NUT, DIMPLED LOCK, 3/8 = 16 .......eoveecvereceoseeeseeeseseeeeessesees e 6
4 | muTE5El BUSHING, URETHANE ......oooomomieeoeeeeeeeeeeeeee oo 12
5 | [UTZ303 BUSHING, STEEL ..ovoveeeoceeeeeeeeeeeeeeeeeeeeeeee e eeeeee e e e 6
6 | 0007569 PLATE, SPRING SHACKLE .......ovuiveeeceeeeeeeesieeeesieeeeeee e 4
7 | [OI3T63 KIT, SHOCK ABSORBER (INCLUDES ITEMS 9, 10, AND 11) ..ooivivioceeeeeeeeeeeen. 2
8 | [UTIETY KIT, SHOCK ABSORBER CUSHION (INCLUDES 2 EACH OF ITEMS 10 AND 11) ......... 4
9 | [UTAZ3g ABSORBER, SHOCK ........oovmiiieeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eee e 2
10 N/A RETAINER, SHOCK ABSORBER CUSHION ...........oviveeeoeeeeeeeeeeeeeeee s 8
11 N/A CUSHION, SHOCK ABSORBER .........coovmoeieeieeeeeeeeeeeeessoeeeeeeeeee s 8
12 | [UTOTZE NUT, HEX HEAD, 3/8 = 24 ........ooooooooeeeeeeeeeeeeeeeeeeeee e 4
13 | [UTaE73 SPRING, REAR LEAF ......oooioeoeeeeeeeoeeeeeeeeeee e 2
14 | [UTZY03 BOLT, “U” oot 2
15 | [UTa557 WASHER, FLAT, 7/16 «.ooocvoeeeeeeoeeeeeeeeeeeeeee e 4
16 | [UTZ553 NUT, NYLON LOCK, 7/16 = 14 ..ooooooooeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 4
17 | 1012182 MOUNT, SHOCK, LEFT HAND .......ovmimieeeeeeeeeeeeeeeeeeeeeeeeeee e 1
17 | 1012181 MOUNT, SHOCK, RIGHT HAND ......c..rvuiveeieieeeeeseeseeceeseseeseeeeeseee e 1
18 | 1014573 RETAINER, LEAF SPRING ........ovvimoioeeeeeeeeoeoeeeeeeoeeeeeeeeeeeee oo 2
19 | [OT7Z33 BUMPER, SUSPENSION OVERLOAD ......coooomrmieeeeeeeeeeeeeeeeeeeeeeeeee e 2
20 | [OUTZ529-03 | MOUNT, SUSPENSION OVERLOAD BUMPER ..........cooiveveceeeeeeeeseeeeessesseeneeseeeeenen. 2
21 | [UTZI0Y SPACER, SUSPENSION OVERLOAD BUMPER .........coooviveeeeeoseoeeeeeeeeeeeeeeeeeene 2
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SAFETY DECALS
TOURALL m

ITEM | PARTNO. | DESCRIPTION any | g
1 2 3 4
1 | 1016216 DECAL, OPERATING INSTRUCTIONS .......oovuveeiieeseeeeeeeeeeeeeeeeee e 1 1
2 | EUTBZET=ON | DECAL, KEY SWITCH ..ooveiioeeceeeeeeeeceeeeeeeeeeee e 1 1
3 | 1017057 DECAL, PASSENGER WARNING ........oouvrreiereeeeeesieesessesees e 2 2
4 | [UTZBB3 DECAL, SAFE OPERATION WARNING ......coooovuoeieeeoeeeeeeeeeseeeeeeee e 1 1
5 | 1014782 DECAL, TOURALL (LEFT SIDE) ..o 1 1
6 | 1014783 DECAL, TOURALL (RIGHT SIDE) .....oouovureceeeeeeceeeeeeeseee e 1 1
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SAFETY DECALS
TOURALL m

ITEM | PARTNO. | DESCRIPTION ary | auy

1 2 3 4

1 | [UT3677 | DECAL, BATTERY DANGER/POISON ....oooooooooooooeeeeoooeoeeeeeeeeeeeeeeee 1] 1

2 | 1016109 | DECAL, WIPER SWITCH CAUTION
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9529-445799) ...................... 1

3 | 1015476 | DECAL, GASOLINE DANGER ....oooorriioiooeoeceeeeoocooooooeeeeeeeeeeeeseoeeeeeeeee e 1

4 | 1017257 | DECAL, HOT MANIFOLD WARNING ....oooocccccccccocoooooeeesseseeeseooreeeeeee 1

5 | 1016062 | DECAL, PERIODIC SERVICE SCHEDULE ............oooooooroeeeeeesesoororeeeeeesso 1

6 | 1015475 | DECAL, MOVING PARTS WARNING .....oooriiiicicoooomsoeseooroeesssesoeeeeeeeen 1

7 | 1015474 | DECAL, NEGATIVE FRAME GROUND WARNING ......ooorsosssiseeiicrocororeeers 1
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SAFETY DECALS
RESORT VILLAGER m

ITEM | PARTNO. | DESCRIPTION ary | auy
1 2 3 4
1 | [OTBZ5T-UZ | DECAL, KEY SWITGH (GASOLINE VEHICLE ONLY) ..o 1
1 | [OTBZST=0T | DECAL, KEY SWITCH (ELECTRIC VEHICLE ONLY) w....ooooooroeeeoeeeeeee 1
2 | 1016932 | DECAL, OPERATING INSTRUCTIONS (GASOLINE VEHICLE ONLY) .............. 1
2 | 1016216 | DECAL, OPERATING INSTRUCTIONS (ELECTRIC VEHICLE ONLY) ............. 1
3 | 1016789 | DECAL, PASSENGER WARNING ...oooooiiiiiiiiiiiooooooeoooeeeeseeeeeeeeoeeeeeeeo 1]
4 | [UTZBEI | DECAL, SAFE OPERATION WARNING ..ooooiiiiicooooosseeoeoees oo 1]
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SAFETY DECALS
RESORT VILLAGER m

ITEM | PARTNO. | DESCRIPTION ary | auy
1 2 3 4
1 | 1016109 | DECAL, WIPER SWITCH GAUTION
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9529-445799) ..............co........ 1
2 | [UT36ZA | DECAL, BATTERY DANGER/POISON ..oooooiiiiicooooesseeeoeeees oo 1]
3 | [UTB3UAOY | DECAL, POWERDRIVE GOLD.......ooorooooooooeeeeecococoooeoeeeees oo 2
4 | 1015476 | DECAL, GASOLINE DANGER ......ooooororoooooeeeeeeeeooooeoeeeeeeeseeeeesoeeeeeee o 1
5 | 1017257 | DECAL, HOT MANIFOLD WARNING w......cccccccccccccrorrrerrrssseessssooreeeeeeeso 1
6 | 1016062 | DECAL, PERIODIC SERVICE SCHEDULE ...........oooororoerooooeeesseeoeeeeeeee 1
7 | 1015475 | DECAL, MOVING PARTS WARNING .....ooccccccccccoorooreoeerssesseesese oo 1
8 | 1015474 | DECAL, NEGATIVE FRAME GROUND WARNING .......ooooosisiseiiieeiccorrrrorerrr 1
9 | 101647601 | DECAL, TRANQUILITY ......ooooooooooooeeeeroeeeseeeoooeeeeeeeee e 1
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SAFETY DECALS
TRANS-PORTER/TRANS-SENDER m

QTY

QTY

ITEM | PARTNO. | DESCRIPTION GAS | ELEC
1 2 3 4
1 | 1015539 DECAL, VEHICLE LOADING .......oooveoeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
2 | [UTBZ5T=0Z | DECAL, KEY SWITCH (GASOLINE VEHICLE ONLY) w..ooovoeeeeeeeeeeeeeceeeeean. 1
2 | [UTBZET=0T | DECAL, KEY SWITCH (ELECTRIC VEHICLE ONLY) w...oooveeverieeeeeieeceeeae. 1
3 | 1016932 DECAL, OPERATING INSTRUCTIONS (GASOLINE VEHICLE ONLY) .............. 1
3 | 1016216 DECAL, OPERATING INSTRUCTIONS (ELECTRIC VEHICLE ONLY) .............. 1
4 | moizBEl DECAL, SAFE OPERATION WARNING .......ooooveeeiirereeeeeeeeeeeeeeesee e 1 1
5 | [UTE757 DECAL, SIDE FRONT ....oomiiiieieeeeeeeoeeeeeeeeeeeeee e 2 2
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SAFETY DECALS
TRANS-PORTER/TRANS-SENDER m

ITEM | PARTNO. | DESCRIPTION ary | auy
1 2 3 4
1 | [UT3677 | DECAL, BATTERY DANGER/POISON ........oooooooooooooooeesseoooeoeeeeeeeeseeeeeeoe 11
2 | 1016109 | DECAL, WIPER SWITCH CAUTION
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9529-445799) ...................... 1
3 | [UTBZZE0T | DECAL, TRANS-PORTER (RIGHT SIDE)............oooooooooeoesseeseeseeecoreeeeeese 11
4 | [UTBZZ5UZ | DECAL, TRANS-PORTER (LEFT SIDE) w.........ooooooooeeeeeeeoseeeeesesooeeeeeee 11
5 | 1017257 | DECAL, HOT MANIFOLD WARNING w...............ooooovmrrereesssessessssororeeeeeesso 1
6 | [UTBZEA | DECAL, SIDE FRONT ......ooooooooooioeeoooeeeeseeeeoeeeeeeeseeoeeeee oo 2| 2
7 | 1015476 | DECAL, GASOLINE DANGER .....oooorrrrsosoeeeeececccoeoeeeeeeeeeeeeee oo 1
8 | [MUTBZZE=UT | DECAL, TRANS-SENDER (RIGHT SIDE)............oooooooooerrsseesesssoooreeeeeess 1] 1
9 | [OUTBZZEUZ | DECAL, TRANS-SENDER (LEFT SIDE) woooioiiiicoeooooeeeeooeeeee oo 11
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SAFETY DECALS
TRANS-PORTER/TRANS-SENDER m

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
1 | 1016789 | DECAL, PASSENGER WARNING .......oooooovvoveeermersssssssssoosooossneneeesssssssssoooe 2| 2
2 | 1017078 | DECAL, BED BOLT WARNING (TRANS-PORTER ONLY) ......ooorrseircorrrrrrree. 1] 1
3 | 1015539 | DECAL, TILT BED WARNING (TRANS-PORTER ONLY) .....coovrrrrrooocerrerreen 1] 1
4 | 1018304-02 | DECAL, POWERDRIVE BLACK LABEL .............oooovovroreeessssssssoooooseneeeess 2
5 | 1016062 | DECAL, PERIODIC SERVICE SCHEDULE ..........ooovoovmorrsrsssssooovenenerersrs 1
6 | [UT367A | DECAL, BATTERY DANGER/POISON ...oooooiiiiicoooceossssooooseeesssssosseeesssne 1] 1
7 | 1015474 | DECAL, NEGATIVE FRAME GROUND WARNING ......oorrsoroeeercccooorrrrreneesr 1
8 | 1015475 | DECAL, MOVING PARTS WARNING .......ooovoorooooovvvereeeesssssssssosoooooososeneeeesss 1
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MAINTENANCE AND SERVICE TOOLS

DESCRIPTION PART NUMBER E

ACCELERATOR PEDAL ADJUSTMENT TOOL ...cooiiiiiiiiieee e 1018710-01 E
ADHESION PROMOTER - ARMORFLEX ...ttt 1016985
ARMORFLEX REPAIR KIT ..ottt e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e s e s e s e e 1017295
BATTERY DISCHARGE MACHINE ... 1018319-01
BATTERY TERMINAL PROTECTOR ...ttt e e e e e e e e e 1014305
BATTERY THERMOMETER ... e e e 1011767
BEARING AND OIL SEAL REMOVER ASSEMBLY ....oe e oo e e e e e e e e e e e e e e e e aeaeaaas 1016417
BEARING DRIVER SET ... e e e e e e e e e e e e e e e e e e e e e e e aaeans 1016416
BEARING PULLER ..o e e e e e e e e e e e e e e e e e e e e e 1012811
BEARING PULLER WEDGE ATTACHMENT . 1012812
BRAKE ADJUSTING TOOL ..ottt e ettt e e e e et e e e e e e e e e e e e aene e e e e 1013582
CALIBRATION TEST MODULE ..o e e e 1018871-01
CAM INSTALLATION TOOL ..o e e e e e e e 1018084-01
CLUTCH ALIGNMENT TOOL ... 1014498
CLUTCH TOOL KIT ettt e oo e e e oo oo oo oo oo oo oo e e e e e e e s e e e s e e b s e se e eeeeeeeeeeeeeas 1014510
COMMUNICATION DISPLAY MODULE ... 1018318-01
COMPRESSION GAUGE ...t e e e e e e e e e e e e e eaennaaas 1016410-01
A D AP T E R e e e a e r e e e r e e e aenaaaas 1016410-02
CONTINUITY TESTER ...t 1011273
DRIVE CLUTCH PULLER ...t e e e e oo oo e e e e e e e e e e e e e e e e aaaaaaaaaaaaaans 1014496
DRY MOLY LUBRIC AN T b e e e e e e e oo oo oo e e e e e e e e e e e e aaeaeaaaaaaaaaaaans 1012151
FLY WHEEL PULLER KIT e 1016627
GEAR YOKE oot e e ettt e e e e et e e e e e et e e e e e 1016418
GUIDE RING REMOVAL TOOL ..ot e e e e e e e e e e e e eeenneaaas 1018256-01
GUIDE RING INSERTION TOOL ... e e e e e e e 1018255-01
HY DR OME T ER . et m e e e e oo e e e e e e e e e e e e e e e e aaaaaaaaaaaaaans 1011478
INTERNAL RETAINING RING PLIERS ... e e e e e e e e e e e e e e e e e 1013593
KEY SWITCH TOOL (FOR VEHICLES PRIOR TO SERIAL NUMBER 9522-436452) .............cooooeviiiiiinn. 1012801
10 100 I N I PP 1018132-02
PIN EXTRACTOR TOOL ..o e e e e e e e e e ene s 1018855-01
PISTON RING COMPRESSOR KIT . m e e oo e e oo e e e e e e e e e e e e e e e aaaaaaaaaaaaaaans 1016414
PISTON RING PLIERS ... ettt e e e e e e oo oo e e e e e e e e e aeaaaaaaaaaaaaaaaaaans 1016415
RETAINING RING PLIERS - 45° EXTERNAL ....ooi e e e e e e e e e 1012549
RETAINING RING PLIERS - 90° INTERNAL ... 1012560
SAFETY FIRST CARD (50 PER PACK) ...ttt e e e eeneeees 1018231-01
SEAL PULLER . e e e e e e e e e e e 1012809
STARTER/GENERATOR BELT TENSION TOOL ...t e e e e e e e e e e e e e e e e aeaeaeas 1016867
STEERING COLUMN BEARING PRESS TOOL ... e e e e e e e e e e e e e e e 1014264
STEERING COLUMN RETAINING RING TOOL ..o 1014259
LI L L= = T 1016112
TOUCH-UP PAINT = BEIGE ...ttt e e e e e r e e e 1017097-01
TOUCH-UP PAINT - WHITE ...ttt 1017097-02
TOUCH-UP PAINT = GRAY .ttt e e oo oo oo e e e e oo e e e e e e e e e e e e e e e e e e e e e e e e e s e e e e e e e e nnnnnnes 1017097-04
TOUCH-UP PAINT = RED ...ttt oo e et e e 1017097-06
TOUCH-UP PAINT - DARK BLUE ...ttt e e 1017097-08
TOUCH-UP PAINT - DARK GREEN ...ttt 1017097-09

PLEASE REFER TO THE MAINTENANCE AND SERVICE MANUAL FOR PROPER TOOL APPLICATION.
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m MAINTENANCE AND SERVICE TOOLS

n DESCRIPTION PART NUMBER
E TRANSMISSION TOOL KIT ittt e et e e e e e e e et e e et e e et e e et e e et e e st e e st e eeaaeastaeaetneeenneeennns 1014115

TRANSAXLE PINION SEAL TOOL ...ouiiiiiiiiiiiiiiiiiiiiieiie ettt 1014161
TRANSAXLE AXLE SEAL TOOL ittt e e e ettt s e e e e e e e e een e e e e e aenennns 1014162
TUNE-UP KIT (FE 290) ..eieiiiiiiiieeii ettt e e e e e e e e s e e e e e e e na e 1016110-02
TUNE-UP KIT (FE B50) ..ot e e e e e e e e s e e e e e e e e 1016110-03
VALVE CLEARANCE ADJUSTER SCREW HOLDER ... 1016413
VALVE GUIDE REAMER ... 1016412-01

AR B O R e 1016412-02
VALVE SEAT CUTTER HOLDER BAR ..ot 1016551
VALVE SEAT CUTTER HOLDER ... e 1016552
VALVE SEAT CUTTER 45° (32MM DIAMETER) ..o 1016553
VALVE SEAT CUTTER 45° (35MM DIAMETER) ..o 1016554
VALVE SEAT CUTTER 32° (35MM DIAMETER) ... 1016555
VALVE SPRING COMPRESSOR ... 1016411-01
VOLT OHM METER .. ittt e e e e e et e et e e e e e e et e e e s e b e e e e e e reeeaanea e e e e e e 1011480

PLEASE REFER TO THE MAINTENANCE AND SERVICE MANUAL FOR PROPER TOOL APPLICATION.
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